PARTS LIST

TP2500

CONQUEST® T65-L
Long Bed CNC Lathes

EQUIPPED WITH THE
GE FANUC 18T CONTROL

Revised: August 18, 1999

Manual No. PL-76 Litho in U.S.A.
Part No. PL -0009500-0076 July, 1997



TO ORDER REPLACEMENT PARTS

Please provide the following information when ordering replacement parts:

1. The complete machine serial number. The serial number tag is located on the power
case door near the main disconnect switch.

2. List the following information:

A. Parts List manual number, PL-76.
B. Page number.

C. Iltem number.

D. Part name.

E. Part number.

F. Quantity of each part required.

3. Specify how and where to ship.

- NOTE -

Information in this manual is subject to change without notice.

Reproduction of this manual in whole or in part, without written permission
of Hardinge Inc., is prohibited.

Hardinge Inc.
One Hardinge Drive
P.O. Box 1507
Elmira, N.Y. U.S.A. 14902-1507
Phone: (607) 734-2281 « FAX: (607) 734-8819

www.hardinge.com

© 1997, Hardinge Inc. PL-76



- CONTENTS -

BaseAssembly . . . . . . . .. ... L 1-3
Button-Up . . . . . . . . . 4-8
Carriage/Cross Slide, Z AxisDrive . . . . . . .. ... ... ... 9-15
ColletCloser Assembly . . . . . . . . .. ... ... ... .... 16 -17
CoolantSystem . . . . . . . . . . ... 18
Coolant, Thru-Spindle . . . . . . . . . . . ... ... ... .... 19
Coolant Guard Assembly . . . . . . . .. ... .. ... ..., 20-21
Coolant Tank Assembly

ChipConveyor . . . . . . . . . . . ... ..., 22 -24

Standard . . . . . ... 25
Filter Enclosure Assembly. . . . . . . . ... ... ... ..... 26

Foot Switch Assembly

ColletCloser . . . . . . . . . . . 27

Tailstock . . . . . . .. 28
Headstock Assembly . . . . . . . . . . . ... ... ... .... 29 - 30
High Pressure Coolant . . . . . . . . . ... ... ........ 31-34
Live Tool Drive Assembly . . . . . . . . . ... ... ... .... 35-36
Lubrication System . . . . . . . . . . ... ... .. 37
Operator Panel

CEMark . . . . . .. . 38-40

Non-CEMark. . . . . . . . . . . 41 - 43
PartCatcher. . . . . . . . . . . . 44 - 48
Pedestal Assembly . . . . . . . . . . ... .. ... ... .. .. 49 - 58
Power Case Assembly

CEMark . . . . . .. . 59 - 66

Non-CEMark. . . . . . . . . . . 67 -74

PL-76
Revised: August 18, 1999



Power Case Enclosure Assembly

CEMark . . . . . . . 75

Non-CEMark. . . . . . . . . . . . . 76
Option Panel Assembly, Live Tooling . . . . . . . . .. ... ... 77
Steady Rest Assembly, 60 mm . . . . . . . ... ... ... ... 78 -79
Tailstock Assembly . . . . . . . . ... ... ... . ... 80 -81
Tailstock Sub-Base Assembly. . . . . . . . ... ... ...... 82 -83
Tool Touch Probe Assembly . . . . . .. ... ... ....... 84 -85
TurretAssembly. . . . . . . . ... oL 86 - 89
Turret Top Plate

10 Station, English . . . . . . .. ... .. ... ... 90 -91

10 Station, Metric. . . . . . . ..o 92 -93

12 Station, English . . . . . . ... ... ... ... .. .. 94 - 95

12 Station, Metric. . . . . . . .. Lo 96 -97
Hydraulic System

CEMark . . . . . . . 98

Non-CEMark. . . . . . . . . . . . 99

PL-76

Revised: August 18, 1999



PL-76

- NOTES -



- NOTES -

PL-76



Base Assembly

@@/®
©
@
O
®
©

@
IT

TOP VIEW

®

0 ]
Yo
° ®
\\\\\\\\\\\\\ o] _ I|l=—<1°
@ ol
of—7a\__Jo
. DDV DD)

1 -1
|

10

¥

2 Q‘#"-ﬂ'—w———w———o—ﬁ

N

REV
LEVEL

PART NUMBER

NAME

B

CL-0000001-LB

BASE ASSEMBLY

oF

1

SHEET

Page 1

PL-76



REV
LEVEL

CL-0000001-LB
2

PART NUMBER

SHEET

BASE ASSEMBLY

PL-76

3
T
I

[ —r [ — =
N Sy =g
(L
olP® O |80 |0 o
.| @8 o ©Q9|, ¥
°l® GIMlI ’
° ® ”
3 T @
M@ = _r WJW ,N\LF\ 1= @
E |
= ol N
b 2R

Og .
®
©

€]
o

@
©

o7 T
Qg
€
©
®
O
®
©
In

(i8]

] 1
€]
bt
© ©
[eoB[Lf

3

-

€]
©
@
@
©
o

Og

©
:T
L @
©
o
7"\

Ge 'O
[0

Base Assembly

NAME

Page 2



PL-76

Base Assembly

40 375-0001467 1 PIPE PLUG

33 56-0002840 18 | WASHER

38 CL-0007876 18 | PLUG, HOLE

37 CL-0007876-01 8 PLUG, HOLE

35 56-0007876 18 | PLUG, HOLE

35 €5-0010994 GREASE

34 €5-0008325 3 NUT, LOCK-ADJ SCREW

33 HG-0009454 3 FOOT, ADJUSTABLE

32 NC-0010884-01 .03 | ADHESIVE, LOCTITE #222

30 MS5-0303817 4 M8 SCREW, BUTT HD x 16mm

29 CL-0004990-71 1 SHIELD, CHIP

27 CL-0010599-RT 3 RISER BLOCK, TAILSTOCK

26 MS-0104220 6 M12 SCREW, SKHD CP x 30mm

25 M5-0554216 4 M2 SCREW, SOC SET x 12mm

21 5-0010700-09 1 PLUG, LEE

18 CLA-0009455 6 FOOT, BASE

17 CL-0009454 3 FOOT, FIXED

[B M5-0554217 4 M2 SCREW, SOC SET x 16mm

[B CLA-0010116-21 1 GASKET, RIGHT END

14 CL-00013990-94 1 BRACKET, RIGHT

13 M5-0303519 8 M5 SCREW, BUTT HD x 25mm

12 CL-0010116-20LB | 1 RUBBER, LEFT

1 CL-0001990-93LB | I BRACKET, LEFT

10 CL-0011932-L8 1 SUPPORT, BALLSCREW

E NC-0010884 6.06 ADHESIVE, LOCTITE #242
MS-0104020 4 M0 SCREW, SKHD CAP x 30m

7 £5-0004630-03 2 DOWEL, 3/8 PULLOUT

5 CL-0000262-TALB | 1 BED ASSEMBLY, TAILSTOCK

s G6E-0010884 1.03 SEALANT

4 CL-0004629 8 PIN, DOWEL PULL-OUT

3 M5-0104625 24 | MIE SCREW, SKHD CAP x 55m

2 LT-0010884-5 .08 | SEALANT

1 CL-0000262-L8 1 BED, CARRIAGE

ITEM | PART NUMBER OTY | DESCRIPTION

NAME

BASE ASSEMBLY

PART NUNBER

CL-0000001-LB
s 3, 3

eV
LEVEL

A

Page 3



FRONT VIEW

J

BEV
LEVEL

CLA-0001111

PART NUNBER
SHEET

BUTTON UP

NAME

5

T o

PL-76

"

000000000000
RS
BBOBECONE
D RREHRRBBINY
O
AQMW%O 1 @%@%Mv
A
AODOOOCEEE
s
QOOCERBEBOR
NN
OOOLTRBBB
ADOBEBE
e
DSBS
OOV

3%

S5

2eeete

B0
b
DO
JLEe0000
BB
QOG0 o« 2
0

)

BBO%

B

Q%%v@wWQWy
OO0

BOOBY
e
o.oo.o.wo.o&momom&o. Y
Q00 A
DODCEOLEOHBEDBHRN

L P Peed

%

OO EOHEO® O e @\@

Button-Up

Page 4



Button-Up

e |
.
7 ™ S =
s //
e AN zl H
" w/ P A ks I etttk =
AN V. N / QOGO
N OO0 GO0
AV RN 0%%0%0%%%0%0%0%%0%@%0%@%%0%0%0%0%0wo%wo%wmemowo%%@%o%m

MACHINES WITHOUT SUB-SPINDLE PART CHUTE

DO

MACHINES WITHOUT HYDRAULIC SUB-SPINDLE

MACHINES WITHOUT PART CATCHER

RIGHT END VIEW

REV
LEVEL

CLA-000TT111
2w

PART NUMBER
SHEET

BUTTON UP

NAME

Page 5

PL-76



Button-Up

VIEW A-A

VIEW B-B

Ega/

o] °

"

Ell

J

PRIy

GBS

LEFT END VIEW

T

REV
LEVEL

CLA-000T1T111
3o

PART NUMBER
SHEET

BUTTON UP

NAME

PL-76

Page 6



PL-76

)

L

b b

@@@P@

b4

b b

NS

UUUUUUUU

utton-Up

Page



Button-Up

Page 8

LONG BED MACHINE STANDARD MACHINE

150 CL-0010468-LB 2 PIN, CARRIAGE SHIPPING
143 CL-0010302-08CE 1 TAG, DRAW TUBE SCREWS
148 CL-0010116-67 1 GASKET

147 VLA-0010115-LC 1 COVER

146 CL-0010116-LS 1 GASKET

145 CL-0010215-27 1 COVER

ITEM PART NUMBER QTY DESCRIPTION

144 CL-0010116-51 1 GASKET

143 CL -0010115-396 1 COVER

142 DVB-00039623 3 CLAMP

141 CN-0008104 4 TYRAP

140 HG-0011032-01 60 TERMINAL

139 HG-0011032-02 20 TERMINAL

138 HG-0011032-04 2 TERMINAL

137 HG-0011032-03 TERMINAL

136 CL-0011898 3 TAPE

135 CL-0010884-01 .01 ADHESIVE

134 CL-0010366-30 1 TAG, PRESSURE V5 FORCE (T
133 CL-0010366-29 1 TAG, PRESSURE VS FORCE (T
132 56-0010115-A 2 COVER

131 CL-0010366-26 1 LABEL, PATENT NO

130 CL-0009610-5K 1 REPLACEMENT FUSES - CL
129 H-00039500-09382 1 TAG, ATTENTION OPERATOR
127 AD-0010912 1 oIL

126 AH-0010884-02 1 ADHESIVE

125 5T-0010884 1 ADHESIVE

124 CL-0010366-17 1 TAG, PRESSURE -V5- FORCE
123 CL-0010116-43 1 GASKET, GUARD-BIG BORE COL
122 CL-0002533-B1 1 COOLANT CATCHER WELD ASSY
121 CL-0010449-06 1 GUARD,BIG BORE COLLET CLO
108 CN-0010779-3E 1 ELEMENT, FILTER

108 AD-0011350-01 2 TAG

107 M5-0104228-FT 1 SCREW

106 CL-0007685 1 STOP

105 CL-0010468 1 PIN

104 RH-00039623 1 CLAMP, HOSE

103 CL-00083915-01 1 WORKL IGHT

102 CSA-0010224-01 1 SWITCH

101 HG-0003650-03 1 DESC

100 CS-0010115-80 1 COVER, REAR GUARD (5TD)

98 CL-0010302-01 1 TAG

97 MS-0104218 4 SCREW

96 MW-0184210 4 WASHER

92 CLA-0010366-12 1 TAG, LUBE SCHEMATIC

91 CL-0010366-11 1 TAG, PNEUMATIC SCHEMATIC
88 CL-00023990-98 1 BRACKET, LUBE

87 MW-0104010 4 WASHER, M10

86 MS-0104018 4 SCREW, S0C HD CAP M10X1.5X
85 CN-0003623-04 8 WASHER

84 MW-0104210 8 WASHER, M12

83 MS-0104213 4 SCREW, S0C HD CAP M12X1.7
82 RF-0012119-04 8 SCREW,LAG 1/27X4" LONG

81 RF-0012120 8 SHIELD, EXPANSION

77 MS-0303516 1 SCREW

76 CLA-0010116-12 1 GASKET

75 CL-0010115-23 1 COVER

74 CL-0010366-12 1 TAG

73 CLB-0010366-09 1 TAG, COLLET CLSR-TAILSTOC
71 CL-0002533-WA 1 ASSEMBLY COOLANT CATCHER
70 CL-0010449-05 1 GUARD, COLLET CLOSER

69 CLA-00104438-04 1 GASKET, GUARD COLLET CLOS
68 MW-0103510 8 M5 WASHER, FLAT

67 MS-0303517 8 M5 SCREW, BT HD x 16mm

66 MW-0103610 S WASHER

ITEM PART NUMBER ary DESCRIPTION

EE8EECEEE
Q@QCOQ“‘C

BS MW-0183610 4 LOCKWASHER
64 MS5-0303617 4 SCREW
63 CL-0010115-73 1 COVER, HYD. LINES END
62 C5-0011255-L 2 LABEL DISKETTE
61 €5-0011255-01 2 DISKETTE
50 €5-0010302-02 4 TAG, CAUTION PINCH POINT
59 R-0008044 16 PIN, ESCUTCHEON
58 ADA-0010522 1 OIL SPECIFICATION LABEL
56 CL-0010366-10 1 TAG, HYDRAULIC CONTROL VA
55 Mi-0183510 17 | WASHER, LOCK REGULAR M5
54 MN-0283610 24 NUT, FLANGED Me
53 MH-0103810 2 WASHER, FLAT REG M8
52 M5-0303815 2 SCREW, BT HD M8 X 1.25 X
51 CLB-0010522-02CE 1 TAG, LUBRICATION INSTRUCT
50 €5-0010522-04 [ A6, 1D
49 €5-0010302-07 1 TAG - CAUTION DRAIN FILTE
48 C5A-0010302-03 1 TAG - CAUTION ELECTRICAL
47 CC-0010302-01 2 TAG, FAN WARNING
46 €C-0010302-02 5 TAG - AIR INLET
45 C5-0010302-01 2 TAG, CAUTION-ACCESS COVER
44 €5-0010302-08 1 TAG, WARNING
43 CN-0010302-01 1 TAG, WARNING
40 C5-0010302-W 1 TAG, CAUTION WINDOW
39 HG-0010598 1 HANGER, COVER
38 0300512 2 SCREW
35 CL-0000334 2 NUT, BUSHING
34 CL-00018390-83 1 BRACKET, RIGHT
33 CL-0001990-82 [ BRACKET, LEFT
32 NC-0010884 .01 | LOCTITE w242
31 M5-0303615 42 SCREW, BT HD M6 X 1.0 X
30 CSA-0002990-82 1 RETAINER, SPLASH STRIP
29 €5-0009976 1 STRIP, SPLASH
28 CG-0010642 1 HANDLE
27 M5-0303515 14 SCREW, BT HD M5 X 0.8 X
26 €5B-0002990-77 [ COVER, SKIRT
25 CL-0002830-07 1 PLATE, CLAMPING
23 €5-0010302-R2 1 TAG, RS232
22 CL-0002990-20 [ RETAINER, SPLASH (COOLANT
21 €5-0010522 1 TAG, LUBRICATION
20 M5-0573620 El SCREW, SOCKET SET
19 CLA-0010115-34 [ COVER, COOLANT CATCHER
18 CL-0010116-16 1 GASKET, REAR GUARD
17 CLA-0000221-LE 1 LEFT END WELD ASSEMBLY
16 HG-0010115-21 1 COVER, PUMP
5 58-0010302-06 1 TAG, WARNING BAR STOCK
14 CN-0007707 4 NUT
13 CL-0010115-36 1 COVER, REAR DOOR
1 €C-0006966 2 CLAMP, HOSE
10 7500006965F G 3 HOSE, 3/4" FLEXIBLE
El PART NO. 2 DESC
8 CLA-0000221-MC 1 COVER, MOTOR COMP. WELD A
7 CLB-00013990-77 1 TOP, LEFT END MOTOR APRON
9] CL-0010116-33 1 GASKET, REAR GUARD INNER
4 CN-00111398-01 4 SEAL, OIL
3 CN-0010116-62 2 GASKET
2 CN-00071535 1 PLATE, SERIAL NO
1 CL-0008074 1 TAG, DATA PLATE
ITEM | PART NUMBER ary DESCRIPTION

e

BUTTON UP

PART NUMBER

CLA-000T1T111
s 5. S

REV
LEVEL

G

PL-76



Carriage/Cross Slide, Z Axis Drive

172 187) @ o o 187)
153 763 @ 703 18) T66)
P) '50) 154 165 "4 's)) 150 159 "4
o o
- T ol - R
N a ° o
g : o o
172 787
: / N \b © ) © 156) . -
7 164 > ;
| O :H 50) * 11
o \ g © © © © \
I
I
I
I

T
Iy
|

1 d
168 3
:
25
- g =
1 T
167 83
1)

D

660,

NAKE PART NUNBER
CARRIAGE/CROSS SLIDE DRIVE CL-0006730-LB
Z-AX1S DRIVE ASSEMBLY  suer

PL-76 Page 9



Carriage/Cross Slide, Z Axis Drive

@&

CEEEE
CEEEE®

R /
®

T—eee
(@)

@
COGE,

</
Koo Vo

TEX

)
N\\7Z %

\///#\—fl-o.-o..o l-’q

7777777777

,,,,,,,,,,,,,,,,,,,

7777777777

(o
trzz

—i
70777

ANt 7
VA%

o

[

@
6,

@@
@&
@&
EE@

EEEEER
@
@EE

MME PART NUMBER ey
CARRIAGE/CROSS SLIDE DRIVE CL-0006730-LB
CROSS SLIDE ASSY  ser Su 7 A

Page 10 PL-76



Carriage/Cross Slide, Z Axis Drive

REEE

CETE

BDSE)

-C

VIEW C

eV
LEVEL

CL-0006730-LB

PART NUNBER

CROSS SLIDE ASSY

ODHED BHEOD

CARRIAGE/CROSS SLIDE DRIVE

L

SSD

Page 11

PL-76



Carriage/Cross Slide, Z Axis Drive

%6

REOD

©

PART NUMBER

i
CL-0006730-LB

CARRIAGE/CROSS SLIDE DRIVE

A

CROSS SLIDE ASSY

PL-76

Page 12



Carriage/Cross Slide, Z Axis Drive

\Mw ) ] © ] ) ] © ] © <] © ) © © g © <]

6 © © ® ©® © © © ©® © © © © ©
L Jilo- - - C o ]
e =)~ n o °c o

6 © © " @ © © O © © 6 6 © © O

© © @ 1 © (<] © [<] ©‘ <] © (<] © © Q © (] 2] (<]

OO

EESE)

@SS

A

CEVEL
CL-0006730-LB

CARRIAGE/CROSS SLIDE DRIVE

Page 13

PL-76



Carriage/Cross Slide, Z Axis Drive

Page 14

FRONT VIEW

REAR VIEW

@EE

T

T U

3
CARRIAGE/CROSS SLIDE DRIVE

FRONT AND REAR VIEWS

PART NUMBER

CL-0006730-LB

REV
LEVEL

PL-76



PL-76

Carriage/Cross Slide, Z Axis Drive

202 | cL-0010115-6 1 COVER, SWITCH OPENING
201 | Ms-0103622 4 M6 SCREW, SHCS x 40mm
200 | MW-0183610 4 M6 WASHER, LOCK

195 | Ms-0103818 28 | M8 SCREW, SHCS x 20mm
195 | 56-0006481-C1 4 CLAMP, LINEAR GUIDE
193 | M5-0313517 5 M5 SCREW, FHSS x 16mm
190 | MW-0103470 12 | M4 WASHER, FLAT

188 | S6A-0010224-04 2 SWITCH, PROXIMITY

187 | NC-0010884-01 26| LOCTITE 222

186 | CK-0009188-20 2 FERRULES, 20 AWG

185 | MW-0194010 44 | MIO WASHER, LOCK

184 | LOA-0002415 1 LAYOUT, CABLE MARKERS
183 | F3-0009977 4 CODE MARKER F3

182 | MS-0104022 32 | MIO SCREW, SHCS x 40mm
187 | MW-0193570 70 | M5 WASHER, LOCK

180 | MW-0103510 55 | M5 WASHER, FLAT

173 | Ms-0103616 13 | M6 SCREW, SHCS x 12mm
178 | MS5-0103520 16 | M5 SCREW, SHCS x 30mm
177 | Ms-0104222 56 | MI2 SCREW, SHCS x 40mm
176 | Ms-0104019 12 | M0 SCREW, SHCS x 25mm
175 | 6-0009431 2 0-RING

174 | M5-0103517 44 | M5 SCREW, SHCS x 16mm
173 | MW-0194210 12 | M2 wASHER, Lock

172 | MW-0193870 55 | M8 WASHER, LOCK

171 | Ms-0103617 20 | M6 SCREW, SHCS x 16mm
170 | MW-0103610 21 | M6 WASHER, FLAT

168 | CSA-0000492 2 NUT, ADJUSTABLE SPIETH
167 | €5-0011198-14 2 SEAL, LABYRINTH

166 | NC-0010884 08| LOCTITE 242

165 | CSA-0011976 4 BUMPER

164 | MS5-0303515 38 | M5 SCREW, BHSS x 10mm
ITEM | PART NUMBER oty DESCRIPTION

® & & ®

163 MS-0103519 4 M5 SCREW, SHCS x 25mm
162 CSA-0004140 12 BEARING, BALL

161 CS-0008431-01 1 0-RING

160 CH-0004732 3 PLUG, BRASS

158 C5-0000260-05 2 NUT, LOCK

158 MS-0553512 4 M5 SCREW, SHSS x Smm

157 CL-0010331 52 PLUG, RAIL

156 CL-0011198-02 4 SEAL, BEARING

154 CSB-0011876-02 2 STOP, Z AXIS (AFT)

153 MS-0103620 24 M& SCREW, SHCS x 30mm
152 CL-0006481 GIB, TAKE UP

151 OR-0000406 8 0-RING

150 CL-0010828-01 2 SPACER

1 18A-0003011-03 53 CABLE-18GA-3 COND

110 LOA-0002542 1 INSTRUCTIONS, CROSS SLIDE
108 NC-0010473-06 .33 HEAT SHRINKABLE TUBING
106 RAA-0003188-21 2 BUTTSPLICE

105 MW-0133410 M4 WASHER, LOCK

104 CL-00039390-85 1 BRACKET, LUBE BLOCK CARR
103 MS-0303516 4 M5 SCREW, BHSS x 12mm
102 CL-0002990-34 1 BRACKET, LUBE LINE

101 CL-0010115-BCC 1 BRACKET, CABLE CARRIER
99 MS-0103419 4 M4 SCREW, SHCS x 25mm

98 CH-0009623-01 2 CLAMP, 1/4

97 MW-0183510 4 M5 WASHER, LOCK

96 CH-00038623-02 3 CLAMP, 5/16

92 OR-0008891 1 O0-RING

87 5-0010700-08 6 LEE PLUG

86 CL-0002840-01 4 M12 WASHER, FLAT HARDENED
85 OR-0004346 1 O0-RING

84 C€S-00039207-03 1 CORD GRIP, STR.

83 OR-0003440 1 O0-RING 2-1/81D x 2-1/20D
82 CS-0003431-02 1 SEAL

81 €S-0002022 1 KEY (BRAKE HUB)

80 CL-0010462-0301 1 BRAKE, X AXIS

73 CS-0008231-02 1 RING, RETAINING BRAKE

78 MS-0103516 8 M5 SCREW, SHCS x 12mm

77 M5-0103521 3 M5 SCREW, SHCS x 35mm

76 CL-00019380-23 1 MOUNT, X AX15 BUMPER

75 56-0010215-08 1 BRACKET, X TORQUE LIMIT S
74 CL-0003990-84 1 BRACKET, CROSS SLIDE LUBE
73 OR-0003642 1 O0-RING 2-1/41D x 2-5/80D
72 VS-0010440Q 1 ANTI-SIEZE

71 CSA-0011137 1 RETAINER, BEARING

70 CL-0010115-09 1 COVER, X BRAKE

69 CL-0000371-LB 1 CARRIAGE, LONG BED

68 CLA-0007202 1 CROSS SLIDE

67 CL-0001902-01 1 BALL SCREW, X-AXIS

66 CL-00017399-02 1 NUT, BEARING

65 CL-0011137 1 RETAINER, BEARING

64 CL-0011176 1 HOUSING, BEARING

63 VL-0012128-01 1 TORQUE LIMITER, X AXIS
62 OR-0004446 1 O0-RING

61 L0-0002543 1 INSTRUCTIONS, CARR. ASSY
60 OR-0007276 1 SEALS

59 3-0010884-01 .04 ADHESIVE

58 CL-0010116-FR1 1 GASKET,REAR LABYRINTH
ITEM PART NUMBER Qry DESCRIPTION

57 CL-0011198-ZR1 1 LABYRINTH, REAR Z COVER

56 GE-0010884 .02 SILICONE

55 MW-0104210 4 M12 WASHER, FLAT

54 CSB-0010421-01 1 PLATE, MOTOR MOUNT Z-AXIS

53 CL-0010115-XA 6 WAY COVER, X AXIS

52 CL-0010116-FR 1 GASKET, REAR LABYRINTH

51 CL-0011138-ZFA 1 LABYRINTH ASSEMBLY

50 CL-0001799-LB 1 RETAINER, BEARING

43 CL-0010116-03 1 GASKET

48 £5-0010994 8. 99998BEAGE

47 MW-0183410 8 M4 WASHER, LOCK

46 M5-0303416 8 M4 SCREW, BHSS x 12mm

45 MW-0263610 7 MB& WASHER, STAR

44 MW-0183810 4 M8 WASHER, LOCK

43 MW-0103810 4 M8 WASHER, FLAT

42 M5-0554216 1 M12 S5CREW, SSFP x 12mm

a1 CL-0010116-22 1 GASKET

40 CL-0010116-FL 1 GASKET, LABYRINTH FRONT

39 CL-0010116-04 1 GASKET, WIPER COVER

38 CL-0010115-13 1 COVER, X MOTOR WIPER

37 M5-0104218 M12 SCREW, SHCS x 20mm

36 MW-0263510 21 M5 WASHER, STAR

35 MS5-0104226 M12 SCREW, SHCS x 60mm

34 CL-0011137-01 1 RETAINER, BEARING

33 CL-0011198-X 1 LABYRITH, X WAY COVER

32 CL-0008050-02 1 WIPER

31 MS5-0303616 3 M6 SCREW, BHSS x 12mm

30 CL-0008050-01 1 WIPER

29 CL-0008050 1 WIPER

28 M5-0103817 4 M8 SCREW, SHCS x 16mm

27 CL-0011198-ZR 1 LABYRINTH, REAR Z COVER

26 M5-0103831 6 M8 SCREW, SHCS x S0mm

25 M5-0103618 2 M& SCREW, SHCS x 20mm

24 M5-0103515 2 M5 SCREW, SHCS x 10mm

23 CLA-0010115-10 1 COVER, X TORQUE LIMITER

22 CL-0010215 1 BRACKET, C.S. REAR COVER

21 CL-0010115-CF 1 COVER, CARRIAGE FRONT

20 CL-0010115-01LB 1 WAYCOVER, Z AXIS REAR

19 CL-0010115-LB 1 WAYCOVER, Z AXIS FRONT

18 CL-0010115-06 1 COVER, X MOTOR

17 CLA-0010115-02 1 WAY COVER, X AXIS

16 CL-0010115-05 1 COVER, C.S LIMIT SWITCH

15 CL-0010116-05 1 GASKET

14 CL-0010115-04 1 COVER, C. S. REAR

13 CLA-0010215-06 1 BRACKET, Z TORQUE LIMITER

12 CLA-0010215-05 1 BRACE, HEADWALL & Z WAY C

" CL-0002024 1 DOWEL, 1/47 x 3/4"

10 CL-0011841-6M 1 BAR, MOUNTING

El CL-0011083 1 RETAINER, TRAM SHIM
CL-0011083-01 1 SHIM, TRAM

7 M5-0103619 8 M6 SCREW, SHCS x 25mm

6 CL-0011176-02LB 1 HOUSING, BEARING

e CL-0001902-LB 1 BALL SCREW, Z-AXIS

4 S6B-0011976-04 1 SHIM, BUMPER

3 CL-0011176-M 1 MOUNT, BEARING

2 CL-0011176-01LB 1 HOUSING, BEARING

1 VL-0012128 1 TORQUE LIMITER, Z-AXIS

ITEM PART NUMBER oTY DESCRIPTION

NAKE
CARRIAGE/CROSS SLIDE DRIVE
BILL OF MATERIAL

PART NUNBER

CL-0006730-LB
SHEET 7 7

RV
LEVEL

A

Page 15



Collet Closer Assembly

(9
(2
(9
=
o
A\
;\';’ ‘_ < %47 [ .
1 )=y ) 7
l‘r }n ./// '\l ;:’J \ }I % | 2
T PESeL h.
| % u“‘“ TP %/////4 RO
A 4 L B ‘lli,limw
g (5=
(777 f ) ‘ | g
N
T L) 5
& @ @ O o o
9 e S 2
VIEW A-A

Page 16 g



Collet Closer Assembly

45 L0-0002575 1 COLLET CLOSER ASSEMBLY IN
44 R-0008044 2 PIN, ESCUTCHEON
43 €5-0010421-02 2 RING FOR ADAPTER
42 11-0003431 2 0-RING
@ 41 CLA-0010302-04 1 TAG, DANGER-FINGER SHEAR
40 €5-0011259-13 2 CONNECTOR, HYD. (METRIC)
@ 39 NC-0010884-01 1 ADHESIVE, LOCTITE #222
38 SB-0010884-5 01| HYDRAULIC SEALANT
Ao SRS 37 £5-0003504-02 1 CONNECTOR, 3/4-14 NPT
7, 7 y Z. 36 CL-0011973-02 1 PLUG, TURN TITE EXPANSION
Lo . D 35 CL-0004646 2 PLUG, RETAINING
[N 34 CL-0010481-01 2 SPACER
33 CL-0011198-04 6 SEAL, CARTRIDGE (EXTERNAL
0 32 CLC-0003048-01 2 VALVE, CARTRIDGE LOCK
/ 31 CL-0003230-01 2 WASHER
/ Y 30 CN-0010884 .01 | ADHESIVE, LOCTITE #680
29 CL-0009431-02 2 0-RING
/ 28 CL-0009431-08 1 0-RING (157mm x 6mm)
27 £5-0009431-29 1 0-RING
/ / 26 CL-0009431-03 3 0-RING (89.2mm x 5.70mm)
25 RF-0010994 (13| M55 GREASE
f 24 CL-0009431-07 2 0-RING (128nm x 4mm)
) / 23 CL-0007703 6 PLUG, LEE
A, 22 £5-0011259-11 2 FITTING, ELBOW
@ 21 CL-0007852-02 2 RING, SEALING
// 20 CL-0009431-06 1 0-RING (165nm x 2mm)
N BN (= 3 7 19 CL-0003811 1 SPRING, WAVE
e il Ol _ I 7 8 56-0008231-01 6 RING, RETAINING
g 2% 17 £5-0010994 05| MOBIL 28 GREASE
2 WA 7 16 CLA-0011143-01 1 PIN
15 M5-0103821 10 M8 SCREW, SOC HD CAP x 35
14 CLA-0008233-01 2 BEARING, COLLET CLOSER
13 CL-0004197-03 1 BODY, HYDRAULIC INLET
2 CL-0004197-02 1 HOUSING, DRAIN
11 CLA-0009259-B 1 PISTON SLEEVE ASSY
10 CL-0000407-02 1 HOUSING, RING
El NC-0010884 18| ADHESIVE, LOCTITE #242
VIEW B-B 8 CL-0010768-02 1 CAP, PISTON
7 CL-0006937 1 NUT, ADJUSTING
6 MS-0103514 4 M5 SCREW, SOC HD CAP x 8m
5 MW-0193810 14 LOCK WASHER, SPRING
4 V5-0010440 .03| ANTI-SIEZE (MOLYLUBE)
3 M5-0103819 14 M8 SCREW, SOC HD CAP x 25
2 CL-0006937-01 1 NUT, ABUTMENT
1 CL-0003015-B 1 DRAWTUBE ASSEMBLY
1TEM PART NUMBER aTY DESCRIPTION
COLLET CLOSER ASSY CL-0000006-B
(BIG BORE OPTION) w5, o E

PL-76 Page 17



Coolant System

- 0T - 1

SPINDLE MOTOR

&ﬂ%]jw AIR PANEL
|

\ 5
L RSt

I ! TOP WIEW OF CL-51 MACHINE

L AIR PRESSURE — -~ TO SHOW POSITION OF PISTON VALVE

1

 BRRRER

I 3
I =
| &
! o
| i - -
- J7 1 z 46 C5-0001914-11 1 ADAPTER, PIPE 1° TO 3/4
| = 45 56-000696601 2 CLAMP, HOSE
: § 44 ECB-008686 1 PIPE, POSITIONED DOWN
§ 43 AH-0011508 1 NUT
42 50-0010226 1 GASKET
41 TM-000638382 1 PLUG, 1/2 NPT HOLLOW PIPE
40 56-0010785-03 1 ST. CONN.
HEADWALL 39 56-0003504-01 1 NIPPLE
38 37-0008207-50 1 CONNECTOR, CABLE
37 5-0001467 1 PLUG, PIPE 1/8
35 5B-0010884-S .01 SEALANT-HYDRALIC
34 CCA-0007011-C2 2 NOZZLE, 1/2° (18" LONG)
33 CN-0010059 2 BALL VALVE, 1/2"
32 CN-0071082 2 NIPPLE, 1/27 CLOSE
31 AH-0070110 1 ELBOW, STREET 80 DEGREE 3
30 £5-0003504 1 NIPPLE, 3/4" CLOSE
29 CL-0070059 1 BALL VALVE, 3/4"
28 7500006965FG 217 HOSE - 3747
27 CC-0006366 4 CLAMP, HOSE
26 £S-0008384-02 4 HOSE CONNECTOR, 3/4 T0 3/
23 MW-01393510 2 WASHER, MS LOCK
22 MW-0703510 2 WASHER, MS FLAT
21 MS-07103521 2 SCREW, M5 50C HD X 35MM
20 CL-0003467-01 1 MANIFOLD, INLET
17 MS-01038139 2 SCREW, M& S0C. HD X 25MM
16 CL-0001990-89 1 BRAKET, COOLANT MANIFOLD
15 CL-0010110-01 1 17 ELBOW, STREET 90 DEGRE
14 CL-0011452 1 17 VALVE, CHECK
13 CL-0010109-02 1 NIPPLE, CLOSE 1" NPTF
1 MW-0193810 2 WASHER, LOCK (M8)
10 MW-0103810 2 WASHER, FLAT (M8)
9 C5-0003325-01CE 1 PUMP, COOLANT (CE MARK)
— . 9 CSA-0003325-01 1 PUMP, COOLANT
4 CL-0006965 113 HOSE-1"
3 5B-0006966-02 2 CLAMP, HOSE
2 CL-0008384 3 17 CONNECTOR, NPTF
1 CL-00711259 1 17 CONNECTOR, HYD.
ITEM PART NUMBER aTy DESCRIPTION

3 PART NUMBER

COOLANT FACILITIES CLA-0003310

; Q

BV
LEVEL

GHEET 1 "

Page 18 PL-76



PL-76

Coolant, Thru-Spindle

.
]

T—+k
=
F23
Lo
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
o
| |
L
YT -
T
| |
| |

13 CL-0010787-02 1] COUPLING, QUICK COUPLING
B CL-0010787-01 1] NIPPLE, QUICK COUPLING
11 SB-0010884-5 0 SEALANT, HYDRAULIC
10 A0-0010786 1| STREET, ELBOW 1/4 NPT
39 CS-0007703-04 1 UNION, ROTARY COOLANT
8 CL-0002883-01 Tt
7 CL-0009253-04 2| SLEEVE
B CL-0000731-02 1| SHAFT, CARRIER
5 OR-0000810 2] 0-RING
4 62-0008231-02 RING, RETAINER
3 OR-0004238 4| O0-RING 2.375 ID X 0.139 SC
2 CL-0004817-01 BUSHING, END SUPPORT
1 CLA-0000731 1| SHAFT, Lone
ITEM PART NUMBER aTy DESCRIPTION

NAME
SUB-ASSEMBLY, THRU SPINDLE
(CL-51 BIG BORE)

CL-0003310-TT

SHEET 1 oF 1

REV
LEVEL

A

Page 19



Coolant Guard Assembly

D  doD g

DOOR

(FOUR PLACES)

LATCH ASSEMBLY

@ o @

SEE DETAIL “C’
SEE DETAIL A’

SEE DETAIL ‘B
—
|

D

Sl

LEFT SIDE

FRONT

RV
LEVEL

2

CL-0010453-LB
T o

PART NUNBER

SHEET

COOLANT GUARD ASSEMBLY
LONG BED

NAME

PL-76

Page 20



Coolant Guard Assembly

66 M5-0303617 40 SCREW, BT.HD. MBX1.0 X 16
64 M5-0303315 2 SCREW, BTHD M3X.5X10MM
55 HG-0003650-03 1 SWITCH, LEVER ARM
54 M5-0153618 4 SCREW FOR MTG. ROLLER PLA
53 CL-0001930-76LB 1 FRAME, WINDOW
52 ©5-0010994 .01 | GREASE
51 CL-0008315-01 1 LIGHT
50 MS5-0303616 20 SCREW, BT HD M6 X 1.0 X 1
43 CL-0001990-75 1 MOUNT, UPPER TRACK
48 CL-0001390-72LB 1 DEFLECTOR, DOOR (REAR ACC
47 GE-0010884 2 SEALER
46 €5-0010568-01 4 BUSHING DOOR ROLLER (LOWE
45 CL-0012103 1 PLATE ROLLER MOUNTING
44 €5-0010331-03 2 PLUG, SNAP-IN
43 CL-0001990-80 2 GUSSET, DOOR SUPPORT
42 HG-0010568-03 6 SPACER
41 £5-0008315-02 2 BRACKET, (CS)
40 CL-000221-47LB 1 TRIP PLATE, LIMIT SWITCH
39 M5-0303618 3 SCREW
38 CN-0008104 2 CLAMP, CABLE
37 C5A-0011404 4 DOOR ROLLER ASSY
36 CL-0001930-74LB 1 PANEL, FRONT DOOR TRACK
DETAIL ‘B’ 35 M5-0153622 4 SCREW FOR MTG. ROLLER ASS
- 34 SB-00113965 4 AL [GNMENT PIN
0 TA\ 33 CL-0003780 1 DOOR, RIGHT ACCESS
32 DP-0009604-B 3 DOT PLUG
9 31 CL-0000221-16LB 1 RETAINER, BACK
/ 30 CL-0000221-FDLB 1 FRONT DOOR GUARD ASSY
@ 29 CL-0000221-GELB 1 RIGHT FRONT GUARD ASSY
.\\ 28 CL-0000221-RELB 1 GUARD, RIGHT END ASSY
27 CL-0000221-GALB 1 GUARD, REAR ASSY
26 CL-0001930-71LB 1 DOOR
\ 25 VL-0011738 4 LATCH
24 HG-0011738-02 4 DOOR PULL
a \ 23 M5-0103517 2 SCREW, SK HD CP M5 X .8 X
@ 22 M5-0303514 15 SCREW, BT HD M5 X .8 X 8
@ 21 NC-0010884-02 .02 | LOCTITE #222
95 CL-0001930-74LE 1 PANEL, FRONT DOOR TRACK 20 CL-0011182 18 BUSHING, WINDOW
@ 94 CL-0000221-EREL 1 GUARD, RIGHT END ASSY 19 CL-0006324-LB 1 TRACK DOOR
@ 93 CL-0000221-EGEL 1 RIGHT FRONT GUARD ASSY 18 M5-0103516 8 SCREW, SK HD CP M5 X .8 X
92 CL-0000221-EGAL 1 GUARD, REAR ASSY 17 M5-0153616 4 SCREW, HEX HD CP M6 X 1 X
91 56-0001990-25 1 BRACKET, REAR STIFFENER 16 VL-0010116-11 2 GASKET, WINDOW
90 CL-0020115-01 1 COVER, REAR ACCESS 15 MN-0283610 109 | NUT, HEX SERRATED FLANGE
89 MN-0113610 4 NUT, M&-1.0 14 MW-0193510 10 WASHER, LOCK SQUARE M5
88 MW-01393610 8 LOCKWASHER, M6 13 MW-0183510 15 WASHER, LOCK REGULAR M5
79 CL-0010116-67 1 GASKET, PARTS CATCHER 12 MW-0103510 8 WASHER, FLAT M5
78 CL-0010116-75 1 GASKET 11 MW-0103610 67 WASHER, FLAT MBx1.0 STEEL
77 CL-0010116-73 1 GASKET 10 MW-0263610 10 WASHER, STAR EXT. MBX1.0
76 CL-0010116-72 1 GASKET 9 MW-0183610 71 WASHER, LOCK REG. MBx1.0
75 CL-0010116-71 1 GASKET 8 MN-0113510 2 NUT, M5
74 CL-0010116-70 1 GASKET 7 U 0004141 ¢ 4 NUT
73 CL-0010116-68LB 1 GASKET, FP/GE 6 C5A-0010224-01 1 SWITCH, LIMIT
72 CL-0010116-53LB 1 STRIP, VITON 5 CLA-0001990-79 1 BRACKET, SWITCH (MAIN GUA
71 CL-0001990-98L8 1 RETAINER 4 CN-0011198-01 7 TRIM-SEAL
69 MS-0303319 2 SCREW,BUTT HD M3X.5 X 25M 3 HG-0010541 4 BUMPER, RUBBER
68 CL-0000328 2 EXTENSION, 5TOP 2 CL-0006463 1 SLIDE PACK, UPPER TRACK
67 DV-0010884 01| ADHESIVE 1 VL-00104439 1 WINDOW, DOOR
ITEM PART NUMBER aTy DESCRIPTION ITEM PART NUMBER QTY DESCRIPTION
NOT SHOWN:
COOLANT GUARD ASSEMBLY — CL-0010453-LB
LONG BED st S, o A

PL-76 Page 21



Coolant Tank Assembly, Chip Conveyor

PART NUNBER

i
CL-0003315-5DLB

0

5

T 3

COOLANT TANK ASSEMBLY
LONG BED

PL-76

Page 22



PL-76

Coolant Tank Assembly, Chip Conveyor

NAME

COOLANT TANK ASSEMBLY
LONG BED

PART NUMBER

CL-0003315-SDLB

sssss

4e S

REV
LEVEL

0

Page 23



Coolant Tank Assembly, Chip Conveyor

42 MW-0193610 4 WASHER, LOCK
41 CL-0010116-46LB | 1 STRIP, COOLANT TANK SPLASH
40 DV-0010884 .01 | ADHESIVE

39 CL-0011557 2 CASTER, RIGID

38 CL-0010109-02 1 NIPPLE, 1~ CLOSE

37 CL-0001990-56L8 | T CHIP SHIELD WELD ASSEMBLY
35 CL-0007703-01 1 ELBOW, 1° BLACK

35 CL-0010386 1 TAG

34 CL-0011259-03 1 COUPLING, NIPPLE

33 CL-0010366-01LB | T COOLANT LEVEL TAG

32 MH-0193810 16 | WASHER,LOCK

31 M5-0303617 4 SCREW, BUTTON HD

30 375-0001467 1 PLUG, 3/8 HEX

29 MW-0194010 2 WASHER, LOCK

28 MW-0104010 2 FLAT, WASHER

27 MN-0114010 2 NUT, HEX

2 M5-0303517 4 SCREW, BUTTON HD

25 ADA-0011318 1 GAUGE, LEVEL

24 CL-0010115-32 1 COVER, SUMP

23 CL-0001390-WA 1 FILTER WELD ASSEMBLY

22 CLA-0003315-T1 3 SCREEN, WELD ASSY

21 5B8-0010884-5 1 SEALANT, HYDRAULIC

20 M5-0303817 16 | SCREW

19 €5-0011557 2 CASTER, SWIVEL

18 CL-0010109-05 1 NIPPLE, COOLANT TANK

17 CL-0002390-239 2 BAFFLE, COOLANT TANK

16 CL-0003990-16 2 BAFFLE, COOLANT TANK (CHI
15 CL-0002390-38 1 FILTER MOUNT, HORIZONTAL

13 CL-0011259-02 1 COUPLING, PIPE

12 CL-0001990-53L 1 1 SUPPORT, SCREEN FRONT

N CL-0001990-60L8 | 4 STIFFENER

10 M5-0154020 2 SCREW, HEX. HD. CAP

E] CL-0002390-39 7 FILTER MOUNT, HORIZONTAL

8 CL-0001990-59L2 | 1 SUPPORT, SCREEN REAR

7 HG-0002980-03 1 WEDGE TANK

5 CN-0003315-01 7 BUSHING, PIPE

s €5-0003990-56 1 BRACKET, CHIP CONVEYOR MT
4 CLA-0003315-01 2 BLOCK, CASTER MT

3 CL-0001980-58 1 TANK, LEFT END

2 CL-0001880-57 1 TANK, RIGHT END

] CL-9003315-50L8 | 1 COOLANT TANK WELD ASSEMBL
[TEM | PART NUMBER aTy DESCRIPTION

NAME

COOLANT TANK ASSEMBLY

LONG BED

PART NUMBER

CL-0003315-SDLB

SHEET

5o

5

REV
LEVEL

0

Page 24

PL-76



Coolant Tank Assembly, Standard

50
50 56-0009532-01 1 GROMMET
49 MW-0263510 4 M5 STAR WASHER
48 MS5-0303516 4 MS SCREW BT HD X12MM
47 CL-0004990-93 1 COVER
46 CL-0003315-55LB 1 SCREEN SUPPORT
45 375-0001467 1 PLUG, PIPE
44 SB-0010884-5 03| SEALANT, HYD.
43 MW-0193810 6 WASHER, LOCK
41 MW-0103810 6 WASHER
40 MS5-0103817 16 | SCREW
39 M5-0303517 4 SCREW, BUTTON HD.
37 DV-0010884 01| ADHESIVE
36 €5-0011557 2 CASTER, SWIVEL
35 CL-0010522-LB 1 TAG, COOLANT LEVEL
34 CL-0011557 2 CASTER, RIGID
33 CL-0011259-03 1 COUPLING, NIPPLE
31 CL-0010366 1 TAG, COOLANT TANK SPLASH
30 CL-0010116-46LB 1 STRIP, COOLANT TANK SPLASH
27 CL-0010109-05 1 NIPPLE, COOLANT TANK
@ 26 CL-0010109-02 1 NIPPLE, 17 CLOSE
25 CL-0007703-01 1 ELBOW, 1~ BLACK
24 CL-0004990-97 3 SCREEN, WELD ASSEMBLY
21 CL-0002990-HA 1 FILTER WELD ASSEMBLY
20 ADA0OT1318 1 GAUGE, LEVEL
************** 19 CL-0002990-37 1 INSERT, LEFT END
****************** 17 CL-0002990-29 2 BAFFLE, COOLANT TANK
16 CL-0002990-30 2 BAFFLE, COOLANT TANK
14 CL-0005990-61 1 BRACKET, FILTER MOUNT (LE
13 CL-0005390-60 1 BRACKET, FILTER MOUNT (RI
2 CL-0003315-NRE 1 TANK, RIGHT END
. 11 CL-0001990-46 1 STIFFENER
i 10 CL-0005990-48 1 BRACKET, FILTER MOUNT
g CL-0005990-45 1 BRACKET, FILTER MOUNT
8 CL-0011259-02 1 COUPLING, PIPE
7 CL-0001990-47 2 TROUGH, CHIP
3 CN-0003315-01 1 BUSHING, PIPE
g 4 CLA-0003315-01 2 BLOCK, CASTER MT.
» 3 CL-0003315-LE 1 TANK, LEFT END
@ 2 £5-0011942-5M 4 MS X .8 PEM NUT
1 2000032 1 #14 GAGE (.0697) CRSS
ITEM PART NUMBER ary DESCRIPTION
COOLANT TANK ASSEMBLY CL-0003315-TALB
LONG BED A

SHEET 46 4

PL-76 Page 25



Filter Enclosure Assembly

Page 26

LOAD

LINE

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWGSZ.
L CL 0004158FBB 1.00 SUPPORT, FILTER BOX BOTTOM SEE ASSY NI MA D
2 HG 0004158F B 1.00 BRACKET, FUSE MOUNTING SEE ASSY N MA D
3 CL 0003279WPF1 1.00 WIRE PACKAGE, FILTER BOX SEE ASSY N MA N
4 CL 0009532 2. 00 GROMMET SEE ASSY NI MA N
5 SG 0010017 1.00 HOLDER, FUSE 3P/W IND.CC FUS SEE ASSY NI MA N
6 HG 001103204 2. 00 END STOP SEE ASSY NI MA A
7 CK 9011032 0.15 RAIL, DIN BLANK SEE ASSY NI MA N
8 MW 0263410 2.00 WASHER, EXT. STAR M4 SEE ASSY NI MA N
9 MS 0303514 4. 00 SCREW, BT. HD. M5 X 8 X 8MM SEE ASSY N MA N
10 18 001129806 1.00 SUPRESSOR L-L SEE ASSY N MA N
11 18 001129807 1.00 SUPRESSOR L-E SEE ASSY N MA N
12 CL 0010449LS01 2. 00 SHIELD, LEXAN - EMI FILTERS SEE ASSY N MA C
13 SG 000961001 3.00 FUSE, 5A CLASS CC SEE ASSY NI MA N
14 18 001129805 1.00 FILTER, EMI NOISE 150 A SEE ASSY N MA N
15 CL 0004158FBC 1.00 COVER, FILTER BOX SEE ASSY NI MA D
16 MS 0303515SS 16.00 SCREW, BT. HD. M5X.8,X 10MM SEE ASSY NI MA N
17 Mw 0103510 16. 00 WASHER, FLAT M5 X 8 STEEL SEE ASSY NI MA N
18 Mw 0183510 16,00 WASHER, LOCK REG. M5 X 8 SC SEE ASSY N MA N
19 MN 0283610 12 00 NUT, HEX SERRATED FLANGE SEE ASSY N MA N
20 SP 0006431 B 4. 00 WASHER FOR SWITCH BRACKET SEE ASSY NI MA N
21 HG 0001990CF B 1.00 BRACKET, FILTER BOX SEE ASSY N MA C
22 MS 0303615SS 8. 00 SCREW, BT HD M6X1.0X 10MM SS SEE ASSY N MA N
23 MW 0103610SS 8. 00 WASHER, FLAT M6 STAINLESS ST SEE ASSY NI MA N
24 MW 0183610SS 8. 00 LOCKWASHER, M6 STAINLESS STE SEE ASSY NI MA N

NOT SHOWN

9

FILTER ENCLOSURE ASSEMBLY
CL -00032/9-F BA

PL-76



Foot Switch Assembly, Collet Closer

B=0== (A W
N % ch%ﬁ%%%g J

9 | HG6-0010366-01 1] Tas
8 | €5-0012042-16 1] PLus
7 | HG-0003650-01 1| sWiTCH, FooT
6 | 863-0009188 3] 5TAKON
5 | HG-0011030 1| commprESION NUT
4 | HG6-0008532 1| erOMMET
3 | NT-0008207-11 1| wasHeEr
2 | DB-0009207-A 1| Bopy, g0 pEG
1 CL-0003011-J2 1| caBLE
ITEM PART NUMBER ary DESCRIPTION

NAME PART NUNBER eV
LEVEL

ASSEMBLY, FOOT SWITCH HGA-0003B650 O

SHEET 1w 1

PL-76 Page 27



Foot Switch Assembly, Tailstock

DANGER

DANGER

TATLSTOCK
FORWARD

TATLSTOCH
REVERSE

JA=DY

25 CNA-0010475-05 1 BOX, JUNCTION
24 C5D0-0012042-16 1 CAP, RECEPTACLE
23 £5-0003011-01 1 CABLE
22 AH-0011508 1 NUT, LOCK
21 50-0010226 1 GASKET
20 31-0008207-50 1 CONNECTOR, CABLE
19 KL-0007876-A 1 WASHER
18 KL-0007876 1 COVER, HOLE
17 5P-0002843 B 1 NUT, HEX
16 OR-0001114 1 0 RING
15 3 -0010884-01 1 ADHESIVE
14 SBA-0012025 1 MAT, ANTI SKID
13 CNA-0004158-32 1 MOUNTING PLATE
" SB-0010116-48 1 GASKET
10 CN-0010475-04 1 COVER, JUNCTION BOX
El 0300206 8 SCREW
8 19-0011050-43 2 CHASE NIPPLE
7 19-0009431 2 0 RING
6 0350510 6 SCREW
5 182-0002874-BU 1 WIRE
4 853-00039188-RA 6 STAKON
3 CL-001030205 1 TAG, TAILSTOCK FORWARD
2 CL-001030206 1 TAG, TAILSTOCK REVERSE
1 SBA-0003650-04 2 SWITCH, FOOT
ITEM PART NUMBER QTY DESCRIPTION

NAME

FOOT SWITCH ASSEMBLY

PART NUNBER

CL-0010765

SHEET

T o

1

RV

EVEL

Page 28

PL-76



PL-76

Headstock Assembly

e

o

SN

AN\ NNV

Y
|
AN

: - 7
——

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

RRRRRRRRRRRRRR
OOOOOOOOOOOOOOOOOOOOOOOOOOOOOOO

Page 29



Headstock Assembly

Page 30

32 CD-0004629 1 PIN, DOWEL
31 R-0008044 4 PIN, ESCUTCHEON
30 £5-0001535-M 1 LABEL MODULE NUMBER
29 KL-0001535 1 PLATE, SERIAL NUMBER
28 NC-0010884 .01 LOCTITE 242
27 V5-0010440 .10 LUBRICANT
26 CL-0006317 1 KEY, PULLEY
25 CL-0003177-F 1 FLANGE, PULLEY
24 HS5-0010994-5L 11 GREASE
23 CLA-0000264-BB 1 HEADSTOCK
22 M5-0553814 1 M8 SCREW, SOC SET CUP PT x 8mm
21 CL-0006317-02 1 KEY, PULLEY TIMING
20 M5-0103624 12 M6 SCREW, SOC HD CP x 50mm LG
19 NC-0010884-01 .18 LOCTITE #222
8 M5-0103617 &6 M& SCREW, SOC HD CAP x 16mm LG
17 NT-0006708 2 1/4” DIA x 17 PULLOUT DOWEL
16 CL-0000284-01 1 SCREW, COLLET KEY
15 CL-0003177-04 1 PULLEY, TIMING
14 CL-0011820-02 1 BUTTON, DRIVING
13 CL-0011820-03 1 SCREW, BUTTON
12 CL-0004068-04 1 NUT, SPINDLE
" CL-0004053-04 1 PULLEY, SPINDLE
10 CL-0004068-05 1 NUT, SPINDLE
] CL-0000275-02 1 REAR, CAP
8 CL-0000265-02 1 BEARING, CYLINDRICAL ROLLER
7 CL-0010481-06 1 SPACER, BEARING-REAR
6 CL-0004068-06 1 NUT, SPINDLE
5 CL-0010116-45 1 GASKET, FRONT CAP
4 CL-0000265-03 1 BEARING SET
3 CL-0010389-BB 1 SPACER ASSY, BIG BORE
2 CL-0000275-03 1 CAP, FRONT
1 CL-0000283-BB 1 SPINDLE, BIG BORE
ITEM PART NUMBER aQry DESCRIPTION

HEADSTOCK ASSEMBLY
(BIG BORED

PART NUMEER

CLA-0000002-BB
ser 5. 5

BV
LEVEL

PL-76



High Pressure Coolant

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
1 e
+ I -
I I
| 0o
T !
! ! ‘
! |
! |
! i
N |
i i |
[}
b ! I
i Y |
I ! !
VL l ‘
L i
| ! !
| ! H ‘
T T ; T ] i1
| NI {1
IR |
o | ! i
IR o f i
| ' I H: NN : | ! H”
I

IS R | b

R | i

N o B

MAIN COOLANT PUMP OUTLET o }1} o b : P HH ‘
I

A R O

I 1 ! : 1 \ :u [

TR A T | | \ ponf

I N [ H oy I | | [ HH ‘

e B F I RN -
e N A TR Lo | ®
| | I! h :\: H‘*:‘: | | | :H oy =
e T | N RO I I (OT ! | | S ‘ m

LT ‘,u\ H:L*‘\: : | : : ‘: \:\: ‘ =

| [ | I | | ]

| [ R I 1 | i |y

1 I I e S oot |

! ‘_4‘ ‘:‘ :4‘ ””” ‘L”\ 77777777777777777777777777 \77"LW |

e H"JE::::F::T 7777777777777777777777777777777 ‘:::Fr‘**:"‘:: ‘

L 1 ! ! | | | | i

! | I | | 1|

e " b AR I ‘

m‘L; ,,,,,,,, Lo L ‘

i | I | | o

(. | | | | \::\ ‘

| | |
CHIP CONVEYOR COOLANT TANK
HIGH PRESSURE COOLANT LAYOUT LO-0002547 LEE
3% B

PL-76 Page 31



High Pressure Coolant

L0-0002547

ITEM #8

/ZTEM #7
\ZTEM #9

ITEM #12

V\\\\\\\\¥ITEM #4
V\\\\\*IHW #10
/ZTEM 11

HIGH PRESSURE COOLANT LAYOUT

©
»
=
]
—
~ m
*
=
o]
[
{ =
— 0 - ————————————
| " o T ! i TS
\ I I I | L
| ' ot | [ | | [J S |
! /, | ! | | | ! ! | ! ! |
! W P I [T I , | oo
| " - | [ ! ! | ! ” |
! W ! | [ | ! \ | !
! W ! | [ | ! | [ S
| Z - | [ | | | i i "y
| I \ e 4= e it i
| Lo | | | | \ | "
| - | | | | | | o
| | ! | | | ! | ! ! |
| o | | | ! | | [
| (- | ! ! ! | ! -
| | ! | | | | | | ! |
\/ ! - | | | | | | [
| (- | ! ! ! | ! -
= I o I - ! I ! Lo
I P | [ ! | I
= I ! I [ ! ! ! . ”
— | - | | | | | | [
! [ | | | ! | | [
| Lo \ | | | | | [
: | - | | ! ! | ! L
[ I o | [ ! | ! by
— | - | | | | | | [
| | | | | | | | | ! \
) I Lo | o I \ i f———1 [
I P I [ I I W | [
! [ I o I i P I
| I o I [ ! I ! Lo
| - | | | | | | [
= | | | | | | | | | !
| ! | | | ! | ! L
L i P | [ ! I ! ” |
— | [ | | | " \ | L
| [ | | ! | !
> | Lo | Lo i | I L
| | ! | ! ! ! | ! !
| | ! | | | | | | |
[ | - | | | | | I [
MW | | ! | | | | | | | ,
[ | [ | ! ! ! | ! -
| | ! | | | ! | | ! I
| ! | ! ! ! | ! ” |
| | ! | | ! ! | |
= ! ! I [ | | | | "
T | [ | | ! ! | ! Lo
D | | ” | | ! ” | ” ” |
| | ! ! ! |
P ! ! I [ ! | | I ”
[ | ! | | ! ! | ! by
| | ! | | | ! | | ! I
! | ! | | | ! | | ! I
| [ | ! ! ! | ! Lo
| | ! | | | | | | | i
! | ! | | | ! | | ! I
| | ! | | | | | | ! ,
| | ! | | | | | | | i
| [ | | ! ! | !
| [ | | ! ! | !
| | ! | | ! ! | |
| [ | | ! ! | !
| | ! | | | ! | |
| Lo | I I | I N
| | ! | | | ! | | ! |
! | ! | | | ! | | ! I
| | ! | | | | | | | ,
! ! | | | ! | | [
| | ! | | | ! | | ! I
! [ I [ ! I | ” |
I [ | ! ! ! I !
N | Lo | . i i ! b
<C | [ | | ! ! | ! Lo =
I [ I [ ! | | "y =
” I ol I [ ! | ! Lo =
| | ! | | ! ! | ! ! | W
I
| | ! | | ! ! | ! |
| [ | | ! ! | ! ” |
| | ! | | | ! | | L
N | [ ! ! ! ! | !
) ! [ I o | | | I ”
T ! | ! | | | ! | | ! I
N | | ! | | | | \ | | i
| | ! | | | | | | | i
| | ! | | | ! | | ! I
= | ! | | | | I | [
| | ! | | | ! | | [
L | Lo | o I | I [
— | - | | | | | | ” I
| | ! | | ! ! | |
= ! | ! | | | | | | | "
| | ! | | | ! | | ! ,
| | ! | | ! ! | ! b
| [ | | ! ! | [} N ",
I (- | | ! ! | i ! Lol
| [ | | ! ! | [ Lol
| | ! | | | ! | | \
! | ! | | | ! | | ! I
| P | B e T R R e
| ! | [ | | | | ” |
[ | R [ R B ! ! | !
| ! ! | \o o | ! | ! " | —
| ! | | [ | | ! | | |
I ! ! [ ! | | [
| ! ! [ T | | | |
| ! Lo P I | ! Y,
| ! - v [ | | | |
I ! ! nal [ ! | !
I ! [ [ ! I !
| ! | | A | | | ! | |
| ! oy o | | | |
| ! I | o | | \ |
I ! o I [ ! I !
I ! L I o I I
L ! [y | o | | I -
I | ,\\, I I I I | | Hy
| ” A | [ | ! | [l el
| 70 | | | ! ! |
| ” % | | | | | | | | \\
| A | [ ! ! | !
I ! A I [ ! | 1
I A | o I | I
l-=% 4 1 ! == m el e = —

PL-76

Page 32



High Pressure Coolant

GORETUBE TO TURRET RUN THRU UPPER WIREWAY.
T T
|
52 | 3-0010884-01 1| ADHEASIVE
COOLANT BLOCK ON BACK OF TURRET. 51 | CL-0007702-06 1| ADAPTER, CONVERSION
50 | CLB-0008220 1| ELECTRICAL DIAGRAMS, CS-51
45 | L0B-0002413 1| CABLE CHART
- 48 | L0-0002570 1| LAYOUT, H.P. COOLANT CABLE
47 | F3-0009377 4| Tre
46 | CK-0009188-20 3| STAKON
45 | HG-0010019-01 1| CONTACT BLOCK, NO
44 | NC-0010473-02 1| HEAT SHRINK
43 | 16A-0003011-04 25| CABLE
42 | NC-0010473-06 1| HEAT SHRINK
41| 224-0003011-03 17| CABLE
/ 40 | CL-0002990-45 1| PLATE, MOUNTING (E-STOP SW
CROMMET 39 | CL-0010224-08 1| SWITCH, OPERATOR (HP COOLA
38 | VF-0010331-02 1| PLUG, HOLE
37 | LH-9003315-14 1| COUPLING, 3/4 NPT FEMALE
36 | £5-0010331-04 3| PLUG
35 | RF-0011971 1| BAG-MAIL
34 | L0-0002224 1| PRIMING INSTRUCTIONS
® 33 | £5-0009424-03 3| WASHER, TOOL HOLDER
= 32 | L0-0002547 1| HP COOLANT LO CHIP CONVEYO
S 31 | AH-0009910 10| TIE-RAPS (LARGE)
‘ ‘ | ‘ 30 | CL-0007007-02 1| HOSE ASSEMBLY, HYD-174"
‘ L 'f* ‘ 29 | €L-0007007-01 1| HOSE ASSEMBLY - HYD-17"
D:] | ‘ 28 | £5-000838408 1| ADAPTER, TEE
‘ TEE FOR THRU SPINDLE ‘ ‘ 27 | £5-000838407 1| ADAPTER, STRAIGHT
L COOCANT OPTIOV | © 26 | £5-001145205 1| VALVE, CHECK
‘ 25 | €5-0010337 1| ADAPTER,PIPE 3/4NPT - 1/2
© > ‘ 24 | cL-0010110-02 1| UNION ELBOW - 37° FLARE
——FROM STANDARD COOLANT TANK TOO BALCRANK JET PULSAR INLET. 23 | 18A- 900%011-04 2] CABLE
_‘ SEE SHEET 4 OF 5 FOR CORRECT PLUMBING OF COOLANT TANK. ‘ 22 | AH-0011508 1| NUT, LOCK
/ i 21 | 50-0010226 1| GASKET ASSEMBLY, 1/2 INCH
—FROM CHIP CONVEYOR COOLANT TANK TOO BALCRANK JET PULGAR INLET. 20 | 18-0008207-50 1| CONNECTOR CABLE
‘ SEE SHEET 3 OF 5 FOR CORRECT PLUMBING OF COOLANT TANK. + 15 | cl_o0os384-02 = ADAPTER, PIPE T0 37 DEG FL
‘ S — ‘ 17 | €5-000838406 1| ADAPTER,90° SWIVEL
‘ 16 | CL-0010331-03 1| PLUG, 37 DEG FLARE
BALCRANK JET PULSAR ‘ ‘ 15 | €5-0001814-10 1| BUSHING PIPE
‘ HYDRAUL1C TANK ‘ ‘ 13 | CC-0006966-01 2| CLAMP, HOSE
‘ 12 | C5-0008384-02 2| CONNECTOR
‘ 77777 ) ‘ ‘ 11 | c5-0011259 1| CONNECTOR, HYD.
( 10 | €5-0011259-01 1| COUPLING, NIPPLE
‘ ‘ ‘ 3 | £5-0009342-01 1| NUT, CHIP TANK ADAPTER
‘ L COOL ING FAN ‘ ‘ 8 | C5-0010116-34 1| GASKET, CHIP TANK ADAPTER
7 | ¢5-0001914-08 1| ADAPTER, CHIP TANK
- ‘ { 7777777777 J 6 | C5-0003504 2| NIPPLE, CLOSE 3/4” PIPE
5 | JL-0010710 1| ELBOW, 3/4” BLACK
77J 4 | 4-0010709 1| 47 NIPPLE
3 | $B-0010884-5 10| SEALANT - HYDRAULIC
2 | cs-0001914-05 2| ADAPTER, PIPE 17 M. TO 3/4
1 | €5-0011614-02 1| FILTER
ITEM |  PART NUMBER aty DESCRIPTION
BACK VIEW MISCELLANEOUS [TEMS NOT SHOWN ON DRAWINGS.
@ €
e
HIGH PRESSURE COOLANT LAYOUT | 0-0002547
SHEET s5¢ B C

PL-76 Page 33



High Pressure Coolant

0

BeAR SR @
fSesl H
—

s —a
\

-
J

T -

b s’
L

HIGH PRESSURE COOLANT LAYOUT

SHEET

L0-0002547

B o

5

eV
LEVEL

Page 34

PL-76



Live Tool Drive Assembly

”
e

! CAUTION R
ICH POINT_ARE/

PART NUNBER N
, CLA-0000144-C2
| LIVE TOOL DRIVE ASS'Y  “~ .o B

PL-76 Page 35



Live Tool Drive Assembly

76 CL-0003291-T1 1 STOP,LIVE TOOLING
75 C5-0012036-A S PLUG ASSY
74 GE-0010884 0 SILICONE
72 LT-0010884-5 0 SEALANT, PIPE 17
71 HM-0003215 1 PLUG, PIPE
70 R-0008044 2 PIN, ESCUTCHEON
B9 £5-0010302-02 1 TAG, CAUTION PINCH POINT AREA
67 NC-0010884 0 LOCTITE, 242
62 CN-0008104 1 CABLE CLAMP
61 CL-0010116-28 1 GASKET, BOTTOM LIVE TOOLING
B0 MS5-0303516 3 BUTTON HD SOC M5 X 12MM
59 CL-0010115-48 1 COVER, BELT
58 MW-0183510 10 WASHER, M5 LOCK
57 MW-01Q03510 10 WASHER, M5 FLAT
56 M5-0303515 8 SCREW, M5 BT. HD X10MM
55 CL-0010115-46 1 COVER, LIVETOOL MOTOR
54 CLA-0010116-26 1 GASKET, L.T. MOTOR COVER
53 CL-0003177-72 1 PULLEY 72T
51 CL-0001799-25 2 SHIMS, .003" THICK
50 CL-00017399-24 2 SHIMS, .0027 THICK
49 M5-0153822 2 SCREW, HEX, HD CAP M8X40MM
48 MN-0153810 2 NUT, HEX. 936 LOW M8
47 £5-0011320-02 2 BLOCK, PLATE ADJUSTING
46 M5-0103821 4 SCREW, SOC HD CAP M8
45 MW-0193810 4 WASHER, LOCK M8
44 M5-0103820 4 SCREW, SKHD M8 X 30MM
43 CL-0011489 1 SUPPORT, BEARING
40 M5-0103613 14 SCREW, SKHD M& X 25MM
38 CL-0002840-01 WASHER, FLAT REGULAR HARD
37 M5-0104226 4 SCREW, SKHD M12 X 60MM
36 CL-0011797 1 MOTOR MOUNT, LIVE TOOLING
35 MW-0184210 g WASHER LOCK, M12
34 MS5-0104221 4 SCREW, SKHD M12X40MM
33 L0-0002670 1 LAYOUT, CABLES CS-51
32 CL-0003346-12 1 BELT, GT S00MM LONG
31 CL-0003177-36-A 1 PULLEY ASSEMBLY, 36 TEETH
27 CL-0007533-01 1 KEY, DRIVE SPINDLE
26 £5-0000492-02 1 NUT, LOCK
25 2440008231-01 1 RING, RETAINER
24 €5-0011269 1 RETAINER, SEAL
23 CL-0010111-01 1 SPACER, BEARING
22 £5-0010994 0 GREASE
21 £5-0004140-02 1 BEARING
20 €5-0011198-05 2 SEAL, RING
19 C5A-0003431-18 1 O0-RING
18 £5-0012036-A 6 PLUG ASSY
14 OR-0008891 1 0-RING, 5.5 ID X 3/32" WIDE
11 0550303 1 SET SCREW
10 CH-0004732 1 PLUG
9 SB-0000260-01 1 INNER RACE NUT
8 €£5-0007533-01 1 KEY, DRIVE SPINDLE
7 CL-0001892 1 GEAR, SPIRAL BEVEL
6 CL-0001799-04 1 SPACER
5 CL-0003348-03 1 DRIVE SPINDLE
4 CL-0001799-03 1 SPACER, BEARING
3 CL-0000266 1 BEARING, PAIR
1 CL-0003291-T 1 STOP, LIVE TOOLING
I1TEM PART NUMBER Qary DESCRIPTION

NAME
ASSEMBLY, LIVE TOOL DRIVE

PART NOMBER
CLA-0000144-C2
L

RV
LEVEL

B

Page 36

PL-76



PL-76

Lubrication System

—— -J0 CARRIAGE — —

— — 10 CROSS SLIDE

v

CARRIAGE SECTION PORT CONNECTION

TRABON
Miniature
Meterflo
Pump Pockage

|

0
—
o
S
<
o
2

T0 PORT 2

ST S6-0000234-CE 1 LUBRICATOR - CE
50 CL-0010234-TCS 1 CROSS SLIDE - TRABON

43 CL-0010234-TC 1 CARRIAGE LUBE - TRABON

48 CL-0010234-TM 1 MASTER LUBE - TRABON

47 MW-0193810 4 M8 WASHER LOCK

46 M5-0103818 4 MB SCREW SKHD X 20 MM

45 S6-0002390-32T1 1 BRACKET LUBE BRACKET

44 CL-0010234-12 1 BLOCK, MANIFOLD-MASTER

43 S8-0010884-5 1 SEALANT, HYDRAULIC

33 M5-0103419 4 SCREW, SHCS M4-0.70 x 25m
32 MW-0183610 12 | MB REG. LOCKWASHER

31 M5-0103622 12 | SCREW,SOC HD CAP MB-1.0 X
30 18-0009207-50 1 GRIP,CORD .187-.312 1/2 D
28 MW-0103610 12 | WASHER,FLAT M6-1.0 ST

26 50-0010226 1 GASKET ASSEM. 1/2 INCH

25 AH-0011508 1 NUT, LOCK

24 CT-0007709-01 1 ELBOW, 90 DEG

22 56-0007702-A6 1 MALE ELBOW 1/40D x 1/4NPT
20 56-0007702-A12 5 SW ELBOW 5/3200 X 1/8NPT
[E] S6-0007702-A3 2 MALE CONN 1/400 x 1/4NPT
16 56-0007702-A10 4 MALE CON. 5/320D X 1/8NPT
15 56-0007702-A2 2 MALE CONN 1/400 x 1/8NPT
14 S6-0007702-A8 1 SW ELBOW 5/3200 X 1/8NPT
13 56-0007007-T 10 | TUBING,5/32 0D

12 HG-0007007-02 5 TUBING, 1/4 0D

E CL-0002930-34 1 BRACKET, LUBE LINE

8 CL-0003990-84 1 BRACKET, CROSS SLIDE LUBE
7 CL-0003990-85 1 BRACKET, CARRIAGE LUBE

5 S6-0011614-T 1 FILTER

s €5-0010274 1 CYCLE SWITCH TRABON #510-
3 CL-0010234-07 1 BLOCK, MANIFOLD-CROSS SLI
2 CL-0010234-08 1 BLOCK, MANIFOLD-CARRIAGE
1 56-0000234-D 1 LUBRICATOR

ITEM PART NUMBER ary DESCRIPTION

NANE
TRABON LUBE
CL LONG BED

PART NUWBER
CL-0000234-TLB

SHEET 1T 1

REV
LEVEL

Page 37



Operator Panel (CE Mark)

/@

edfoed e;;;;ﬂgé

ea o o o o
NOT SHOWN IN DRAWING

MTB PANEL ASSEMBLY (CE MARK?
CLA-0011844-18 E

Page 38 PL-76



Operator Panel (CE Mark)

7 RAPID OVERRIDE SWITCH 7 FEEDRATE 1 TURRET INDEX SWITCH

NOTES!

[ CUT OFF INDEXING SHAFT

1) INSERT ADJUSTABLE STOPS L AT THIS POINT

IN POSITIONS A AND R

2> SEE SHEET 3 OF 7 FOR WIRING

DECK 1
SGMEM/6PL DECK 2
DECK 3

J DECK 4 NOT SHOWN ON DWG.

SIDE VIEW

SIDE VIEW
SGMEM/SPL

MTB PANEL ASSEMBLY (CE MARKD
CLA-0011844-18 L

PL-76 Page 39



Operator Panel (CE Mark)

Page 40

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DwG.SZ
1 LC 0003650GE24 1.0000 SWITCH, OPERATOR, SQUARE,EXTD SEE ASSY NO MA N
2 LC 0003650GE0S 2.0000 SWITCH, LIGHT UNIT SEE ASSY NO MA N
3 LC 0003650GE02 1. 0000 SWITCH, CONTACT BLOCK, INC SEE ASSY NO. MA N
4 LC 0003650GE06 1.0000 SWITCH, LED, 24VDC, RED SEE ASSY NO MA A
S LC 0003650GE21 1. 0000 SWITCH, LENS, SQUARE, RED SEE ASSY NO. MA N
6 LC 0003650GE25 3. 0000 SWITCH, OPERATOR, SQUARE,FLSH SEE ASSY NO. MA N
7 CS 001036634 1.0000 TAG, CONQUEST OT-C COVER-UP SEE ASSY NO. MA A
8 LC 0003650GEO0L 3.0000 SWITCH, CONTACT BLOCK, INO SEE ASSY NO. MA N
9 LC 0003650GE04 1.0000 SWITCH, LED, 24VDC., GREEN SEE ASSY NO. MA A
10 LC 0003650GE20 1.0000 SWITCH, LENS, SQUARE, GREEN SEE ASSY NO MA N
11 SG 000365012 1.0000 SWITCH, E-STOP 3 POS SEE ASSY NO. MA N
12 CN 0010116 B 1.0000 GASKET, E STOP SWITCH SEE ASSY NO. MA A
13 SG 0011844PE 1.0000 MTB PANEL - SG-CEMARK SEE ASSY NO. MA D
15 LC 0003650GE19 2, 0000 SWITCH, LENS, SQUARE, CLEAR SEE ASSY NO. MA N
16 AH 0009910 5. 0000 TY RAP SEE ASSY NO. MA N
17 LM 0008104 4.0000 TY-RAP SEE ASSY NO. MA N
18 CN 000283403 1. 0000 SWITCH, ROTARY (12 POSITIONS SEE ASSY NO. MA N
19 FCAQO011796 1. 0000 GENERATOR, MANUAL PULSE SEE ASSY NO. MA A
20 CN 0010116PG 1.0000 GASKET, MPG SEE ASSY NO. MA B
21 CNAQ01150501 1.0000 RETAINER, MPG SEE ASSY NO MA B
2e MS 0453441 3. 0000 SCREW, FLHD.SLOT M4X.7X14MM SEE ASSY NO. MA N
23 CS 0006578 3.0000 KNOB SEE ASSY NO. MA N
24 CN 001011697 3.0000 GASKET, ROTARY SWITCH SEE ASSY NO. MA A
25 CN 00120425R 5. 0000 RECEPTACLE, 5 POS SEE ASSY NO. MA N
26 CN 000283404 1.0000 SWITCH, ROTARY (18 POSITIONS SEE ASSY NO. MA N
27 2210002874BU 39, 6300 WIRE, DARK BLUE SEE ASSY NO. MA N
28 CS 0007910 2.0000 WASHER SEE ASSY NO. MA N
29 CN 000918802 3. 0000 STAKON, F.TAB,11 X 02,22-1 SEE ASSY NO. MA N
30 CS 000283402 1.0000 SWITCH, BCD ENCODER ROTARY SEE ASSY NO MA N
31 CS 000406803 2.0000 NUT SEE ASSY NO. MA N
32 SG 0010366KCE 1.0000 TAG, KIT-CEMARK SG, CL, HG, VL SEE ASSY NO MA A
33 CN 000283407 1.0000 SWITCH, KEYLOCK SEE ASSY NO. MA N
34 CN 00120422R 4.0000 2 POS. RECEPTACLE SEE ASSY NO. MA N
35 MS 0303315 12 0000 SCREW, BUTTON HD. M3X,5X10MM SEE ASSY NO. MA N
36 SG 0010019 2.0000 BLOCK, CONTACT SEE ASSY NO MA N
37 RF 0011971 1.0000 BAG - MAIL SEE ASSY NO. MA N
38 CK 000918820 24, 0000 FERRULES, 20 AWG SEE ASSY NO. MA N
39 SG o0lleez 2. 670 SLEEVE, PLASTIC COIL 3/16"-2 SEE ASSY NO MA N
40 SG 0003011CEMP 1.0000 CABLE PACKAGE, CL-CE-MARK SEE ASSY NO. MA N
41 CL 0003011CEMP 1.0000 CABLE PACKAGE-MEMBRANE PANEL SEE ASSY NO. MA N

PL-76



Operator Panel (Non-CE Mark)

ﬁ

S O _ O O o

N /

0< 100

@/ D000 000
000

NOT SHOWN IN DRAWING

MTB PANEL ASSEMBLY
CLA-0011844-EN A

PL-76 Page 41



Operator Panel (Non-CE Mark)

Page 42

7 RAPID OVERRIDE SWITCH

1
2
4

SIDE VIEW

7. FEEDRATE 1

SGMEM/SPL

NOT SHOWN

TURRET INDEX SWITCH

CUT OFF INDEXING SHAFT
AT THIS POINT

e DECK 1
SGMEM/6PL o DECK 2

DECK 3
DECK 4

SIDE VIEW

MTE PANEL ASSEMELY
CLA-0011844-EN A

PL-76



PL-76

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DwG.SZ.
1 LC 0003650GE24 1.0000 SWITCH, OPERATOR, SQUARE,EXTD SEE ASSY N MA N
2 LC 0003650GEQS 2. 0000 SWITCH, LIGHT UNIT SEE ASSY N MA N
3 LC 0003650GEQ2 1.0000 SWITCH, CONTACT BLOCK, INC SEE ASSY NO. MA N
4 LC 0003650GEQS 1.0000 SWITCH, LED, 24VDC, RED SEE ASSY N MA A
S LC 0003650GE21L 1.0000 SWITCH, LENS, SQUARE, RED SEE ASSY MO MA N
6 LC 00036350GE25 3.0000 SWITCH, OPERATOR, SQUARE.FLSH SEE ASSY N MA N
7 CS 001036634 1.0000 TAG, CONQUEST OT-C COVER-UP SEE ASSY N MA A
8 LC 0003650GE01 3.0000 SWITCH, CONTACT BLOCK, INO SEE ASSY NO MA N
9 LC 0003650GE0C4 1.0000 SWITCH, LED, 24VDC, GREEN SEE ASSY NO. MA A
10 LC 0003650GE20 1.0000 SWITCH, LENS, SQUARE, GREEN SEE ASSY NO. MA N
11 SG 000365012 1.0000 SWITCH, E-STOP 3 POS SEE ASSY NO. MA N
12 CN 0010116 B 1.0000 GASKET, E STOP SWITCH SEE ASSY NO MA A
13 SG 0011844EN 1.0000 SG/CL MTB PANEL ENGLISH SEE ASSY NO. MA D
15 LC 0003650GE1S 2.0000 SWITCH, LENS, SQUARE, CLEAR SEE ASSY NO. MA N
16 AH 0009910 5.0000 TY RAP SEE ASSY NO. MA N
17 LM 0008104 4,0000 TY-RAP SEE ASSY NO. MA N
18 CN 000283403 1.0000 SWITCH, ROTARY <12 POSITIONS SEE ASSY N MA N
19 FCAD01L796 1.0000 GENERATOR, MANUAL PULSE SEE ASSY MO MA A
20 CN 0010116PG 1.0000 GASKET, MPG SEE ASSY N MA B
2l CNADO1150501 1.0000 RETAINER, MPG SEE ASSY NO. MA B
22 MS 0453441 3.0000 SCREW, FLHDSLOT M4X.7X14MM SEE ASSY NO. MA N
23 CS 0006578 3.0000 KNOB SEE ASSY N MA N
24 CN 001011697 3.0000 GASKET, ROTARY SWITCH SEE ASSY NO. MA A
25 CN 00120425R 5.0000 RECEPTACLE, 5 POS SEE ASSY N MA N
26 CN 000283404 1.0000 SWITCH, ROTARY <18 POSITIONS SEE ASSY NO. MA N
27 2210002874BU 35. 6300 WIRE SEE ASSY N MA N
28 CS 0007910 2.0000 WASHER SEE ASSY NO. MA N
29 CN 000918802 3.0000 STAKON, F.TAB.11 X .02,22-1 SEE ASSY NO. MA N
30 CS 000283402 1.0000 SWITCH, BCD ENCODER ROTARY SEE ASSY N MA N
31 CS 000406803 2.0000 NUT SEE ASSY NO. MA N
32 SG 0010366KCE 1.0000 TAG, KIT-CEMARK SG, CL, HG, VL SEE ASSY MO MA A
33 CN 000283407 1.0000 SWITCH, KEYLOCK SEE ASSY NO. MA N
34 CN 00120422R 4,0000 2 POS. RECEPTACLE SEE ASSY NO. MA N
35 MS 0303315 12,0000 SCREW, BUTTON HD. M3X.5X10MM SEE ASSY N MA N
36 RF 0011971 1.0000 BAG - MAIL SEE ASSY NO. MA N
37 SG 0010019 2.0000 BLOCK, CONTACT SEE ASSY NO. MA N
38 CK 000918820 24,0000 FERRULES, 20 AWG SEE ASSY N MA N
39 SG 001L622 2. 6700 SLEEVE, PLASTIC COIL, 3/16"-2" SEE ASSY N MA N
40 SG 0003011CEMP 1.0000 CABLE PACKAGE, CL-CE-MARK SEE ASSY NO. MA N

Operator Panel (Non-CE Mark)

MTB FPANEL ASSEMBLY
CLA-0011844-EN A

Page 43



Part Catcher

A

i
CL-00023816-55LB

PART CATCHER,
LONG BED

\

PL-76

Page 44



PL-76

Part Catcher

24
;

54
53

LOCATED ON
RIGHT END ASSEMBLY

LOCATED ON BOTH ENDS
OF AIR CYLINDER

PART CATCHER,
LONG BED

PART NUNBER REV
LEVEL
CL-00023816-55LB

A

EEEEE

Page 45



Part Catcher

=

ik
1

@ X

e

SRRy

7
106,

1

J —
ot -z
EF

=l
[y

%
GO0,

e

Fe=——t==—y

© O

666

@

GO0

PART CATCHER,
LONG BED

PART NUMBER

CL-0002916-55LB
S 3. 5

REY
LEVEL

A

Page 46




PL-76

Part Catcher

[ T O = W W

LOCATED ON
HEADWALL

LOCATED ON

WIREWAY
- —

— Y —— —— ——

4

LOCATED ON
WIREWAY

TO GORETUBE

HOSE & FITTING DIAGRAM

PART NUNBER

REV
PART CATCHER CL-00023816-55LB o

LONG BED

A

Page 47



Part Catcher

NOTE: PARTS NOT SHOWN ON DRAWING

155 | CL-0006463-RC 2 PLATE, JOINING
154 | CL-0006463-LB 2 RAIL, EXTENSION

153 | CL-0007702-03 2 ELBOW, 30° MALE SWIVEL
152 | KH-0003504-01 1 NIPPLE, ST

151 | CL-0007702-12 2 CONNECTOR, BULKHEAD 5/16”
150 | RF-001197 1 BAG, MAIL

143 | MS-0303614 2 M6 SCREW, BUTT HD x 8mm
148 | CLA-0011750-01 1 END CAP

147 | M5-0103823 1 M8 SCREW, SKHD CP x 4Smm
146 | MW-0194210 1 M12 WASHER, LOCK

145 | F3-0009977-01 1| 16

144 | LOB-0002507 1 PNEUMATIC SCHEMATIC

143 | F3-0009977 4 TAG

142 | L0-0002672-R 1 TAGS, ID

141 | L0-0002672-0 1 CABLE, LO

740 | 5-0001914 1 PLUG. PIPE 1/4

133 | HG-0007702 3 CONNECTOR, MALE 1/8

138 | 5-0001467 2 PLUG, PIPE 1/8

137 | AH-0010779 1 REGULATOR

135 | CT-0007703-01 1 ELBOW, ST 1/8 T0 1/8

134 | AUA-0010785 6 BUSHING, ADAPTER

133 | €5-0010994 12| GREASE

132 | CL-0010786-08 1 TEE, BRANCH

131 | 22A-0003011-10 21 | CABLE

130 | HG-0011032-05 1 JUMPER

123 | HG-0011032-03 2 PLATE, END

128 | HG6-0011032-04 2 5TOP, END

127 | HG-0011032-01 10 | TERMINAL BLOCK, BLUE

124 | HGA-0011736 1 SWITCH, PRESSURE

122 | Ms-0103628 2 MG SCREW, SKHD CP x 70mm
121 | cL-0003048-18 1 VALVES, MAC 800 CLOSED
120 | CL-0003048-17 i VALVES, MAC 800 PRESSURE
119 | ck-g011032 1 DIN RAIL

ITEM |  PART NUMBER aty DESCRIPTION

118 MS-0103524 2 M5 SCREW, SKHD CP x 50mm
17 5T-0003048 1 VALVE, MAC 200 SERIES
116 HG-0007702-03 3 CONNECTOR, MALE

115 5T-0007703 1 FITTING, AIR SWIVEL

114 CN-0011738-01 1 LATCH

13 CG-0010642 1 HANDLE

12 CL-0002916-C 1 CHUTE ASSEMBLY

m HG-0003650-03 2 LEVER ARM, SWITCH

110 CL-00043930-70 1 STIFFENER, HEADWALL

108 HG-0007702-04 1 RUN TEE SWIVEL, MALE
108 NC-0010884-01 .01 LOCTITE #222

107 CS-0011452-01 4 FLOW CONTROL

106 NC-00039532-03 2 GROMMET, RUBBER

105 FR-0007702-04 4 CONNECTOR, MALE

104 CT-0011335 3 MUFFLER

103 268-0007702-04 2 CONNECTOR, MALE

102 FR-0007702-03 2 ELBOW, MALE 380 DEG

101 CL-0003338 15.58 SLEEVE

100 AH-0007007-NF 29.14 TUBING, 1/4”

99 CL-0004865-03 1 STOP, ADJUSTABLE

a8 CL-0004865-02 1 STOP, ADJUSTABLE

97 DB-00038207-3A 3 BODY

96 DB-0008207-W 3 WASHER

a5 DB-0009207-9B 3 NUT, COMPRESSION

94 AH-0011508 3 NUT, LOCK

93 50-0010226 3 WASHER, SEAL

92 DB-0003207-9F 3 GROMMET

90 M5-0303618 2 M& SCREW, BUTT HD x 20mm
89 5B6-0006966 3 TIE-DOWN

87 CT-0011086-01 4 COUPLING

86 CT-0011082-07 2 NIPPLE, LONG

84 AM-0007703 S FITTING, BULKHEAD

83 R-0008044 2 PIN, ESCUTCHEON

82 CL-0010302-03 1 TAG, CAUTION-HEAVY WHEN F
81 CL-00043890-35 1 BUCKET, PARTS

80 FR-0007702-01 S CONNECTOR, MALE TO 1/4
79 CL-0010786-07 1 TEE, STREET 1/4

78 M5-0303515 3 M5 SCREW, BUTT HD x 10mm
77 CF-0003623 7 CLAMP, CABLE 5/87

76 5P-0006431-B 4 WASHER, FLAT

75 MD-0003623-B 4 WASHER, FLAT

74 NC-0010884 .02 LOCTITE #242

73 MS-0553514 1 M5 SCREW, S5 CUP x 8mm
72 MS-0573814 2 M8 SCREW, S5 FLAT x 8mm
71 LT-0010884-S 1 SEALANT, PIPE

70 HG-0007007 25.91 TUBING, 5/167

69 CL-0010215-49 1 COVER, PARTS BUCKET

68 MN-0283510 S M5 NUT, FLANGE

67 CM-0002843-8B 2 1/4-28 NUT, HEX

66 CL-0011623-01LB 1 WIRE, GUIDE

65 CL-0004390-68 BRACKET, GUIDE WIRE

64 MW-0263610 M6 WASHER, STAR

63 CL-0010116-67 1 GASKET, PARTS CATCHER
62 MS-0303616 2 M& SCREW, BUTT HD x 12mm
61 CL-0010234-21 1 MANIFOLD, BLOCK

60 GE-0010884 .38 SEALANT, SILICONE

59 CL-0004930-36 1 HOUSING, PARTS BUCKET
ITEM PART NUMBER Qry DESCRIPTION

58 MN-0283810 10 M8 NUT, FLANGE

57 CSA-0010224-01 2 SWITCH, LIMIT

56 CL-0007707-08LB 1 TUBING, COIL

55 M5-0103818 M8 SCREW, SKHD CP x 25mm
54 MW-0103810 20 M8 WASHER, FLAT

53 M5-0103818 12 M8 SCREW, SKHD CP x 20mm
52 CL-00048390-63 2 BRACKET, LIMIT SWITCH MTG
S1 CL-0002316-13 1 SUPPORT, RIGHT SIDE

50 CL-0002817-LB 1 CYLINDER, RODLESS

49 CL-0002316-17 1 BRACKET, CYLINDER

48 CL-0002916-16 1 SUPPORT, LEFT SIDE

47 CL-00023816-15LB 1 FRAME, SUPPORT

46 0100812 4 5/16-18T 5CREW, SKHD x 3/
45 CL-0010215-52 1 COVER, CYLINDER

44 CL-0010215-50 1 COVER, FRAME

43 50-0008231-02 1 RING, RETAINING

42 V5-0010440 02 GREASE, ANTI-SIEZE

41 CL-0002317-04 1 ROTARY ACTUATOR

40 M5-0573817 2 M8 SCREW, 5SS FLAT x lbmm
39 0300812 1 5/16-18T SCREW, BUTT HD x
38 CL-0011713 1 HOUSING, STOP

37 CL-0006115-01 1 KEY, ARM

36 CL-0011076-02 1 BUSHING, STOP

35 CL-0008230 1 BLOCK, SWIVEL

34 M5-0496122 1 M10 SCREW, SHOULDER x 40m
33 CL-0009653-A 1 ARM ASSEMBLY

32 M5-0103516 5 M5 SCREW, SKHD CP x 12mm
31 CL-0007335-06 1 SPRING, EXTENSION

30 CL-0004390-33 1 BRACKET, PIVOT

29 CL-00048390-38 1 HOLDER, PARTS

28 MW-0183610 2 M6 WASHER, LOCK

27 M5-0303615 2 M& SCREW, BUTT HD x 10mm
25 CL-0001424-01 1 PLUNGER

24 MW-01383810 24 M8 WASHER, LOCK

23 0150810 4 5/16-18 SCREW, SKHD x 5/8
22 CL-0004865-04 1 5TOP, ADJUSTABLE

21 CL-00004392-05 3 5/8-11 UNC-3B NUT, HEX
20 CL-0011454 3 S5ToP

19 MW-0183510 19 M5 WASHER, LOCK

8 MW-0103510 15 M5 WASHER, FLAT

17 M5-0103517 12 M5 SCREW, SKHD CP x 16mm
16 MW-0263510 40 M5 WASHER, STAR

15 M5-0303516 52 M5 SCREW, BUTT HD x 12mm
14 CL-0006463 2 SLIDE PACK, UPPER TRACK
13 M5-0103622 4 M& SCREW, SKHD CP x 40mm
12 CL-0002817-05 1 CYLINDER, 1-1/16" BORE
11 CL-00049390-43 1 FRAME

10 CL-0004890-41-R 1 BRACE, RIGHT SIDE

g M5-0103617 11 M& SCREW, SKHD CP x T1émm
8 CL-00048390-42 1 BRACE, MIDDLE

7 MN-0283610 30 M& NUT, FLANGE

6 CL-0004890-41-L 1 BRACE, LEFT SIDE

S CL-0002316-18 1 BRACKET, SLIDE ASSY

4 M5-0303617 6 M6 SCREW, BUTT HD x 16mm
3 MW-0183610 14 M6 WASHER, LOCK

2 MW-0103610 10 M6 WASHER, FLAT

1 CL-0002916-85 1 BRACKET, SWITCH TARGET
ITEM PART NUMBER QTY DESCRIPTION

3

PARTS CATCHER

LONG BED

PART NUNBER

CL-0002916-55LB

SHEET

S e

5

fEv
LEVEL

A

Page 48

PL-76



Pedestal Assembly

©

©

&)

©

©)

)

e e |

|
=
EE

D

/rgg

= E
©00, © QECTT @

RIGHT END VIEW PEDESTAL ASSEMBLY CL-0000130-LB ™
LONG BED

SHEET 7

oo 10

PL-76 Page 49



Pedestal Assembly

() O - (D) C)ii
f%l
7:|<—>/ ) ol =) :]:‘o ) [ @
(@) (@) /@) (@) (@) (@)
| &)
(@) [@) [@) (@) [@) (@) [@) [@)
—/ \‘ —/ o \‘ —/
I &)
© © o o q/ 6@
© © 8 71‘ )
Ca— 5 s 5 5 5 S D R DA m— e
] | |
) e T
777777777 1 @ o ® © | ﬂ
X ; t

FRONT VIEW

EREE®
@@

EEOE
S

s PART NUMBER Rev
PEDESTAL ASSEMBLY CL-0000130-LB ™
LONG BED ., S, 1o A

Page 50 PL-76



Pedestal Assembly

O®

LEFT END VIEW

i
10 /x

CL-0000130-LB
3

PART NUNBER
SHEET

PEDESTAL ASSEMBLY
LONG BED

Page 51

NAME

GEd B0 OO0 @O 0000 ® 000 B0
\A /@
EEOO @ EEO AOO® OOO \

AT o

7

Q

P —

hwwwwwwwwwwwwwwwwwww\\\\\\\\\\
N o
N esfsferst
S .
oot
8% ©
S e
(— = \Qs5s5et s
Ssterses!
o |l
\
\
N2
N
,,\\WMMHMMHJ, 4
| ! s
| @ ©1 >
| ! Zle
.

] ”W K \W\v

! >

7 .

it [ ]

DOOONROOO

)
v

|
|
v

P

PL-76



Pedestal Assembly

VIEW A-A

(X

0 = o
[ ! ! PRl ,
| X | O , c‘_/[‘E: o)
) P u =~
5 e B e \ O :H ¥
L oo fi §=-|
I
1 . 2p PO P
! EH
i ! G
! 1
1]
U
U
1 = )
I ® ®
U
U
H III" @
[ -
S
i;; L1
I -~
'
J
J
J
| )
N
|

S — S —— ———

o
ERle—
****************************************************** ?7,%{7,,77,7* 4 “y \-
f - : Lo c
,,,,,,,,,,,,,,,,, e
1 =--r- - tx - oax- Y=o L
! | - T ! I |
| | ! I |
I |
| ,"i"\
,,,,,,,,,,,,, L)
o
LL

©
(=
€9
e BACK VIEW

e panr weER =
PEDESTAL ASSEMBLY CL-0000130-LB
LONG BED geer 4 10 A

Page 52 PL-76



Pedestal Assembly

eV
LEVEL

PART NUNBER

NAME

CL-0000130-LB
Soe 10

SHEET

PEDESTAL ASSEMBLY

A

LONG BED

Page 53

| © © ey k) Ak i) Al = ;\LL
| 17

| )
| © !

RIGHT END VIEW

PL-76



Pedestal Assembly

/

eV
VEL

CL-0000130-LB

PART NUNBER

PEDESTAL ASSEMBLY

NAME

-

RIGHT END VIEW

i

ﬁ

©

i

DEGDOOD

ooo

i

»
_

2 _ ¢

TTeO

B o

SHEET

LONG BED

PL-76

Page 54



Pedestal Assembly

@

&)

i
10 A

CL-0000130-LB
7

PART NUMBER
SHEET

PEDESTAL ASSEMBLY
LONG BED

NAME

&

FRONT VIEW

Page 55

) )
%0 00000 ;
e BB
SORCOIBOORRCORROOMNNE0 |
B OO HODCCCEBBE000 |
DN WOOOEEEOBND |
BODOOOOCEOO0RO DODOCOBEB0000 |
OBDEOES o%wwo 00 %% o%o%&wo |
e e tatetito e DOCCOBOBEE |
OO RNt 1
. %@M%%
ROBD
BOOBEOBOLOBHON00 '
R
BOSEOSSIBBODILEEED "

PL-76



Pedestal Assembly

FRONT VIEW

PaRT NBER .
CL-0000130-LB

PEDESTAL ASSEMBLY

LONG BED

10 A

8 e«

PL-76

Page 56



PL-76

Pedestal Assembly

DETAIL

”B ”

@

VIEW C-C

PART MMBER .
CL-0000130-LB
e 10

PEDESTAL ASSEMBLY

Page 57



Pedestal Assembly

Page 58

®R®

297 RF-0011499 2 STRIP, NYLATRON WEAR

2% CL-0010215-45 1 COVER, SIDE HYDRAULIC
295 MW-0183B10 4 WASHER, ME LOCK

294 CL-0000221-5GLB 1 GUARD, SPLASH, BASE EXT.
293 CL-0000221-03LE 1 SKIRT ASSEMBLY, COOLANT G
292 CL-0000221-03LB 1 SKIRT ASSEMBLY, COOLANT G
291 56-0002890-32T1 1 BRACKET, LUBE TANK

290 L0-00024390 1 LAYOUT

289 M5-0303617-55 7 SCREW, MB-1.0x12mmLg SS
288 MW-0103610-55 25 WASHER, M& SS

287 MW-0183610-55 25 LOCKWASHER, M6 55

286 M5-0303617-55 8 SCREW, MB-1.0x186mmLg SS
285 CL-0000221-E5KL 1 SKIRT ASSEMBLY, COOLANT G
284 CL-0000221 -EMHW 1 HEADWALL ASSEMBLY

283 CL-0000221-WWTE 1 WIREWAY ASSEMBLY

282 CL-0000221-WW1 1 WIREWAY ASSEMBLY

ITEM PART NUMBER aTy DESCRIPTION

281 OR-0258268 1 O0-RING

278 LM-0D08104 1 TY-WRAP

260 L0-0002576 1 COLLET CLS.INSTALL.CL-64(
259 CL-0011801-01 1 LEE, JET

258 CL-0003177-02 1 PULLEY, SPINDLE MOTOR
255 CL-0010389-01 1 SLEEVE, CLAMP ING

252 CL-0003346-1 1 BELT, HIGH TORQUE

251 CL-0009431-10 1 0-RING

250 CL-0010462-04 1 DISC, SPINDLE BRAKE

214 HG-0007702-03 1 CONNECTOR, MALE

213 CL-00107686-07 1 TEE, STRAIGHT

212 A0-0010786 1 STREET ELBOW

211 CL-0010786-08 1 TEE, BRANCH

210 DB-00038207-9€ 2 GROMMET

209 CL-0010366-15 1 TAG, NO STEP

208 M5-0303618 2 M& SCREW, 1 X 20MM

207 CH-0008532-1 1 GROMMET

206 TM-0010331 B 2 DOT PLUG

205 WA-0003181 4 WASHER

204 CL-0001930-30LB 1 BRACKET, COOLANT MT.

203 MN-0113810 2 NUT,HEX, M8 X 1.25

202 M5-0103820 2 SCREW, SOC. HD. CAP M8 X
200 HG-0010116-30 1 GASKET, AIR BLAST

188 HG-0001890-91 1 PLATE, AIR BLAST

198 M5-0103619 7 SCREW, SOC.HD.CAP MBX1.0X
197 CL-0008532-02 1 GROMMET

196 CLA-D010115-54 1 COVER, SWITCH PORT

195 M5-0103818 10 M8 SCREW,S0C. HD. CAP X 2
191 HG-0008384 1 ADAPTER

189 €5-0011801 1 BODY, JET METRIC

187 CLA -0003650-02 1 SWITCH, ROLLER

183 5 -0001833 4 GROMMET

181 M5-0103621 2 M& SCREW, SOCKET HD

180 3-0010884-01 .36 | 3M WEATHERSTRIP ADHESIVE
178 M5-0553617 2 M6 SCREW, SOCKET-SET
178 5B-0010884-5 03 HYDRAULIC SEALANT

177 NC-0010864-01 .01 LOCTITE 222

176 CL-0011623-LB 1 GORETUBE

175 CL-0011623-ZLB 1 GORETUBE

168 NT-0008372-01 1 E-5TOP SWITCH

166 CL-00117680 1 SPINDLE FEEDBACK ASSY
164 CK-0010331-01 4 DOT PLUG

162 M5-0103617 31 M& SCREW, SOCKET HD

161 M5-0103817 1 M8 SCREW, SOCKET HD

160 CL-0010116-40 1 GASKET, LABYRINTH EXT
153 DB-0003207-W B WASHER

158 MN-0283510 4 MS NUT, FLANGE

155 CL-0010116-10 1 GASKET, WIREWAY

154 CL-0010115-37 1 COVER, E-STOP SWITCH

153 CLA-00T0116-18 1 GASKET,E-STOP SWITCH

152 CLA-0002390-45 1 PLATE, MOUNTING E-STOP SW
151 CL-0010116-27 1 GASKET, SKIRT DUCT COVER
150 CL-0010115-35 1 COVER, SKIRT DUCT

143 MW-0263510 13 WASHER, TOOTHED LOCK M5
146 CL-0000221-5KLB 1 SKIRT ASSEMBLY, COOLANT G
145 CL-0001980-25 1 TANK, TRAMP OIL

144 M5-0303617 5 M& SCREW, BUTTON HD

I1TEM PART NUMBER aTYy DESCRIPTION

143 CLB-0001880-LF 1 FRAME, FORKLIFT SLOT A55Y
142 CL-0011188-LB 1 LABRYINTH, EXT. (REAR Z-W
141 M5-0103618 3 M& SCREW, SOCKET HD

140 M5-0496016 1 M5 SCREW, SOC HD SHOULDER
139 CL-0010190 1 STANDOFF, COLLET CLOSER
138 CL-0010560-01 1 LINK, VIBRATION ISOLATOR
137 CP-0001041-B 2 NUT, 5/16-18T

135 CL-00117739 1 MOUNT, RUBBER

134 CLA-0010560 1 BRACKET, COLLET CLOSER
133 CL-0009454-01 4 FOOT-ADJUSTMENT, BASE
130 CT-0007709-01 1 STREET ELBOW

129 HG-0007702-01 1 ELBOW, PRESLOCK

126 M5-0303619 2 M& SCREW, BUTTON HD

125 CL-0010234-03 1 MANIFOLD, JUNCTION 5-WAY
122 CL-0010116-15 1 GASKET, HEADWALL (LOWER)
121 GE-0010884 . 76J00@DHEST VE/SEALANT

120 CL-0002990-31 1 LABYRINTH EXT, LOWER

117 £5-0010934 .04 GREASE

116 CL-0004158-20 1 SUPPORT, BOTTOM-HYD LINES
115 CL-0004158-19 1 SUPPORT, TOP-HYD LINES
112 CL-0010116-32 1 GASKET, HEADWALL (TOP)
108 CL-00039873-01 1 DOWEL, PULL OUT

107 C€5-0010565 2 END PLATE & SEAL ASSY

106 M5-0705031 6 M20 SCREW, SOCKET HD

105 DB-0009207-9V 1 GROMMET

104 MN-0283610 25 M6 NUT, FLANGE

103 HG-0007007 12 HOSE, 5/16" 0D

101 LT-0010884-5 .09 | SEALANT, PIPE

100 CLB-0001990-41 1 PLATE, MOUNTING

39 M5-0703517 8 M5 SCREW, SOCKET HD

98 MW-0703510 7 WASHER, FLAT

37 MW-0193510 e WASHER, LOCK

35 CLA-0010773-A 1 REGULATOR-FILTER ASSEMBLY
92 5-0001914 8 PLUG, PIPE 1/47-18

a1 CL-00029390-03 1 RETAINER, HYDRAULIC HOSE
30 M5-0103516 1 M5 SCREW, SOCKET HD

89 M5-0303515 12 M5 SCREW, BUTTON HD

88 CL-0010116-HWC 1 GASKET

87 CLA-0000221-HW 1 HEADWALL ASSEMBL Y

86 AH-0011508 4 LOCKING NUT

85 CLC-0010445-A 1 FRAME WELD ASSEMBLY

84 M5-0154422 4 M14 SCREW, HEX HEAD

83 CL-0010115-33 1 COVER, HYDRAULIC ASSEMBLY
82 M5-0704021 8 M10 SCREW, SOCKET HD

81 M5-0103615 4 ME& SCREW, SOCKET HD

80 MN-Q745010 4 M20 NUT, HEX (LOW 7mm)

79 DB-0009207-9V 1 GROMMET (L ARGE)

78 CL-0009455-02 4 FOOT-ADJUSTMENT, BASE

77 M5-0104221 7 M12 SCREW, SOCKET HD

76 CL-0011063 1 BARRIER, HYDRAULIC

75 £5-0001733 4 SPACER, BEARING

74 M5-0104020 6 M10 SCREW, SOCKET HD

73 50-0010226 4 WASHER, SEAL

72 MW-0193810 3 WASHER, LOCK

71 MW-0703810 7 WASHER, FLAT

70 MN-0153810 2 M8 NUT, FLANGE

69 CL-0001930-91 1 BRACKET, FORKLIFT REAR
ITEM PART NUMBER Qry DESCRIPTION

B8 M5-0303615 12 ME SCREW, BUTTON HD

67 CL-0010115-62LB 1 COVER, VOLTAGE

B5 AD-0011338-04 1 ELBOW, NINETY DEGREE
63 DB-0009207-9A 4 BODY

62 M5-0554218 1 M12 SCREW, 5S0C SET CUP
61 CH-0009623-02 1 CLAMP

60 CL-00103984 1 BRACKET, HEAD ALIGNMENT
S8 M5-0104016 8 M10 SCREW, SKHD

56 SB-0009623 1 CLAMP

55 M5-0103823 2 M8 SCREW, SOCKET HD

54 CL-0010462-01 1 SUPPORT, BRAKE

53 €5-0008612 1 SHIM, BRAKE

52 C£5-0009335 1 SHIM, BRAKE

51 C5B-0010462-A 1 BRAKE, SPINDLE

50 CL-0001337-03 1 PLATE, MOTOR ADJUSTMENT
43 MW-0194410 8 WASHER, LOCK

48 £5-0003230-06 4 WASHER, TURRET BOLT DOWN
47 M5-0104422 4 M14 SCREW, SOCKET HD
46 C£5-0003314 1 SCREW, ADJUSTING

45 TL-0006708 1 PIN, DOWEL

44 M5-0103819 2 M8 SCREW, SOCKET HD

43 C5-0011320 1 BLOCK, PLATE ADJUSTING
42 MW-0185010 5 WASHER, LOCK

41 MW-0105010-H 1 WASHER, FLAT HARDENED
40 M5-0165029 5 M20 SCREW, HEX HD

39 CL-0001891-01 1 MOUNT, MOTOR

38 C€5-0010000 2 SCREW, GUIDE-MOTORPLATE
37 €5-0010000-01 1 SCREW, ADJUSTING

36 M5-0104023 2 M10 SCREW, SOCKET HD
35 €5-0011320-01 1 BLOCK, ADJUSTER-MOTOR PLA
34 CL-0009532 2 GROMMET

33 MW-0194010 25 WASHER, LOCK

32 MW-0104010 8 WASHER, FLAT

31 M5-0104019 El M10 SCREW, SOCKET HD
30 CT-0002068 7 WASHER, FLAT

28 CL-0010848-02LB 1 STRIP, DRIP

28 CL-0010848-LB 1 STRIP, BASE DRIP

27 CL-0010848-01 1 STRIP, DRIP

26 CLB-0001390-FL 1 FORKLIFT 5LOT

25 MW-0194210 21 WASHER, LOCK

24 CL-0002840-01 21 WASHER, FLAT (HARDENED)
23 M5-0104219 14 M12 SCREW, SOCKET HD
22 CL-0000221-02 1 MOUNT, SKIRT

20 M5-0303616 34 ME SCREW, BUTTON HD

18 CL-0011032-02 1 NIPPLE, 1/8NPT

14 CN-0010487-01 2 SPACER

12 MW-0184010 8 WASHER, LOCK

11 NC-0010884 17 LOCTITE #242

10 DB-0009207-9B 4 NUT, COMPRESSION

g CL-0010116-19 1 GASKET, HEADWALL (BACK)
8 CL-0001830-27LB 1 BRACKET, TRAMP OIL

7 MW-0193610 67 WASHER, LOCK

6 MW-0103610 57 WASHER, FLAT

5 M5-0103616 26 ME SCREW, SOCKET HD

4 M5-0303514 8 M5 SCREW, BUTTON HD

2 CL-0010116-74 1 GASKET, HEADWALL SEAL

1 CL-0000343-03 1 SEAL, FLANGE HEADWALL
ITEM PART NUMBER QTY DESCRIPTION

NAME

PEDESTAL ASSEMBLY
LONG BED

PART NUMBER

CL-0000130-LB

SHEET

T Qo

10

RV
LEVEL

A

PL-76



Power Case Assembly (CE Mark)

DETAIL, CASE BOTTOM

(o) (o)
DO G G
: ¥ (o))
() (o)
(I53)
7 GJUUUUUUUUUUUW —E'—“
B EEDO®
@:@ DOOOSODO
()i 0 — ==
(i) i T
© L | [ ;
il i T o i . N |
9 Eeen,
)
(&) i 8 0
@ (12) i B 8
5 2 I ()
G2)
Oullm
()
© = ®
o .
) L O
a 3 fe 1 —EEEEO
- )
S
| Gy (o) (ol
| POWER CASE ASSEMBLY (EMC>
} @@@@Wg@ CLA-00032/9-EMC

PL-76 Page 59



Power Case Assembly (CE Mark)

oo

~T

L
|
T
EEEE
G EEE
[/ soer
=

%gi%g ../ PUWER CASE ASSEMBLY (EMOC)D
DO, () CLA-0003279-EMC

Page 60 PL-76



]
=

]

O
:‘

;‘L
Mo |
L=

—

T 14
L ©

L
Mo |
L

—

L
L
_JC

7
|

7
@)

B
_

©

0 8

/

(@)

O

1TB

Power Case Assembly (CE Mark)

=
=
=
=
=

o000
onFoo
oOl- 00
o0l 0o
[l Elmle)
ogl= 0o
OOl 0o
o0=00

0
=

\ 4FU SFU 6FU 7FU 8FU SFU 10FU 11FU 12FU 13FU

@;@@@9
beo cosben  ©b Eab

y
\ \ -,
O \
\ | \
SSUP 6SUP 7SUP 9SUP 3SUP 4SUP 8SUP 10SUP ] ‘ ‘ @) ‘ HH’FH
SMS 6MS 7MS 9MS 3MS 4MS 8MsS 10MS ‘ L —
SO FEQLj 700 S0L [ 80L L f%

o) IFIIIII 1]
@212 DD G T
%) 2 7] %]

8

SESHSESINESENENN NS HSESISHS NS
! 1 T

POWER CASE ASSEMEBLY (EMCY
CLA-00032/9-EMC

PL-76 Page 61



Power Case Assembly (CE Mark)

O

EED

[SisTststs)

Hslef

DopDoDpDOg

[SisTstsis|

2 5 3
SR ==l

Ly |

DooDgoDoDD

[SisTsisisl

5 » 5
Sl

Lgilg |

=

(SNSEN)

14SUP

13SUP

2CR

1CR

14FU15FU16FU%
2 1) 2 0

20T

19TB

S5TB 6T

4TB

3TB

¢ U o0 0 70

S0 0 00 0 0 000000
©

Lol ]e P

POWER CASE ASSEMBLY (EMO

CLA-00032/9-EMC

OO

YO

90000
e i e o o)

PL-76

Page 62



Power Case Assembly (CE Mark)

Aé—é_‘

AID16D | AIDI6D | AIDI6D | AIDI6C | ADDOBD |AODOBD |ADDI6D | AORI6G |ADAOSE | ADAOBE

AIR FLOW

(B
O
o0

SLOT 0 |SLOT 1 |SLOT 2 (SLOT 3 |SLOT 4 |SLOT S (SLOT 6 |SLOT 7 |SLOT 8 |SLOT 9 SLOT 10

1D
1ES

Q —|
oo T Jhs:

77 72 seseswsessssl sevsss v
2 2 o Il I ) o

FOR SUPER PRECISION®
MACHINES ONLY

0
0
0
0
0
f EEEEEOEEE)

[}

il
S
o INESESEN]

E
CEEES

1378
seessvsesol OO
o e i

seeeswses
ol

CO0 s 0000
(0]

Il
seel ool

POWER CASE ASSEMBLY (EMO
CLA-0003279-EMC

PL-76 Page 63



Power Case Assembly (CE Mark)

@ - \«
. i (o) xS
@ o
® -
| |
() o
G | | o
| |
® o
@ 18T CONTROL
[=) =) ‘ ‘ ‘ 18-222-F
@ ‘ 4 sSLOT 3 sSLaT 2 sLaT
CONTROL CONTROL
@ @ | uwiT [ ot
O O e g €
: : : @

POWER CASE ASSEMBLY (EMOCO
CLA-00032/9-EMC

Page 64 PL-76



PL-76

Power Case Assembly (CE Mark)

ITEM PART NUMBER QUANTITY DESCRIPTION

1 HG 000917502 0.5000 | MARKER, STRIP 21-30

2 HG 000917501 1. 4000 | MARKER, STRIP 11-20

3 HG 0009175 1. 4000 | MARKER, STRIP 1-10

4 HG 001103203 23.0000 | END PLATE

S HG 001103202 18. 0000 | TERMINAL BLOCK,GREEN/YELLOW
6 HG 0011032 59. 0000 | TERMINAL BLOCK, GRAY

7 MW 0263410 58. 0000 | WASHER, EXT. STAR M4

8 Mw 0103510 14.0000 | WASHER, FLAT M5 X .8  STEEL
9 CK 9011032 3. 1200 | RAIL, DIN BLANK

10 HG 001103204 14. 0000 | END STOP

11 SG 001001704 1.0000 | HOLDER, FUSE 3P 125A

12 VF 001129801 9.0000 | FILTER

13 18 001001602 1. 0000 | CONTACTOR, 180A

14 MW 0263510 99.0000 | WASHER, M5 STEEL

15 CL 0010016 1.0000 | DISCONNECT

16 SG 0010017 6. 0000 | HOLDER, FUSE 3P/W INDCC FUS
17 SG 001001701 4.0000 | HOLDER, FUSE 2P/W INDCC FUS
18 CKAQ01036101 8.0000 | CONTACTOR, NON-REVERSING

19 HG 0010449 1.0000 | SHIELD, ANTI TAMPER

20 1820002874BU 31.7000 | WIRE, DARK BLUE

21 HG 0010821 18. 1800 | DUCT

22 HG 001082108 18. 3200 | COVER, FOR DUCT CHG 10821>
23 SG 001103201 9.0000 | BLOCK, TERMINAL 6 AWG

24 SG 001103206 6. 0000 | GUARD, FINGER-TERMINAL BLOCK
25 CL 0012024CEDB 1.0000 | DATA BASE, WIRE & CABLE

26 193000983335 1. 0000 | RELAY, OVERLOAD

27 HG 001001901 1. 0000 | CONTACT BLOCK

28 MS 0303514 68.0000 | SCREW, BT. HD. M5 X .8 X 8MM
29 MS 0303515 62. 0000 | SCREW, BT. HD. M5X.8,X 10MM
30 SG 001103205 6. 0000 | MARKER, WARNING TERMINAL BLO
31 SG 001011549 1. 0000 | COVER, FUSE, 200A

32 SG 001011550 1. 0000 | COVER, TERMINAL, 200A

33 SG 001103202 1.0000 | END PALTE, TERMINAL BLOCK
34 MS 0303416 14.0000 | SCREW, BT. HD. M4X.7,X 12MM
35 SG 001103203 2.0000 | SEPARATOR, TERMINAL BLOCK
36 SG 001103204 6. 0000 | JUMPER, TERMINAL BLOCK

37 F3 000997701 26. 0000 | LABEL, ID

38 HG 0010546 2.0000 | NUT, 1/4-20 BRASS HEX

39 VL 001173801 5.0000 | DOOR PULL

40 HG 0010115RC 1. 0000 | COVER, 115 VOLT RECEPTACLE
41 HC 0010746 16. 0000 | HOOK, S-TYPE

42 SB 0011962 2.3000 | CHAIN, RESTRAINT

43 LM 0008104 30.0000 | TY-RAP

44 CN 0012042 B 1. 0000 | BLOCKS, LATCHING

45 CC 0011947 2.0000 | STRIP, MAGNETIC

46 CN 0011062 1. 0000 | KNOB

47 MS 0303518 1. 0000 | SCREW, BT. HD. M5X.8,X 20MM
48 MS 0303315 24. 0000 | SCREW, BUTTON HD. M3X.5X10MM
49 SG 001011602 42. 2000 | GASKET, EMI/RFI

50 MS 0103616 10. 0000 | SCREW,SOCHD.CAP M6X1.0X12MM
51 CT 0002068 7.0000 | WASHER

52 MS 0104018 7.0000 | SCREW,SOCHD.CAP.MI0OX1S X20
53 MS 0303516 10. 0000 | SCREW,BUT.HD.M5X.8X12MM

54

55 0300204 1.0000 | SCREW BT HD 8-32 X 1/4

56 CS 0012099 1. 0000 | BEZEL, PANEL

57 MS 0303616 43.0000 | SCREW, BT. HD. M6X1.0 X 12MM
58 18 001179149CE 1. 0000 | MODULE, OPTION

59 MN 0283610 14.0000 | NUT, HEX SERRATED FLANGE

1TEM PART NUMBER QUANTITY DESCRIPTION

60 Mw 0183510 14. 0000 | WASHER, LOCK REG. M5 X .8 SC
61 18A000301103 125000 | CABLE 3 CONDUCTOR 18 AWG
62 CL 0004158EMIL 1. 0000 | DOOR, POWERCASE (RIGHT>

64 1420002874BL 12. 0000 | WIRE

65 RBB0009188 4.0000 | BUTT SPLICE

66 MS 0303517 4. 0000 | SCREW, BUTTON HD. MSX.8X16MM
67 CL 0010115 T 1.0000 | COVER, TERMINAL

68 CL 0003279WPC 1.0000 | POWER CASE WIRE PACKAGE

69 MS 0103619 8.0000 | SCREW, SOC.HD.CAP M6X1.0X25M
70 CL 000415808 1.0000 | DIVIDER, DOOR

71 CL 0003011CEC 1.0000 | POWER CASE CABLE PACKAGE
72 MS 0303414 12.0000 | BUTTON HEAD SCREW

73 LO 0002927 1.0000 | CABLE CHART, CL-CE

74 CL 0008220CE 1.0000 | ELECTRICAL DIAGRAMS-CL-(CEMA
75 CL 0010522CE0S 1.0000 | LABEL, CONTROL CASE

77 CS 001204215 20000 | CAP, RECEPTACLE

78 CL 0004158FM 1. 0000 | MOUNT, FAN-FAN HOUSING PWR C
79 CL 0010522CE4 1.0000 | LABEL, 170 CASE

80 CL 0010522CE03 1.0000 | LABEL, POWERCASE FLOOR

81 CL 0010522CE02 1.0000 | LABEL, LOWER POWERCASE

82 F3 0009977 4. 0000 | LABEL, CABLE

83 F3 000997702 46. 0000 | LABEL, WIRE, SMALL

84 LO 0002672AH 1.0000 | LAYOUT, RAM TURRET

85 CL 0010522CEQ1 1.0000 | LABEL, UPPER POWERCASE

86 MC 000812204 0. 5000 | BUSBAR, 19, 3 POLE

87 MW 0183410 22 0000 | WASHER, LOCK M4 STEEL

88 LO 0002642 L 1.0000 | TAGS, CABLE CHIP CONVEYOR
89 SGA0010884 C 0. 4000 | ADHESIVE, CONDUCTIVE

90 SBA0011939 80000 | HINGE PIN ASSEMBLY

91 AD 0003623 4. 0000 | WASHER, NYLON

92 LO 0002468 1.0000 | INSTR INTERFACE INSTALL OPTI
93 MS 0103617 9. 0000 | SCREW, SOCHD.CAP M6EX1.0X16M
94 18 0011791CE 2 0000 | MODULE.DC OUTPUT.8 POINT-CEM
95 CN 001134901 1.0000 | FAN

96 SG 001011603 6. 0000 | GASKET

97 CL 0004158EM21 1.0000 | DOOR, O0TC CONTROL CASE

98 WD 0009028 1. 0000 | WASHER, LOCK

99 SG 001001702 3. 0000 | HOLDER, FUSE 1P/W IND.CC FUS
100 CL 0004158EMI8 1.0000 | DOOR, 1/0 CASE

101 MS 0303410 4.0000 | SCREW, BT. HD. M4X.7,X 3MM
102 CS 0010225 20000 | FITTING, PVC CONDUIT

103 CK 000918818 22 0000 | FERRULES, 18 AWG

104 SB 0011888 1.0000 | KIT, GROUND BAR

105 HG 0011350 12.0000 | FILTER, FOAM

106 CL 000022144 1. 0000 | FACEPLATE,CONTROL HOUSING
107 6 0008137 4. 0000 | WASHER, LOCK

108 0300103 4.0000 | SCREW BT HD 6-32 X 3/16
109 CL 000415841 1.0000 | PANEL, ON-OFF

110 CL 000415832 2. 0000 | BRACKET, SWITCH,0TC & I/0 CA
111 MS 0303615 4. 0000 | SCREW, BT. HD. M6XLOX 10MM
112 MS 0303417 80000 | SCREW, BT. HD. M4X.7,X 16MM
113 CL 001022407 20000 | SWITCH, INTERLOCK

114 HGA000283407 1. 0000 | SWITCH, OPERATOR

115 MW 0103410 22. 0000 | WASHER, FLAT M4 X .7  STEEL
116 NC 001047306 2 8000 | HEAT SHRINKABLE TUBING

117 HGA00100190L 1.0000 | CONTACT BLOCK

118 HG 000917503 0. 3000 | MARKER STRIP 31-40

Page 65



Power Case Assembly (CE Mark)

Page 66

ITEM PART NUMBER QUANTITY DESCRIPTION

119 HGA001001902 1.0000 | CONTACT, BLOCK

120 SG 001082104 2. 0000 | SUPPORT, CABLE BAR

121 MS 0303420 4.0000 | SCREW, BUTTON HD M4X.7 X 30M
122 HG 000415813 12 0000 | BRACKET, FOAM

123 S0 0010226 2. 0000 | GASKET ASSEMBLY 1/2 [NCH
124 MW 0194010 7.0000 | WASHER, LOCK

125 MS 0303619 2.0000 | SCREW, BT. HD. M6X1.0 X 25MM
126 LO 0002672 1.0000 | TAG LAYOUT, CL 18 CONTROL
127 LH 0009976 0. 8000 | GASKET TAPE-50' RL /FT
128 NC 001129802 1. 0000 | SUPPRESSOR

129 HG 001022408 1.0000 | SWITCH, OP ON COOLANT

130 MW 0193610 8.0000 | WASHER, LOCK DIN-7980 M6X1.0
131 1820002874 BU 31. 3000 | WIRE, DARK BLUE

132 SG 0010116MP 1. 0000 | GASKET, MEMBRANE PANEL

133 CN 000812213 1.0000 | RELAY, 24VDC 4 NO CONTACTS
134 HG 001125905 1. 0000 | FITTING, STRAIGHT 1-1/4*

135 CL 0010646 1. 0000 | METER,RUN TIME

137 AH 0011508 2.0000 | NUT, LOCK

138 GN 001047201 2.0000 | RESISTOR

139 VL 0009175 0. 1000 | STRIP, MARKER 51-60

140 VF 001036101 1. 0000 | ADDER DECK

141 CK 001033101 2.0000 | CAP PLUG 7/8

142 HG 0011555 1.0000 | HEAT EXCHANGER

143 MN 0113510 1.0000 | NUT, HEX

144 CL 000877601 1.0000 | POWER SUPPLY

145 CL 0012147CE 1. 0000 | INTERFACE, BARFEED

146 MS 0303415 4.0000 | SCREW, BT. HD. M4X.7,X 10MM
149 SG 0009175 0. 1000 | STRIP, MARKER 41-50

150 Mw 0103610 84. 0000 | WASHER, FLAT M6 STEEL

151 MS 0303617 20. 0000 | SCREW, BT. HD. M6X1.0 X 16MM
152 Mw 0183610 84. 0000 | M6 REG. LOCKWASHER

153 CL 000190401 1. 0000 | PLATE, POWER SUPPLY SUPPORT
154 HG 001022901 4.0000 | CONDUIT, 1-1/4”

155 CL 000499073 1. 0000 | SPACER, SHIELD BAR-CEMARK
156 MN 0113410 14.0000 | NUT, HEXAGON, 934 PLATED
157 CL 001037201 1.0000 | PLATE, LEGEND

158 SG 0003011CX2 3.0000 | CABLE ASSY - CX2A-CX2B

159 CS 001185014 1.0000 | FAN, TUBEAXIAL TARZAN

160 CL 000023901 1.0000 | BALLAST

161 NC 001047307 2. 0300 | HEAT SHRINKABLE TUBING

162 HG 001103201 149. 0000 | TERMINAL BLOCK,BLUE

163 SG 0003011CX1 1.0000 | CABLE ASSY - CX1A-CXIB

164 CN 000953201 1. 0000 | GROMMET

165 18 001179102 1.0000 | INPUT MODULE I/0 SYSTEM
166 CS 001088403 0. 3530 | CEMENT, PVC

167 MS 0103516 4.0000 | SCREW, SOC. HD. CAP.M5X.8X12
168 HG 0010224F B 1.0000 | SWITCH, OP OFF COOLANT

169 HG 000378004 1. 0000 | COVER, RS232

170 VL 0011738 25.0000 | LATCH, DOOR, VISE ACTION

171 SG 0003011JX1 3.0000 | CABLE ASSY - JX1A-JXIB

172 CS 001033103 3. 0000 | PLUG, SNAP IN

173 0350304 1.0000 | SCR, RD HD ST MCH 10-32X 1/4
174 DV 0010546 2.0000 | NUT FOR GROUNDING POST

175 SG 001001703 3.0000 | HOLDER, FUSE 1P/W/0 IND.CC F
176 CS 001022501 2.0000 | NUT, CONDUIT

177 MS 0303618 4.0000 | SCREW, M6-1 X 20

ITEM PART NUMBER QUANTITY DESCRIPTION
178 MN 0283510 18.0000 | NUT, HEX SERRATED FLANGE
179 2500010229 5.0000 | CONDUIT, 2-12 DIA. P & C FLE
180 VF 0011298 1.0000 | DIODE, SUPPRESSOR
181 CL 001135001 1.0000 | FILTER
182 HG 001103205 12.0000 | JUMPER, 10 POLE
183 CL 001021564 1.0000 | COVER, POWER SUPPLY - CEMARK
184 0170004 2.0000 | SCREW, BIND. HD-SS 4-40X1/4
185 VL 000362301 2.0000 | WASHER, EXT TOOTH-#4 STAINLE
186 VL 000962303 1.0000 | CLAMP, CABLE 0078*
187 SG 00112980275 3.0000 | FERRITE CORE, 275°
188 SG 00112980402 2.0000 | FERRITE CORE, .402"
189 SG 0010473 30.0000 | TUBING, 378" TINNED
190 MS 0303414SS 1.0000 | SCREW, BHD M4 X .7 X 8-SSTL
191 MW 0263410SS 1.0000 | WASHER, EXT. STAR M4-SSTL
192 VL 000962302 1.0000 | CLAMP, CABLE 0.125”
193 SG 000953201 12.0000 | GROMMET, 5/32ID , 1/16" GAP
196 CL 0009532 7.0000 | GROMMET
197 CL 0001990DFB 1.0000 | BRACKET, FILTER BOX DOOR

NOT SHOWN

0000000000000

PL-76



Power Case Assembly (Non-CE Mark)

o

rom el

()

Cor
=l

(i)t
A
i A

(9

M
fl

oD
\
TTTUTm

ITT
il
O0VOOOOD

l |
- °
PIT s 0 |

- |
i

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

a

P )

- (D) (L))

Page 67

POWER CASE ASSEMBLY

CL -0003279-CE

D

s Ze
88 83

*

3
188

D

0

@

3

PL-76



Power Case Assembly (Non-CE Mark)

2 26 2
57 \150 A 152

EM@&LJ% 4@@mma4{

i !
3 g |
|
L=
P
|
DO
W (@]
]
- (o)
r @
L o (7o)
o
,:%*%/ @
Al
B
BHAOD
DEOE
@@@ @@ POWER CASE ASSEMBLY

CL -00032/79-CE

Page 68 PL-76



PL-76

EEEEE
P

590 0 £

OW

o /
ﬂﬁmﬁm% D

© o) o

Ofo

.

Ly
Dol [o]lI[o]l

o
o)

clolo[olo[O[Clo]O

O I ] o o

] ) 1 ] ) )

slelslssscEE

@ @ © @ © @ @ @ @ @ @ ] @ ] @ @ @ © © ©

@

—

SN
-

I

|

e u@> e
Il Il
__ S Q_ N _ ™

| oo | e oo o B = o
| B i) B HL

—m=m
%JLJLJ

w@ I

I
@ﬁu&%
S0 &y

oo ecben e oc

\

%

Power Case Assembly (Non-CE Mark)

FOWER CASE ASSEMBLY

CL -0003e/79-CE

Page 69



Power Case Assembly (Non-CE Mark)

DOE

O

DODDoDOpDD

ISES)

o | s

DoDDgnooDD

[SisTSlsisl

%

0DDDDDDDOD

[FsTSlsiS)

e

%

U]

SNSHSHSISNSHSHSIC s esus
o [O

e R R sl R
[
e | D e

52
:::::::::

0

000

300
OO0

00

POWER CASE ASSEMBLY

CL -0003279-CE

PL-76

Page 70



Power Case Assembly (Non-CE Mark)

AIR FLOW

(HEEE)

o

]
0

\

|

|

|

3

P ——|
184 o|le|o G @ 00\ oo000000000000000500 yessseseee 0
0 @ e o esees=ae
) i S
| (10 )
S
] ;
e

FOR SUPER PRECISION® MACHINES DNLY

)
©
S

o 1 [D]
o [ D]
[ 1[D]
o [ D]

©

)
©

\
560666960

POWER CASE ASSEMBLY
CL -0003279-CE

PL-76 Page 71



Power Case Assembly (Non-CE Mark)

|

=
. : ) (=) =nEIgyEES
& .
@ L
| |
() o
e | \
s
184 | |
a ‘ ‘ 18T CONTROL
‘ () [ ‘ ‘ ‘ 18-2ee-F
‘ 4 SLOT ‘ 3 SLaT 2 SLoT
CONTROL CONTROL UNIT
@ [ owr ] ot
G2 o |
o o o (o) e | |
000 4 (000
00 T 000 ‘ ‘
el R
LI |
\ [ | |
(o) o
@ o
() o
(i) 2t
H 0
i i i & el —

POWER CASE ASSEMBLY
CL -0003e79-CE

Page 72 PL-76



PL-76

Power Case Assembly (Non-CE Mark)

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
1 HG 000917502 0.5000 | MARKER, STRIP 21-30 SEE ASSY NO. MA N
2 HG 000917501 1.4000 | MARKER, STRIP 11-20 SEE ASSY NO. MA N
3 HG 0009175 1. 4000 MARKER, STRIP 1-10 SEE ASSY NO. MA N
4 HG 001103203 23,0000 | END PLATE SEE ASSY NO. MA A
5 HG 001103202 18.0000 | TERMINAL BLOCK,GREEN/YELLOW SEE ASSY NO. MA A
6 HG 0011032 59. 0000 TERMINAL BLOCK, GRAY SEE ASSY NO. MA A
7 MW 0263410 58. 0000 WASHER, EXT. STAR M4 SEE ASSY NO. MA N
8 MW 0103510 14,0000 | WASHER, FLAT M5 X 8  STEEL SEE ASSY NO. MA N
9 CK 9011032 3.1200 | RAIL, DIN BLANK SEE ASSY NO. MA N
10 HG 001103204 14,0000 END STOP SEE ASSY NO. MA A
11 SG 001001704 1.0000 | HOLDER, FUSE 3P 125A SEE ASSY NO. MA N
12 VF 001129801 9.0000 | FILTER SEE ASSY NO. MA N
13 18 001001602 1.0000 | CONTACTOR, 180A SEE ASSY NO. MA N
14 MW 0263510 99. 0000 WASHER, M5 STEEL SEE ASSY NO. MA N
1S CL 0010016 1.0000 | DISCONNECT SEE ASSY NO. MA A
16 SG 0010017 6.0000 | HOLDER, FUSE 3P/W IND.CC FUS SEE ASSY NO. MA N
17 SG 001001701 4.0000 HOLDER, FUSE 2P/W IND.CC FUS SEE ASSY NO. MA N
18 CKA001036101 8.0000 CONTACTOR, NON-REVERSING SEE ASSY NO. MA N
19 HG 0010449 5.0000 | SHIELD, ANTI TAMPER SEE ASSY NO. MA A
2l HG 0010821 18.1800 DucT SEE ASSY NO. MA N
22 HG 001082108 18. 3200 COVER, FOR DUCT (HG 10821 SEE ASSY NO. MA N
23 SG 001103201 9.0000 | BLOCK, TERMINAL 6 AWG SEE ASSY NO. MA N
24 SG 001103206 6.0000 | GUARD, FINGER-TERMINAL BLOCK SEE ASSY NO. MA N
26 193000983335 1.0000 | RELAY, OVERLOAD SEE ASSY NO. MA N
27 HG 001001901 1.0000 CONTACT BLOCK SEE ASSY NO. MA N
28 MS 0303514 68,0000 | SCREW, BT. HD. M5 X .8 X 8MM SEE ASSY NO. MA N
29 MS 0303515 62.0000 | SCREW, BT. HD. M5X.8,X 10MM SEE ASSY NO. MA N
30 SG 001103205 6.0000 MARKER, WARNING TERMINAL BLO SEE ASSY NO. MA N
31 SG 001011549 3.0000 COVER, FUSE, 200A SEE ASSY NO. MA N
32 SG 001011550 1.0000 | COVER, TERMINAL, 200A SEE ASSY NO. MA N
33 SG 001103202 1.0000 | END PALTE, TERMINAL BLOCK SEE ASSY NO. MA N
34 MS 0303416 14,0000 SCREW, BT. HD. M4X.7,X 12MM SEE ASSY NO. MA N
35 SG 001103203 2.0000 | SEPARATOR, TERMINAL BLOCK SEE ASSY NO. MA N
36 SG 001103204 6.0000 JUMPER, TERMINAL BLOCK SEE ASSY NO. MA N
37 F3 000997701 26. 0000 LABEL, ID SEE ASSY NO. MA N
38 HG 0010546 2.0000 NUT, 1/4-20 BRASS HEX SEE ASSY NO. MA N
39 HG 0011738 8.0000 | DOOR PULL SEE ASSY NO. MA N
40 HG 001204201 1.0000 | RECEPTACLE, 115VAC, 3 WIRE SEE ASSY NO. MA A
41 HC 0010746 16,0000 | HOOK, S-TYPE SEE ASSY NO. MA N
42 SB 0011962 2.3000 CHAIN, RESTRAINT SEE ASSY NO. MA N
43 LM 0008104 30,0000 | TY-RAP SEE ASSY NO. MA N
44 CN 0012042 B 1.0000 | BLOCKS, LATCHING SEE ASSY NO. MA N
45 CC 0011947 2.0000 STRIP, MAGNETIC SEE ASSY NO. MA N
46 CN 0011062 1.0000 KNOB SEE ASSY NO. MA N
47 MS 0303518 1.0000 | SCREW, BT. HD. M5X.8,X 20MM SEE ASSY NO. MA N
49 CN 001119801 42.2000 | SEAL, DOOR SEE ASSY NO. MA N
50 MS 0103616 10. 0000 SCREW,SOCHD.CAP M6&6X1.0X12MM SEE ASSY NO. MA N
St CT 0002068 7.0000 | WASHER SEE ASSY NO. MA N
52 MS 0104018 7.0000 | SCREW,SOCHD.CAPMIOXLS X20 SEE ASSY NO. MA N
53 MS 0303516 10.0000 | SCREW,BUT.HDM5X.8X12MM SEE ASSY NO. MA N
54 0300004 2.0000 SCREW SEE ASSY NO. MA N
55 0300204 1.0000 | SCREW BT HD 8-32 X 1/4 SEE ASSY NO. MA N
56 CS 0012099 1.0000 | BEZEL, PANEL SEE ASSY NO. MA D
57 MS 0303616 43.0000 SCREW, BT. HD. MeX1.0 X 12MM SEE ASSY NO. MA N
58 18 001179149CE 1.0000 MODULE, OPTION SEE ASSY NO. MA N

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
59 MN 0283610 12.0000 | NUT, HEX SERRATED FLANGE SEE ASSY NO. MA N
60 MW 0183510 14,0000 | WASHER, LOCK REG. M5 X .8 SC SEE ASSY MO MA N
6l 18A000301103 12.5000 CABLE 3 CONDUCTOR 18 AWG SEE ASSY MO MA N
62 CL 000415811 1.0000 | DOOR, POWERCASE (RIGHT> SEE ASSY NO. MA D
63 CL 000415810 1.0000 | DOOR, POWERCASE (LEFT) SEE ASSY NO. MA D
64 1420002874BL 12.0000 WIRE SEE ASSY MO MA A
65 RBB0009188 4.0000 BUTT SPLICE SEE ASSY MO MA N
66 MS 0303517 4,0000 | SCREW, BUTTON HD. MSX.8X16MM SEE ASSY NO. MA N
69 MS 0103619 8.0000 | SCREW, SOCHD.CAP M&EX1.0X25M SEE ASSY NO. MA N
70 CL 000415808 1.0000 DIVIDER, DOOR SEE ASSY MO MA D
72 MS 0303414 12.0000 | BUTTON HEAD SCREW SEE ASSY NO. MA N
76 CS 001204214 2.0000 | RECEPTACLE SEE ASSY NO. MA N
77 CS 001204215 2.0000 | CAP, RECEPTACLE SEE ASSY NO. MA N
78 CL 0004158FM 1.0000 MOUNT, FAN-FAN HOUSING PWR C SEE ASSY MO MA D
82 F3 0009977 4.0000 | LABEL, CABLE SEE ASSY MO MA N
83 F3 000997702 46.0000 | LABEL, WIRE, SMALL SEE ASSY NO. MA N
84 LO 0002672AH 1.0000 LAYOUT, RAM TURRET SEE ASSY MO MA N
86 MC 000812204 0.5000 BUSBAR, 19, 3 POLE SEE ASSY MO MA N
87 MW 0183410 22.0000 | WASHER, LOCK M4 STEEL SEE ASSY MO MA N
88 LO 0002642 L 1.0000 TAGS, CABLE CHIP CONVEYOR SEE ASSY MO MA A
30 SBAD011939 8.0000 HINGE PIN ASSEMBLY SEE ASSY MO MA A
el AD 0003623 4.0000 | WASHER, NYLON SEE ASSY NO. MA A
92 LO 0002468 1.0000 | INSTR INTERFACE INSTALL OPTI SEE ASSY NO. MA A
93 MS 0103617 9.0000 | SCREW, SOCHD.CAP M&X1.0X16M SEE ASSY NO. MA N
94 18 0011791CE 2.0000 MODULE,DC OUTPUT,8 POINT-CEM SEE ASSY MO MA A
95 CN 001134901 1.0000 | FAN SEE ASSY MO MA N
97 CL 000415821 1.0000 | DOOR, DTC CONTROL CASE SEE ASSY NO. MA D
98 WD 0009028 1.0000 WASHER, LOCK SEE ASSY MO MA N
99 SG 001001702 3.0000 HOLDER, FUSE 1P/W IND.CC FUS SEE ASSY MO MA N
100 CL 000415818 1.0000 | DOOR, [/O CASE SEE ASSY MO MA D
101 MS 0303410 4.0000 | SCREW, BT. HD. M4X.7,X 3MM SEE ASSY NO. MA N
102 CS 0010225 2.0000 FITTING, PVC CONDUIT SEE ASSY MO MA N
103 CK 000918818 22.0000 | FERRULES, 18 AWG SEE ASSY MO MA N
104 SB 0011888 1.0000 KIT, GROUND BAR SEE ASSY MO MA N
105 HG 0011350 12.0000 FILTER, FOAM SEE ASSY MO MA A
107 6 0008137 4.0000 WASHER, LOCK SEE ASSY MO MA N
108 0300103 4,0000 | SCREW BT HD 6-32 X 3/16 SEE ASSY NO. MA N
110 CL 000415832 2.0000 | BRACKET, SWITCH,0TC & /0 CA SEE ASSY MO MA B
111 MS 0303615 4.0000 | SCREW, BT. HD. M6X1.0X 10MM SEE ASSY NO. MA N
e MS 0303417 8.0000 SCREW, BT. HD. M4X.7,X 16MM SEE ASSY MO MA N
113 CL 001022407 2,0000 | SWITCH, INTERLOCK SEE ASSY MO MA N
114 HGAO00283407 1.0000 | SWITCH, OPERATOR SEE ASSY NO. MA N
115 Mw 0103410 22.0000 WASHER, FLAT M4 X .7 STEEL SEE ASSY MO MA N
116 NC 001047306 2.8000 HEAT SHRINKABLE TUBING SEE ASSY MO MA N
117 HGAQ01001901 1.0000 | CONTACT BLOCK SEE ASSY NO. MA N
118 HG 000917503 0.3000 | MARKER STRIP 31-40 SEE ASSY NO. MA N
120 SG 001082104 2.0000 SUPPORT, CABLE BAR SEE ASSY MO MA B
121 MS 0303420 4.0000 | SCREW, BUTTON HD M4X.7 X 30M SEE ASSY MO MA N
122 HG 000415813 12.0000 | BRACKET, FOAM SEE ASSY MO MA c
123 50 0010226 2.0000 | GASKET ASSEMBLY 1/2 INCH SEE ASSY NO. MA N
124 MW 0194010 7.0000 WASHER, LOCK SEE ASSY MO MA N
125 MS 0303619 2.0000 | SCREW, BT. HD. M6X1.0 X 25MM SEE ASSY NO. MA N
126 LO 0002672 1.0000 | TAG LAYOUT, CL 18 CONTROL SEE ASSY NO. MA A
127 LH 0009976 0.8000 GASKET TAPE-50" RL /FT SEE ASSY MO MA N
128 NC 001129802 1.0000 SUPPRESSOR SEE ASSY MO MA N

POWER CASE ASSEMBLY
CL -0003279-CE

Page 73



Power Case Assembly (Non-CE Mark)

Page 74

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
190 HG 001022408 1.0000 SWITCH, OP ON COOLANT SEE ASSY NO. MA A
191 HG 001001902 1.0000 CONTACT, BLOCK SEE ASSY NO. MA N
192 CL 000415841 1.0000 PANEL, ON-OFF SEE ASSY NO. MA c
193 CL 000022144 1.0000 FACEPLATE,CONTROL HOUSING SEE ASSY NO. MA D
194 CL 0010116 2.0000 GASKET SEE ASSY NO. MA N
195 3 001088401 0.1000 ADHESIVE SEE ASSY NO. MA N
196 MS 0303315 24,0000 SCREW, BUTTON HD. M3X.5X10MM SEE ASSY NO. MA N
197 CL 0010522CE1 1. 0000 LABEL, UPPER POWER CASE SEE ASSY NO. MA A
198 CL 0010522CE2 1.0000 LABEL, LOWER POWER CASE SEE ASSY NO. MA A
199 CL 0010522CE3 1.0000 LABEL, FLOOR POWER CASE SEE ASSY NO. MA A
200 CL 0010522CE4 1. 0000 LABEL, 170 CASE SEE ASSY NO. MA A
201 CL 0010522CES 1.0000 LABEL, CONTROL CASE SEE ASSY NO. MA A
202 CL 0008220CE 1.0000 ELECTRICAL DIAGRAMS-CL-(CEMA SEE ASSY NO. ME c
203 LO 0002927 1.0000 CABLE CHART, CL-CE SEE ASSY MO ME N
204 CL 0003011CEC 1.0000 POWER CASE CABLE PACKAGE SEE ASSY NO. MA N
205 CL 0003279WPC 1.0000 POWER CASE WIRE PACKAGE SEE ASSY NO. MA N
206 CL 0010115 T 1.0000 COVER, TERMINAL SEE ASSY MO MA N
208 CL 0012024CEDB 1.0000 DATA BASE, WIRE & CABLE SEE ASSY NO. ME N

1TEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
130 MW 0193610 8. 0000 | WASHER, LOCK DIN-7980 M&XL.0 SEE ASSY NO MA N
131 1820002874BU 63.0000 | WIRE, DARK BLUE SEE ASSY NO. MA N
133 CN 000812213 1.0000 | RELAY, 24VDC 4 NO CONTACTS SEE ASSY NO MA N
134 HG 001125905 1.0000 | FITTING, STRAIGHT 1-1/4* SEE ASSY NO MA N
135 CL 0010646 1.0000 | METER,RUN TIME SEE ASSY NO MA N
136 AH 0009188RB 4.0000 | CONNECTOR, SEE ASSY NO. MA N
138 GN 001047201 2.0000 | RESISTOR SEE ASSY NO MA N
139 VL 0009175 0.1000 | STRIP, MARKER S1-60 SEE ASSY NO MA N
140 VF 001036101 1.0000 | ADDER DECK SEE ASSY NO MA N
141 CK 001033101 2.0000 | CAP PLUG 7/8 SEE ASSY NO MA N
143 MN 0113510 1.0000 | NUT, HEX SEE ASSY NO MA N
145 CL 0012147CE 1.0000 | INTERFACE, BARFEED SEE ASSY NO. MA D
146 MS 0303415 4.0000 | SCREW, BT. HD. M4X.7,X 10MM SEE ASSY MO MA N
149 SG 0009175 0.1000 | STRIP, MARKER 41-50 SEE ASSY MO MA N
150 Mw 0103610 84,0000 | WASHER, FLAT M6 STEEL SEE ASSY NO MA N
151 MS 0303617 20. 0000 | SCREW, BT. HD. M6X1.0 X 16MM SEE ASSY NO MA N
152 Mw 0183610 84,0000 | M6 REG. LOCKWASHER SEE ASSY NO MA N
153 CL 000190401 1.0000 | PLATE, POWER SUPPLY SUPPORT SEE ASSY NO MA c
154 HG 001022901 4,0000 | CONDUIT, 1-1/4° SEE ASSY NO MA N
155 CL 000499073 1.0000 | SPACER, SHIELD BAR-CEMARK SEE ASSY NO MA B
156 MN 0113410 14,0000 | NUT, HEXAGON, 934 PLATED SEE ASSY NO MA N
157 CL 001037201 1.0000 | PLATE, LEGEND SEE ASSY NO MA A
158 SG 0003011CX2 3.0000 | CABLE ASSY - CX2A-CXeB SEE ASSY NO MA B
159 CS 001185014 1.0000 | FAN, TUBEAXIAL TARZAN SEE ASSY NO MA N
160 CL 000023901 1.0000 | BALLAST SEE ASSY NO MA N
161 CL 001036605 1.0000 | TAG KIT, FOOTSWITCH SEE ASSY NO. MA A
163 SG 0003011CX1 1.0000 | CABLE ASSY - CX1A-CX1B SEE ASSY NO MA B
164 CN 000953201 1.0000 GROMMET SEE ASSY MO MA N
165 18 001179102 1.0000 | INPUT MODULE 170 SYSTEM SEE ASSY NO MA A
166 CS 001088403 0. 3530 | CEMENT, PVC SEE ASSY NO MA N
167 MS 0103516 4,0000 | SCREW, SOC. HD. CAPMSX.8X12 SEE ASSY NO MA N
168 HG 0010224FB 1.0000 | SWITCH, OP OFF COOLANT SEE ASSY NO MA A
169 HG 000378004 1.0000 | COVER, RS232 SEE ASSY NO MA A
170 VL 0011738 8.0000 | LATCH, DOOR, VISE ACTION SEE ASSY MO MA N
171 SG 0003011JX1 3.0000 | CABLE ASSY - JUX1A-JX1B SEE ASSY NO MA B
172 CS 001033103 3.0000 PLUG, SNAP IN SEE ASSY MO MA N
173 0350304 1.0000 | SCR, RD HD ST MCH 10-32X 1/4 SEE ASSY NO MA N
174 DV 0010546 20000 | NUT FOR GROUNDING POST SEE ASSY NO MA N
175 SG 001001703 3.0000 | HOLDER, FUSE 1P/W/0 INDCC F SEE ASSY NO. MA N
176 CS 001022501 2.0000 | NUT, CONDUIT SEE ASSY NO MA N
177 MS 0303618 4.0000 | SCREW, M6-1 X 20 SEE ASSY NO MA N
178 MN 0283510 18,0000 | NUT, HEX SERRATED FLANGE SEE ASSY NO. MA N
179 2500010229 5.0000 | CONDUIT, 2-12 DIA. P & C FLE SEE ASSY NO MA N
180 VF 0011298 1.0000 | DIODE, SUPPRESSOR SEE ASSY NO MA N
181 CL 001135001 1.0000 | FILTER SEE ASSY NO MA A
182 HG 001103205 12,0000 | JUMPER, 10 POLE SEE ASSY NO MA A
183 CL 001021564 1.0000 | COVER, POWER SUPPLY - CEMARK SEE ASSY NO MA D
184 HG 001103201 151. 0000 | TERMINAL BLOCK,BLUE SEE ASSY NO MA A
185 NC 001047307 2.0300 | HEAT SHRINKABLE TUBEING SEE ASSY NO MA N
186 CL 000877601 1.0000 | POWER SUPPLY SEE ASSY NO MA N
187 HG 0011555 1.0000 | HEAT EXCHANGER SEE ASSY NO MA A
188 AH 0011508 2.0000 | NUT, LOCK SEE ASSY NO MA N
189 SG 0010116MP 1.0000 | GASKET, MEMBRANE PANEL SEE ASSY NO MA D

NOT SHOWN

POWER CASE ASSEMBLY
-0003279-CE

CL

PL-76



PL-76

Power Case Enclosure Assembly (CE Mark)

o, 5o

- _&

CEEE @LEEE

CEE®

O
Pt

33 56-0010805-02 5 TAPE, .430" EMI FOIL
32 56-0010805 32 | TAPE, 3747 EMI FOIL
31 MW-0193610 6 LOCKHASHER, M6
30 M5-0103620 6 SCREW, M6-1.0x30nmLg
29 CL-0010215-44 7 COVER, SPINDLE MTR. COMP
28 CL -0004158-33 7 POWERCASE MTG. BRACKET
27 HG ~0004158-11 1 COVER
26 HG-0004158-12 3 PLATE, DOOR SUPPORT

5 N 25 CL-0000221-EMCH | 1 CONTROL WELD ASSEMBLY

o) 0 ! 24 CL -0004158-FT 1 COVER
23 CL -0010115-18 2 FAN HOUSING
22 CL -0004158-34 7 POWERCASE MTG. BRACKET
21 CT-0002068 4 WASHER
20 CLA-0004158-EMTP | 1 PANEL, POWERCASE TOP

. 19 CL -0004158-27 2 WIRE WAY SUPPORT

18 CL -0004158-25 7 WIRE WAY COVER
17 CL-0004158-25 1 WIREWAY, UPPER
16 CL -0004158-17 2 PLATE, ATTACHMENT
15 CL-0004158-22 3 SUPPORT, HINGE PIN ASSEMB
14 CLA-0004158-45 1 PANEL, LOWER COMP. MTG
13 CLA-0004158-45 1 PANEL, UPPER COMP. MTG
12 CL-0004158-EMI5 | 1 1/0 CASE WELD ASSEMBLY
1 CL-0004158-EMCC | 1 CONTROL CASE WELD ASSEMBL
10 MN-0283610 14 | NUT, M6-1.0 FLANGE
9 GE-0010884 7 SILICONE, GE
8 MW-0183610 51| LOCKWASHER, MB
7 MW-0103610 51| WASHER, MB
5 M5-0303617 51| SCREW, MB-1.0
s CL-0004158-EM42 | 1 SUPPORT, PC BACK
4 CL-0004158-EM44 | 1 SUPPORT, PC BOTTOM
3 CL-0004158-EM47 | 1 SUPPORT, PC RIGHT
2 CL-0004158-EM50 | 1 SUPPORT, PC LEFT
i CLA-0004158-EMA3 | 1 SUPPORT, PC TOP
I[TEM | PART NUMBER ary DESCRIPTION

3

POWERCASE, 1/0 CASE, CONTROL

PART NUNBER

CLA-0004158-EMC

SHEET

1 o

7

BEYV
LEVEL

C

Page 75



Power Case Enclosure Assembly (Non-CE Mark)

\ ] @ S o .
1 | ¥ =7 o @J‘Z 777777 Dl
| | I [
| ~ o] © B i
- © | | | ol e b ! ‘T
bl e | le ° ¢ © ¢ v b | !
S o | b R @ . | !
K | | | |
bl | — | Co b e o
. | ° i ol - E |
R - I |
b AT b | !
b o o 6 & o a . b i by
b e . b ! !
o & ) o e : - (I H :
I | ( |
e :@ L b N, :
b J | I L | @ : | :‘ L
I [ I
b : 3 © L ® @ : . I ‘: i A
ONEE N R RN, o x
bl Co I h i
o P @ - | i
(T o b Y I
T o b | I
@ Vol 2 o 5 . PO b | i
A 3 o ® ° a . - I i
I | [ I
a e @i | I H L
! o Pt i |
J 1 . o b ! !
bl e o e I " -
(I o b Y !
T . b ! !
e = o ° e LN o ol . ! !
T ol b " !
b Vol b v v
I 2 . I " !
b ol b v !
b o b 8 !
b o I " !
b . - " b
e . b " !
b3 © e 2 s el b " !
o I ] !
TN ° : i : | : ‘: !
- o © ) o o b | I
Lol . b I w 212 | cL-0004158-31 1| cover, ToP
A © 2 © e & © [ - i |
A Pl Lo ! ! 140 | €T-0002068 4| WASHER
| !
A vl . ! | 9% | HG -0004158-11 1| cover
| 1! |
A I vl o ! 5 89 | HG -0004158-12 2| DOOR SUPPORT
| J
Fle ® o :@ L Lo :\E I g7 CLA-0000221-CH 1| CONE
| |
Ll Pl o | 11 w 85 | cL -0004158-FT 1| FaN HousING
B |
I S | | ; P 84 | CL -0010115-18 2| cover
I @] |
A vl Lo | 11 ; 80 | cL -0004156-34 1| POWER CASE MOUNTING BRACKE
| |
- - o ! - Lo | }: | 79 | CL -0004158-33 1| POWER CASE MOUNTING BRACKE
X e e N SR 4 |
Ll vl | 11 | 78 | CL-0004158-TPCE 1| PANEL, POWERCASE TOP
3 - - |
I ° @h - i A 75 | cL -0004158-27 2| WIRE WAY SUPPORT
! I
I Co - 0 o 74 | cL -0004158-26 1| WIRE WAY COVER
I !
; J :‘5 ® e e e e @ s e Lo 0 | 73 CL-0004158-25 1 WIRE WAY
2 2 Y 3 [ - e
S T ° s Co e | " | 68 | CL -0004158-17 2| TOP SUPPORT PLATE
| |
e ® 8 . | ) | 67 | CL -0004158-22 2| HINGE PIN BRACKET
| |
I . N . Co e %\ Ld 63 | CLA-0004158-46 1| PANEL, LOWER COMP. MTG.
© 15, | |
el 4 . 6 - i | 62 | CLA-0004158-45 1| PANEL, UPPER COMP. MTG.
| |
) . @ - i | 61 | CL-0004158-15CE 1| 1/0 CASE WELD ASSEMBLY
!
L - 0 | 60 | CL-0004158-CCCE 1| CONTROL CASE ASSEMBLY
!
- @ - i | 10 | MN-0283610 14| NUT, MB-1.0 FLANGE
L) | | 3 | 6E-0010884 1| SILICONE, GE
b | | 8 | MW-0183610 SI'| LOCKWASHER, M6
" | ‘ 7 | mu-o103610 51| WASHER, M6
- 6 | M5-0303617 Si| SCREW, M6-1.0
"ol 5 | CLA-0004158-42 1| SUPPORT, PC BACK
4 | CLA-0004158-44 1| SUPPORT, PC BOTTOM
3 | cL-0004158-47 1| SUPPORT, PC RIGHT
2 | cL-0004158-50 1| SUPPORT, PC LEFT
1| cL-0004158-43 1| SuPPORT, PC TOP
ITEM | PART NUMBER oty DESCRIPTION
wwe - =
POWERCASE ENCLOSURE ASSEMBLY CLA-0004158-PCCE
s ],

Page 76 PL-76



PL-76

o / o
£ I J \
i i

-1

n
r2av
n

— [SSSE[S
SSSSSEEES S Y
q [l Q]

Option Panel Assembly, Live Tooling

ITEM PART NUMBER QUANTITY DESCRIPTION ASSEMBLY LINK DWG.SZ.
1 Mw 0183510 4,0000 WASHER, LOCK REG, M5 X .8 SC SEE ASSY NUO. MA N
2 SG 0003011CXe 1.0000 CABLE ASSY - CX2A-CX2B SEE ASSY NO. MA B
3 MS 0303517 4,0000 SCREW, BUTTON HD. MSX.8X16MM SEE ASSY NUO. MA N
4 SG 0003011JX1 1.0000 CABLE ASSY - UX1A-JX1B SEE ASSY NUO. MA B
5 CL 000190405 1.0000 PLATE, (LT> DRIVE MOUNTING SEE ASSY NO. MA D
6 Mw 0183610 14,0000 M6 REG. LOCKWASHER SEE ASSY NUO. MA N
7 Mw 0103610 12,0000 WASHER, FLAT M6 X 10 STEEL SEE ASSY NO. MA N
8 MS 0303617 12,0000 SCREW, BT. HD. M6X1.0 X 16MM SEE ASSY NUO. MA N
9 MS 0103616 2. 0000 SCREW,SOCHD.CAP M&X1.0X12MM SEE ASSY N MA N
10 CL 0010522CE06 1.0000 LABEL, OPTION PANEL SEE ASSY NUO. MA A
11 CL 0003279WPLT 1.0000 WIRE PACKAGE, LIVE TOOLING SEE ASSY NO. MA N
12 CL 0003011CELT 1.0000 CABLE PACKAGE-LIVE TOOLING SEE ASSY NUO. MA N
13 SG 001082104 1.0000 SUPPORT, CABLE BAR SEE ASSY NO. MA B
14 MS 0303410 4.0000 SCREW, BT, HD. M4X.7,X 3MM SEE ASSY NUO. MA N
15 MW 0263410 4.0000 WASHER, EXT. STAR M4 SEE ASSY NUO. MA N
16 SG 000961014 3. 0000 FUSE, GI, 22 X 58 MM, 32A SEE ASSY NUO. MA N
17 SG 001001704 1.0000 HOLDER, FUSE 3P 125A SEE ASSY NUO. MA N
18 18 00010016 1.0000 CONTACTOR, 30A SEE ASSY NUO. MA N

NOT SHOWN

(USE 2PWS, 7DR>
LOCATE ON TOP OF LABEL INSIDE LEFT
POWER CASE DOOR

OPTION PANEL, LIVE TOOLING

CL

-00032/9LTCE

Page 77



Steady Rest Assembly, 60 mm

OB

]

i

—
7 ag
=
AV
7 6p)]
L
7 S
=
=
- 3
— =
oz -
a b
- -
7 = |
J o
| e
T
h 7 Aﬁ A<
7 i ,: -
e ! 1
v |
e I
3= ol o — et
| -5 § NI |
Rk | Y |
8 | |
7 ADnW | |
Ew | |
| &f | | |
aQ | |
[ !

A

iy
CL-0000011-60MM

PART NUNBER

STEADY REST
ASSEMBLY - 60MM

PL-76

Page 78



Steady Rest Assembly, 60 mm

STEADY REST
/////////,7CLOSED CONNECTION
|l’ “‘«— -
l':/@ &Y d-
STEADY REST FROM LUBE TANK ‘
OPEN CONNECTION ‘

|
0H——=—  MASTER BLOCK

o
—
5

i i v=]

TOP VIEW OF SKIRT

RETURN CONNECTION RETURN TO LUBE TANK

STEADY REST
PRESSURE CONNECTION

STEADY REST MANIFOLD

€

STEADY REST l

PL-76

43 CL-0010366-105R | 1 TAG, HYDRAULIC CONTROL VA
22 0100610 2 1/4-20 x 5/8 SHCS
71 RH-0003623 5 CLAMP, CABLE
40 LC-0011938-02 3 STANDOFF
39 €5-0001814-04 1 PLUG-1/8-28 BSPT
\ 38 CN-0007703 1 CONN. BULKHEAD 1/8NPT
| 37 AH-0011259-01 3 ELBOW, 1/8 NPT
36 CL-0011259-12 1 ADAPTER, M10X1-1/8 NPT
ROTATED 90° 35 CL-0002840-04 1 SEAL, COPPER
° 34 €L-0007007-04 1 TUBING, 5/32 - 85 L
32 HG-0007007-02 20.4 TUBING, 1/4 0D
30 RH-0011622-01 8.7| SLEEVE, COIL PLASTIC
29 56-0003048-CL-T | 1 VALVE, 3-WAY #21386-1TON
@ 28 MW-0193810 1 WASHER, LOCK M8
CSTEADY REST QUG 26 56-0007702-A2 2 MALE CONN 1,400 x 1/8NPT
@ D ISCONNECT LOCATIONS) 25 MW-0104010 4 M10 WASHER, FLAT
24 HGA-0010019-01 1 BLOCK, CONTACT
@ ‘ 23 MC-0009971-C5 1 LENS, SWITCH
3 22 MC-0010224-F5 1 SWITCH, OPERATOR
@ E 21 CL-0003990-6A 1 SUPPORT ASSEMBLY
@ ! 20 CL-0000133-SRML | 1 HYRDAULIC UNIT, STEADY RE
./1 19 MW-0183610 4 M6 WASHER, LOCK
@ ! 18 Mi-0103610 4 M6 WASHER, FLAT
! 2EADY MEST RETURNT— | EBNE: 17| M5-0103619 2 | M6 SCREW, SHCS x 25mm
! 16 CL-0001904-M 1 PLATE, MANIFOLD
! 15 MS-0103621 2 MG SCREW, SHCS x 35mm
! 14 HG-0011159 4 SPACER, DOG
! 13 CL-0004990-94 1 BRACKET, MANIFOLD
! 12 CL-0011603 1 ROD
¥ P — ————— 1 MW-0184010 4 M10 WASHER, LOCK
) bommom 10 CL-0010794 4 SCREW, M10 STEADY REST
X } \STEADY REST PRESSURE ] MW-0103810 1 M8 WASHER, FLAT
1 ; j]E‘ CONNECTION (TEE) 8 M5-0103821 1 MB-1.25x35mm SHCS
! ‘ 7 CL-0011320 1 BLOCK, POSITIONING
! o 3 M5-0573815 4 M8 SCREW, SSFP x 10mm
; ! 5 €L-0000011-01 1 STEADY REST ROHM GOMM
; ;U O 4 CL-0000666-01 1 FRAME, STEADY REST-60
] S Z 3 CL-0009094-SRLK | 3 PLUG, GIB LOCKING
; ; 2 6-0009095 3 LOCKING SCREW
; ; ] CL-0000011-G1 1 GIB, STEADY REST
! ! | [TEM | PART NUMBER oTY DESCRIPTION
- EESSSS e e ITEMS NOT SHOWN:
€]
! @ STEADY REST CL-0000011-50MM
_C] ASSEMBLY- 60.MM B

SHEET S0 2




Tailstock Assembly

NAME

ASSEMBLY, TAILSTOCK

PART NUMBER

CL-0000003-LB

SHEET

T e 2

REV

LEVEL

B

Page 80

PL-76



PL-76

VIEW A-A
(RETRACTED)

|—|>

,f\
\\\\‘D

-
\\\\\\\\\\\\

\ Z N\l
NENNN

\ “\\(\\< \'\\\\\\\\\\\\\\\\\\\\\\\\\\“\\\\‘
NN N
® ORENC
€

VIEW A-A
(EXTENDED)

DO,

23

N

®EE®OE

@R

339 CL 001021551 3 COVER, RISER BLOCK

38 OR-0004648 1 0-RING 2.864 1D, 1/16 CS
37 5-0010700-07 3 PLUG, LEE #281

36 HG-0011259 1 ADAPTER - BIJUR #15320-2
35 CL-0012034-06 1 INSERT, TUBE - BIJUR #192
34 HG-0011060 1 SLEEVE - BIJUR #B-8272
33 HG-0011060-01 1 BUSHING - BIJUR #15326
32 37-0000483 2 PLUG, BRASS

31 CL-0000401-LB 1 TAILSTOCK BODY, CL-LBE

29 0R-0002427 1 O-RING

28 NC-0010884 .02 LOCTITE #242

27 NC-0010884-01 .02 LOCTITE 222

26 OR-0003640 1 O-RING 2.512 0D

25 CL-0011102-LB 1 SHAFT, PISTON

24 C5-00109394 .7 GREASE

23 CL-0000405-LB 1 SPINDLE, TAILSTOCK CL-LB
22 MW-0103510 3 M5 WASHER, FLAT

21 MS5-0103517 3 M5 SCREW, SHCS x 16mm

20 0R-0001517 1 O-RING .826 ID, 1/16 CS
19 CL-00039261-LB 1 PISTON, TAILSTOCK

8 CL-00093923-LB2 2 S5EAL3, POLY PAK

17 CL-0010224-01 1 PROX. SENSOR N.C

6 HG-0010884 .01 SILICONE SEALER

15 CL-0009338 3 INSULATING SLEEVE

14 M5-0103518 8 M5 SCREW, SHCS x 20mm

13 CL-0004068-LB 1 CAP, SPINDLE

12 CL-0008059 1 CAP, SEAL

" CL-0008323-LB1 2 SEAL2, POLY PAK

10 CL-0009923-LB 1 SEALT

9 LH-0011006 1 SPINDLE KEY

8 0102207 1 SCREW, SET 7/8-14

5 MS-0103619 5 M& SCREW, SHCS x 25mm

4 VL-0010327 2 FITTING, LUB. (& mm)

3 LT-0010884-5 .02 SEALANT, PIPE

2 MS-0553512 2 M5 SCREW, SSCP x 5mm

1 CL-0004068-RLB 1 NUT, RELEASE

ITEM PART NUMBER QTY DESCRIPTION

NAME

ASSEMBLY, TAILSTOCK

PART NUMBER

CL-0000003-LB

SHEET

2o

2

REV

LEVEL

C

Tailstock Assembly

Page 81



Tailstock Sub-Base Assembly

S

N—F <K
PITA L B
TSRS

W [

=\

I

LT T

/PN
O
="

PART NUNBER

QOO

(EACH END>

"’ -
1y -
lh - —
nnU TS A&., |
AT — - T
[N <
[N //
NNRC) /
| =
\\\\\\ I
\
[E=awas. >
RN ) !
pup—— |
~o I k,// | \
// \\V\ [\
-
///(\\,\\\\ /4// 1J&L -
I
| |
| |
| [
| |
| |
| |
| |
| |
I

994G

OO

49

OHOSE

@& L~

@&
&

B

il
{

AOSD

=8
CL-0000574-ALB

C

2

1 o

LONG BED TAILSTOCK
SUB BASE ASSEMBLY

PL-76

Page 82



Tailstock Sub-Base Assembly

[
: I
a | el s7 0551308 2 1/2-20 S0C SET SCREW x 0
| s6 M5-0104029 2 M10 SCREW, SKHD x 75mm
i O S5 M5-0104220 1 M12 SCREW, SKHD x 30mm
= = 54 MN-0283610 4 MB NUT, FLANGE
W — 53 MW-0103510 4 MS WASHER, FLAT
52 MW-0193510 4 M5 WASHER, LOCK
S M5-0103517 4 MS SCREW, SHCS x 16mm
50 MS-0103617 3 MB SCREW, SHCS x 16mm
439 CL-0005990-01 1 MOUNT, CABLE CARRIER
48 56-0010115-90 1 COVER, END
il o) D © 47 CLA-0011623-TLB | 1 CABLE CARRIER, TAILSTOCK
46 CL-0003990-76LB | 1 DUCT WELD ASSY
q i @ 45 MN-0283610 1 ME NUT, FLANGE
1 © © © © ] 44 CL-0003390-01AB 1 SUPPORT, FRONT
@ 1 ID/@ 43 OR-0004650 3 0-RING
42 VL-0012042-01 3 PLUG, 1/8” 0-RING BOSS
5 @ 41 M5-0103618 5 ME SCREW, SHCS x 20mm
40 CL-0009424-01 1 STOP, TAILSTOCK AFT
. 39 CL-0009424 1 STOP, TAILSTOCK FRONT
38 CL-0003990-01 2 GUARD, WIPER
D 37 CLA-0010116-30 2 SHIELD, WIPER
> 36 CL-0002990-36 2 WIPER CLAMP, TAILSTOCK
3 35 CL-0002990-35L8 | 1 SHIELD, COVER
50 34 MS-0104226 2 M12 SCREW, SHCS x 60mm
33 £5-0003230-01 3 WASHER, TAILSTOCK BASE
32 M5-0103416 2 M4 SCREW, SHCS x 12mm
31 CL-0010224-03 1 SWITCH, PROXIMITY
30 MW-0193610 18 | MB WASHER, LOCK
86 CLA000304809 1 VALVE, SOLENOID 29 M5-0103619 1 ME SCREW, SHCS x 25mm
85 CL 0010559RT 1 BED ASSEMBLY-TAILSTOCK 28 M5-0103616 2 ME SCREW, SHCS x 12mm
84 CL 0000262TALB 1 BLOCK, RISER-TAILSTOCK 27 M5-0103821 1 M8 SCREW, SHCS x 35mm
83 5-0001914 1 PLUGE, 1/4 NPT 26 CL-0011708 1 BUTTON, ACTUATOR
82 CL-0008384-03 1 ADAPTER, 1/4 NPT M-F-M 25 CL-0011292 1 ACTUATOR, SWITCH
81 AH-0011623 1.17 SLEEVE, PLASTIC COIL 24 HCB-0008050 1 WIPER
80 CL-0009938 1 INSULATING SLEEVE 23 MW-0103610 29 | MB WASHER, FLAT
79 MS-0104224 1 M12 SCREW, SHCS x S0mm 22 M5-0303617 14 | MB SCREW, BHSS x 16mm
78 56-0007702-A3 1 ELBOW,SW 1/40D TO 1/4 NPT 21 NC-0008050 1 WIPER, CARRIAGE
77 A0-0010786 1 ELBOW, STREET 1/4 NPT 20 £5-0010994 1.3| GREASE
VIEW B-B Cj 76 CT-0011092 1 NIPPLE, 1/4NPT X 2 19 M5-0104221 1 M12 SCREW, SHCS x 35mm
AR PANEL T0 AIR OILER 75 CNB-0010779-LA 1 AIR, OILER 18 £5-0003230-02 1 WASHER, CLAMP
74 FR-0007702-02 1 ELBOW, 1/4NPT X 1/40.D. 17 NC-0010884 2 LOCTITE ADHESIVE 242
73 CL-0003048-9 1 VALVE, AIR 16 LC-0011304 1 SLEEVE, ECCENTRIC
72 A0-0010786 1 ELBOW, 1/4 NPT 15 CL-0011052 1 pIvoT
71 RF-0011335-1 1 MUFFLER 14 CL-0003001-LB 1 SHIM, TAILSTOCK
70 £S-0010779-04 1 REGULATOR ADI #53-01-02 I 13 CL-0000260 3 M12x1.75 NUT, LOCKING
539 RF-0010786-01 1 FITTING, STRAIGHT PARKER 12 MW-0104210 3 M12 WASHER, FLAT
68 CL-0045006 1 [SOLATOR 11 CL-0009623-LB 1 CLAMP, TAILSTOCK
67 266-0007702-04 1 FITTING 10 0R-0001210 6 0-RING
6 AH-0007007-NF 193| TUBING, 1/4” 9 CL-0009261-LB1 3 PISTON, LOCK
65 AUA-0010785 1 ADAPTER 8 0R-0004246 3 0-RING
64 5-0001457 1 PLUG, PIPE 7 M5-0103816 12 | M8 SCREW, SHCS x 12mm
63 LT-0010884-5 .13 | SEALANT, PIPE 6 CL-0000275-LB 3 CAP, LOCK
52 MS-0103818 2 M8 SCREW, SKHD CAP x 20mm 5 MW-0263610 16 | MB WASHER, STAR
51 CL-0011320-LB 1 BLOCK, TAILSTOCK ADJUSTME 4 M5-0303615 16 | MB SCREW, BHSS x 10mm
60 CD-0004899 2 DOWEL PIN 1/4” 3 CL-0010715-10LB | 1 COVER, TAILSTOCK
59 CL-0010366-LB 1 TAG 2 5-0010700-07 5 PLUG, LEE
58 CL-0010366-LB1 1 TAG 1 CL-0000574-LB 1 SUBBASE, TAILSTOCK (CL-LB
- ITEM | PART NUMBER aTy DESCRIPTION [TEM | PART NUMBER ary DESCRIPTION
HEADWALL
COOLANT
e it e s
LONG BED TAILSTOCK CL-0000574-ALE
SUB BASE ASSEMBLY w5, D

PL-76 Page 83



Tool Touch Probe Assembly

) O
9 0y
> 3

l_5 ZlRe, O I

|
R

% Na &'/I/ "‘»\\\v“\‘\\VI),,
(© D

wwwwwwwwww

Page 84

TOOL TOUCH OFF ASSEMBLY

CLA-0002536
e 2

Y
LEVEL

PL-76



Tool Touch Probe Assembly

64 CLB-0010302-04 1 TAG, WARNING-FINGER SHEAR
63 CD-0004634 2 PIN DOWEL
62 £5-0007876-03 1 WASHER, BEARING
61 5-0002024 1 PIN, DOWEL
60 GE-0010884 0 SEALER
58 RF-00113971 5 BAG-MAIL
55 CN-0017198-15 0 GASKET, STRAIGHT
54 €5-0010116-53 1 GASKET, CHIP & COOLANT SHI
52 NC-0010884 0 LOCTITE 242
50 CLA-00710116-17 1 GASKET
49 €5-0011198-04 1 SEAL, V TYPE
48 MN-0113810 1 NUT, HEX .934 REG. M& -1.2
47 C5-0000580-06 1 BOLT, STOP
46 CSA-0011483 1 5TOP
45 €5-0010224-03 1 PROBE
44 £5-0000340 1 CAP, END
43 MS-0103630 4 SCREW, SCO HD MB-1.0 X 80OM
41 €5-0008207-01 2 GRIP, CORD
40 £5-0008325-01 1 NUT
39 LOA-0002416 1 INSTALL TOOL TOUCH OPTION
38 CSA-0011483-01 1 MOUNT, STOP
37 L0-0002486 1 INSTR., TOOL PROBE SET UP
36 €5-0000265-04 2 BEARING
35 CSA-0011931-0B6 1 MOUNT, BEARING
34 CL-0010224-05 2 SWITCH, LIMIT
33 C5-0011198-05 1 SEAL
32 CSA-0006581 1 SHAFT, ROTATE
31 C5A-0011931-A 1 MOUNT, TOUCH OFF ARM
30 M5-0104019 4 S5CREW, S0C HD M10-1.5 X 25
29 AD-0008104 5 TIE, PLASTIC
0 @ 28 €5-0010115-73 1 COVER
27 C5-0011081-01 1 MOUNT, SWITCH
e @ 26 CSA-0000221-P 1 GUARD, PROBE
e @ 25 €5-0011931-07 1 MOUNT, SEAL
@ 24 M5-0103415 10 S5CREW, BT. HD M4-0.7 X 10M
23 L0-0002473 1 INSTRUCTIONS, OPTION INSTA
@ @ 22 M5-0103414 10 M4-0.7 SCREW, 50C. HD X 8M
@ 21 M5-0103416 2 M4-0.7 SCREW, 50C. HD X 12
@ @ 20 L0-0002480 1 LAYOUT, OPTION WIRE LABELS
: @ 19 F3-0008977-02 14 LABEL
w 18 MW-0103410 10 WASHER, FLAT M4 STEEL
@ @ 17 M5-0303416 9 SCREW, BT HD M4-.7 X 12MM
@ @ 16 182-0002874-BU 2 WIRE
@ 15 NC-0010473-06 0 TUBING, HEAT SHRINKABLE
@ @ 14 C5B8-0002990-03 1 PLATE, TRIP
@ 13 £5-00013890-97 1 BRACKET, SWITCH MOUNT
@ @ 12 €5-0002990-05 1 PLATE, TRIP
@ 11 MW-0183510 4 WASHER, LOCK M5
10 MW-0103510 4 WASHER, FLAT M5
9 M5-0303515 4 M5 SCREW, BT HD X 10MM
8 CLA-0010115-38 1 COVER
7 M5-0303415 4 M4X.7 SCREW, BT. HD X 10MM
B MW-0183410 16 WASHER, LOCK M4
4 CLA-0012051 1 ARM, TOOL TOUCH OFF
3 CL-0010115-77 1 COVER, TOOL TOUCH OFF
66 CL-0003001 1 SHIM (0.299 THICK) 2 €5-0003390-78 1 SHIELD, CHIP AND COOLANT
65 R-0008044 2 PIN, ESCUTCHEON 1 CL-0010509 1 CATCH, SAFETY
ITEM PART NUMBER aTy DESCRIPTION ITEM PART NUMBER Ty DESCRIPTION
e PART NoreeR i
TOOL TOUCH OFF ASSEMBLY CLA-0002536
SEL 2w 2

PL-76 Page 85



A

CL-0000008-A
e Y

PART NUNBER

&N o
@@@ﬁ

I \ 5
N m Wﬁ\o
I - I 1
i
[
P e L
[T == | ~t iy \
| | | .\\\A\\\\\\&A-. -,w\\\\\\\A\\ ” v i
I I I | I I |
I
' ”
N I

Turret Assembly

PL-76

Page 86



Turret Assembly

G

PEleElc

X /@

] 8 @%}///

|
i —‘u =
@ I‘

RRRRRRRRR

e
TURRET ASSEMBLY CL-0000008-A
ABSOLUTE ENCODER  senr Sx 4 A

PL-76 )



Turret Assembly

)

® &)

CC

T
®
O v
o
SN
S s
o m
(&)
|
g
O F

TURRET ASSEMBLY
ABSOLUTE ENCODER

PL-76

Page 88



PL-76

Turret Assembly

® ®
® @

®

®

®
ERREE

66

130 CL-0010116-12 1 GASKET, COVER

129 CL-0010115-23 1 COVER, PLATE

128 CL-0010116-26 1 GASKET, LT MTR COVER

127 CL-0010115-45 1 COVER, TURRET REAR

126 CC-0006966 4 CLAMP, HOSE

125 VL-0007703-09 2 ELBOW, 30°

124 KH-0008384 2 CONNECTOR, HOSE

123 M5-0313515 4 FLAT HD SOCKET M5

122 RF-0011971 1 BAG MAIL

121 CLA-0003002-05 1 SHIM PLATE

104 R-0008044 4 PIN, ESCUTCHEON

103 CLA-0010366-14 1 TAG, TURRET (LEFT-HAND TO
102 RF-0010994 5.993998BEAGE, SILICON

101 CL-0010115-17 1 COVER ASSEMBLY

100 VS-0010440 01 ANTI-SEI1ZE

939 AD-0010787-06 2 FITTING

97 MW-0103810 H 4 WASHER, FLAT M8 HARDENED
96 MS-0103818 4 SCREW, S0C. HD. CAP, M8-1
95 QC-0007534 1 KEY

94 CL-0009532-01 1 GROMMET

93 OR-0108112 1 O-RING

g1 MS-0483815 2 SCREW, BRASS TIP SET, M8-
S0 CL-0003050 1 NUT, LOCK

83 CL-0009030 1 LOCKWASHER

88 CLA-0003467 1 COOLANT BLOCK

86 CL-0010224-02 1 SWITCH

84 L0-0002415 1 LAYOUT, CABLE MARKERS

83 L0-0002413 1 LAYOUT, CABLES

82 NC-0010473-06 3 HEAT SHRINK TUBING

81 F3-0009977 4 CODE MARKERS

80 CK-0009188-20 2 FERRULES, 20 AWG

73 CL-0011137-03 1 RETAINER, BEARING

78 CL-0004140 T 2 BEARING, THRUST

77 MS-0303515 13 SCREW, BUT. HD. M5-.8X10
71 CL-0001976-01 1 BRACKET, TURRET UP/DOWN S
70 MW-0103510 29 WASHER, FLAT M5-.8

63 MW-0133510 29 WASHER, LOCK, M5-.8

68 MS-0103516 2 SCREW, 50C. HD. CAP. M5-
67 CL-0010116-08 1 GASKET, HOME SWITCH COVER
66 CL-0010115-11 1 COVER, HOME SWITCH ACCESS
65 MS-0554217 4 PLUG

64 MS-0303517 14 SCREW, BUT. HD. M5-.8 X
63 CL-0012042-15 1 PLUG, PIPE 3/4 BSPT

ITEM PART NUMBER ary DESCRIPTION

» @
@ @

52 CL-0003048 1 VALVE, TURRET HYDRAULIC
51 CL-0010115-20 1 COVER, TURRET ASSEMBLY

50 MW-0193610 8 WASHER, LOCK ME-1.0

EE] M5-0103624 3 SCREW, SOC. HD. CAP. M6-
8 M5-0103618 14 | SCREW, SOC. HD. CAP. MG-
57 €5-0010934 02| MOBILE GREASE

56 M5-0103630 2 SCREW, SOC. HD. CAP. M6-
55 MN-0283610 2 NUT, FLANGE MG-1.0

54 CL-0001976 1 BRACKET, HYDRAULIC VALVE
53 MW-0103610 7 WASHER, FLAT M6-1.0

52 M5-0103616 5 SCREW, SOC. HD. CAP. M6-
51 0R-0228224 1 0-RING

50 0R-0001210 2 0-RING

49 CLB0007201 [ TURRET, CASTING

48 CLB-0000363-LT 1 MOTOR PLATE, TURRET

47 DB-0009207-98 1 NUT, CONNECTOR

46 DB-0009207-6A 1 BODY, CONNECTOR

45 DB-0009207-W 1 WASHER, CONNECTOR

44 DB-0009207-9F 1 GROMMET CONNECTOR, 1 HOLE
43 MN-0104010 H 5 WASHER, FLAT

42 MW-0194010 5 WASHER, LOCK

41 M5-0104020 5 SCREW, SOC. HD. CAP, M10-
40 0R-0180176 1 0-RING

39 CL-0001391-02 1 PLATE, MOUNTING (TURRET
38 LT-0010884-5 02| PIPE SEALANT

37 NC-0006709 2 PIN, PULLOUT DOWEL

33 M5-0104022 8 SCREW, SOC. HD. CAP, M-10
32 CL-0004140 R 2 BEARING, ROLLER

31 CL-0004057 1 SPACER, BEARING

30 MW-0193810 4 LOCKWASHER, MB-1.25

29 M5-0103619 12 | SCREW, SOC. HD. CAP. MG-
28 6E-0010884 .01 | SILICON SEALANT

27 CL-0011492-02 1 HOUSING, INDEX SHAFT

26 M5-0553814 2 SCREW, SOC. SET-CUP M8-1
25 CL-0004025 1 RING FOR HOME SWITCH

24 CL-0011455 1 PISTON, TURRET

23 0R-0095104 1 0-RING

22 0R-0113120 1 0-RING

21 0R-0008795 1 0-RING

19 NC-0010884 7.999989E707E 242

18 MS5-0103819 16 | SCREW, SOC. HD. CAP, M8-
17 0R-0147152 1 0-RING

15 CL-0011432 1 HOUSING, PISTON

15 £5-0004630-03 4 DOWEL PIN, PULL OUT

14 CLA-0003177-E 1 PULLEY ASSEMBLY, 36T

13 CL-0003346-12 1 BELT,GT PROFILE

12 CLA-0004053 1 PULLEY, TURRET GEARBOX

[ CLC-0006199-P 1 GEARBOX PINNING ASSEMBLY
10 CL-0011682 1 BUSHING, GEARBOX PULLEY
] CL-0011264 [ INDEX SHAFT WITH BUSHINGS
7 CL-0004630 1 DOWEL, TURRET PIVOT

5 CL-0002840-02 g WASHER, HARDENED

s CLA-0010115-03 1 COVER, HOLD DOWN BOLTS

4 MS5-0104628 8 SCREW, SOC. HD. CAP, MI6-
3 CLA-0003002 1 SHIM PLATE

2 CL-0010116-08 [ GASKET, BELT ACCESS COVER
) CL-0010115-12 1 COVER, BELT ACCESS

ITEM | PART NUMBER aTY DESCRIPTION

NAME

TURRET ASSEMBLY
ABSOLUTE ENCODER

PART NUMBER

CL-0000008-A

SHEET

4 o

4

REV
LEVEL

0

Page 89



Turret Top Plate, 10 Station, English

SEE VIEW B-B

N

IN

i

&)
AN
AN

a@m&
AN

VIEW A-A

% é

"€ TOP PLATE ASSEMBLY
STANDARD TOOL ING
(10 STATION) s To 3

PART NOMBER .
CLA-0007214-E1

D

Page 90

PL-76



PL-76

e

> =

=0> o

Ogm® ©

+ - —--—-—————— = = = =

SECTiIoN C—-C

® ®

Turret Top Plate, 10 Station, English

33 OR-0001114 1 O0-RING
32 CL-0009764 1 SPRING
31 CL-0004144 1 BUSHING
30 CD-0004629 1 PIN,DOWEL
29 VS-0010440 0| ANTISEIZE
27 RF-0011971 2| BAG, MAL
26 CL-0011890-BT 1 BORING BAR CENTERING GAGE
25 NC-0010884-01 0| ADHESIVE, LOCTITE #222
24 MS-0313616 20| M6 SCREW, FLAT HD SOCKET
23 CSA-0006058-01 20| BALL, COOLANT
22 CL-0011944-TC 10| CLAMP, TOOL ASSEMBLY
21 CS-0010994 2| GREASE, M55
20 MS-0103820 24| M8 SCREW, SOCKET HD CAP
19 MS-0103517 2| M5 SCREW, SOCKET HD CAP
18 CL-0010419-01 1 RING, TOOL STOP (STD)
17 LT-0010884-S 0| SEALANT, PIPE
16 CS-0001914 12| PLUG
15 NC-0010884 0| ADHESIVE, LOCTITE #242
14 MS-0104220 8| M12 SCREW, SOCKET HD CAP
13 CL-0010419-10 1 NAME PLATE, 10 STATION
12 MS-0103415 6| M4 SCREW, SOCKET HD CAP
1" CL-0009431 1 O-RING
10 NC-0006709 2| DOWEL PIN, PULL-OUT
9 CL-0006709 2| DOWEL PIN, PULL-OUT
8 MS-0303616 12| M6 SCREW, BUTTON HD
7 CL-0011792-06 1 COUPLING, TOP PLATE
6 OR-0174169 1 O0-RING
5 MS-0103621 10| M6 SCREW, SOCKET HD CAP
4 CL-0011792-05 1 COUPLING, HOUSING
3 CL-0009923 1 SEAL, POLY-PACK
2 CLA-0009813-12 1 COOLANT RING, TURRET
1 CLA-0007214-10 1 TOP PLATE, 10 STATION (STD)
TEM PART NUMBER Qry DESCRIPTION

Page 91



Turret Top Plate, 10 Station, Metric

SEE VIEW B-B

N

i

&)
AN
AN

a@m&
AN

VIEW A-A

e J—
TOP PLATE ASSEMBLY =
(25mm METRIC TOOLING) ~ CLA=0007214-04

(10 STATION) =& Toe 3 D

Page 92

PL-76



PL-76

Turret Top Plate, 10 Station, Metric

o

= (\‘e =

= 7 >= =

Oqg® ©

= g =

= 0 > <=

VIEW B-B

b

@

32 | OR-0001114 2| o-rinG
31 | cL-0009764 1| sPrinG
30 | cL-0004144 1| BUSHING
23 | cp-0004629 1| PIN,DOWEL
28 | v5-0010440 o| anTISEIZE
27 | cL-0011890-8M 1| BORING BAR CENTERING GAGE
26 | RF-0011371 2| BAG, mAIL
25 | nc-0010884-01 0| ADHESIVE, LOCTITE #222
24 | M5-0313616 20| MB SCREW, FLAT HD SOCKET
23 | €5A-0006058-01 20| BALL, COOLANT
22 | cL-0011344-MC 10| CLAMP, TOOL ASSEMBLY
21 | cs-o010994 2| cmeasE, woBIL 28
20 | Ms-0103820 24| M8 SCREW, SOCKET HD CAP
19 | M5-0103517 2| M5 SCREW, SOCKET HD CAP
18 | CL-0010419-02 1| RING, TOOL STOP (METRIC)
17 | LT-0010884-5 0| sEaLaNT, PIPE
16 | €5-0001914 12| PLUG
15 | NC-0010884 0| ADHESIVE, LOCTITE #242
14 | M5-0104220 8| MI2 SCREW, SOCKET HD CAP
13 | CL-0010413-10 1| NAME PLATE, 10 STATION
12| M5-0103415 5| M4 SCREW, SOCKET HD CAP
11| cL-0009431 1| o-rinG
10 | NC-0006709 2| DoweL PIN, PULL-OUT
9 | cL-0006709 2| ooweL PIN, PULL-0UT
8 | M5-0303616 12| M5 SCREW, BUTTON HD
7 | cL-0011792-06 1| COUPLING, TOP PLATE
6 | OR-0174169 1| o-RriNG
5 | Ms-0103621 10| M5 SCREW, SOCKET HD CAP
4 | cL-0011792-05 1| coupLING, HOUSING
3 | cL-0009923 1| SEAL, POLY-PACK
2 | cLA-0009813-12 1| COOLANT RING, TURRET
1| cLA-0007214-03 1| TOP PLATE, 10 STATION (METRIC)
ITEM | PART NUMBER ary DESCRIPTION

3

TOP PLATE ASSEMBLY
25mm METRIC TOOL ING
(10 STATION)

PART NUNBER

CLA-0007214

SHEET

2o

3

©
-04

fEv
LEVEL

C

Page 93



Turret Top Plate, 12 Station, English

R ® 5 O
N7 ) )

T ——
CAE O A
(I
—v ==
iy L

/44
N \\xﬂ\
\\
Z) N\

N
N

N mmsit g
N

=

2

S

SEE VIEW B-B

VIEW A-A

2 =
TOP PLATE ASSEMBLY CLA-0007214-E
STANDARD TOOLING — seeer Te 3 E

Page 94 PL-76



Turret Top Plate, 12 Station, English

N
Z — |
=002 =
| 3
I
J /\ |
Som ©
= I
I
I
I
I
I
I
I
I
|
I
|2
— I
DO, |
I
O X O | @
I O
C | C ‘r |
* o O * |
- \) | - ‘
- |
: /L ,,,,,,,,,, - ‘
R | |
[ S
| ‘ 29 OR-0001114 22| 0-RING
| W ‘ ‘ 31 CL-0009764 1 SPRING
| ‘ 30 CL-0004144 1 BUSHING
P - ‘ 29 V5-0010440 2| ANTISEIZE
N
! \‘,,,,,,,,,,,,; ‘ ‘ 27 | rRF-0011371 2| BAG, MAIL
‘ 26 CL-0011890-BT 1| BORING BAR CENTERING GAGE
@‘ ‘ 25 | nc-0010884-01 0.20| ADHESIVE, LOCTITE #222
: ‘ ‘ 24 | Ms-0313616 24| MB SCREW, FLAT HD SOCKET
‘ 23 C5A-0006058-01 24| BALL, COOLANT
‘ 22 CL-0011344-TC 12| CLAMP, TOOL ASSEMBLY
@ M@ @ | ‘ 21 €5-0010994 2.0| GREASE, MOBIL 28
NS 20 | Ms-0103820 24| M8 SCREW, SOCKET HD CAP
19 | ms-0103517 2| M5 SCREW, SOCKET HD CAP
8 CL-0010419-01 1| RING, TOOL STOP (S5TD)
17 | LT-0010884-5 0.12| SEALANT, PIPE
16 £5-0001914 12| PLUG
15 | nc-0010884 0.44| ADHESIVE, LOCTITE #242
_ 14 | Ms-0104220 8| Mi2 SCREW, SOCKET HD CAP
@@ 13 CL-0010419-NP 1| NAME PLATE, 12 STATION
@ =7 @ 12 | ms5-0103415 6| M4 SCREW, SOCKET HD CAP
11 CL-0009431 1| o-RING
— — 10 | NC-0006709 2| DowEL PIN, PULL-OUT
— 9 CL-0006709 2| DpoweL PIN, PuLL-OUT
Tl 8 | M5-0303616 12| MB SCREW, BUTTON HD
7 CL-0011792-TP 1| COUPLING, TOP PLATE
6 OR-0174169 1| o-RING
- PSS - 5 | mMs-0103621 12| M5 SCREW, SOCKET HD CAP
4 CL-0011792-H 1| coupLING, HOUSING
3 CL-0009923 1| SEAL, POLY-PACK
2 CLA-0009813 1| COOLANT RING, TURRET
1 CLA-0007214-01 1| TOP PLATE, 12 STATION (5TD)
viIEw B-B ITEM PART NUMBER ary DESCRIPTION

NAnE PART NUMBER ) .
TOP PLATE ASSEMBLY CLA-0007214-E
STANDARD TOOL ING SHeET Sk 3 D

PL-76 Page 95



Turret Top Plate, 12 Station, Metric

NN

SEE VIEW B-B

"

N\

N\

N\

R R \ G®

I
! |
! I
Lo
e -
i ‘
ey / SS
Lt

VIEW A-A

we et e ™
TOP PLATE ASSEMBLY CLA-0007214-M
(25mm TOOLINGY s Te 3 E

Page 96 PL-76



PL-76

Turret Top Plate, 12 Station, Metric

lr'"'[IIPO

SO =

= 0= =

S¢Qm ©

o0® 5

VIEW B-B

L o

@

31 OR-0001114 2 O-RING
30 CL-0003764 1 SPRING
29 CL-0004144 1 BUSHING
28 V5-0010440 .2| ANTI-SEIZE
27 CL-0011890-BM 1 GAGE, BORING BAR CENTERING
26 RF-0011371 2 BAG, MAIL
25 NC-0010884-01 0.20| ADHESIVE, LOCTITE #222
24 M5-0313616 24 M6 SCREW, FLAT HD SOCKET
23 C5A-0006058-01 24 BALL, COOLANT
22 CL-0011344-MC 12 CLAMP, TQOOL ASSEMBLY
21 £5-0010994 2.0 GREASE, MOBIL 28
20 M5-0103820 24 M8 SCREW, SOCKET HD CAP
19 M5-0103517 2 M5 SCREW, SOCKET HD CAP
18 CL-0010419-02 1 RING, TOOL STOP (25mm TOOLING)
17 LT-0010884-5 0.12| SEALANT, PIPE
16 £5-00013914 12 PLUG
15 NC-0010884 0.42| ADHESIVE, LOCTITE #242
14 M5-0104220 8 M12 SCREW, SOCKET HD CAP
13 CL-0010419-NP 1 NAME PLATE, 12 STATION
12 MS5-0103415 6 M4 SCREW, SOCKET HD CAP
" CL-0008431 1 O0-RING
10 NC-0006703 2 DOWEL PIN, PULL-OUT
El CL-0006709 2 DOWEL PIN, PULL-OUT
8 M5-0303616 12 MB SCREW, BUTTON HD
7 CL-0011792-TP 1 COUPLING, TOP PLATE
6 OR-0174169 1 O-RING
5 MS-0103621 12 M6 SCREW, SOCKET HD CAP
4 CL-0011792-H 1 COUPLING, HOUSING
3 CL-00038323 1 SEAL, POLY-PACK
2 CLA-00039813 1 COOLANT RING, TURRET
1 CLA-0007214 1 TOP PLATE, (25mm TOOLING)
ITEM PART NUMBER QTy DESCRIPTION

o3
TOP PLATE ASSEMBLY
(25mm TOOL ING)

PART NUNBER

CLA-00072142M

SHEET

2o

3

eV
LEVEL

D

Page 97



Hydraulic System (CE Mark)

SYSTEM MANIFOLD BACK VIEW

TAILSTOCK FWD
PO CHECK

SPINDLE BRAKE

MANIFOLD PORT FUNCTION 1D
COLLET OPEN co
COLLET CLOSE cc
TAILSTOCK FORWARD (=) TS -
TAILSTOCK HOME ¢+) TS +
ACCUMULATOR ACC
SPINDLE BRAKE B2

sOoL 3

&)

TAILSTOCK SPEED
SELECT, SOL 6

COLLET OPEN, PS4

PRESSURE SWITCH

SEIL. 30 CBL-230
e TAILSTOCK CLAMP

COOLER RETURN_/
CONNECTION

Revised: August 18, 1999

Page 98

() (@)svsTem Pump

OUTLET PORT
(s) 70 COOLER

1 6

TAILSTOCK IN
POSITION, PS7
PRESSURE SWITCH

COLLET PRESSURE

ADJUST D o=
TAILSTOCK H
PRESSURE ADJUST

SYSTEM PRESSURE, PS9
PRESSURE SWITCH

TURRET MANIFOLD
TANK CONNECTION

SPINDLE BRAKE, PSé
PRESSURE SWITCH

©

CLEANOUT DOOR —|

TAILSTOCK HOME @

PO CHECK .‘\

()
7200

e

TURRET MANIFOLD

PRESSURE CONNECTION

PRESSURE SWITCH (PS31> CBL-231

TAILSTOCK FORWARD

soL

D T
40 A 23

34 CBL-234 @

TAILSTOCK CLAMP
® /“ ERHOD
®

TURRET MANIFOLD
¢ 02191 )

TURRET VALVE

MANIFOLD PORT FUNCTION | ID
PRESSURE P
TANK T
TURRET CLAMP Cl
TURRET UNCLAMP ce

FLOW CONTROL
(¢s) TURRET PO CHECK

o 90 B eresx-s
Epp 2 PCs.

COLLET OPEN
SoL_1A

COLLET CLOSED, PSS

TAIL
SOL 35 CBL-235

.

SYSTEM PRESSURE

TAILSTOCK FEED

SPEED CONTROL

=t
©

\FLUID DRAIN

PLUG

COMPENSATOR

— COLLET DRAIN
CONNECTION

ACCUMULATOR CHARGE
VALVE

ITEM [HARDINGE PART NIO. QUANTITY RWE REFERENCE NO.
1 SG 00033253HCE 1.000 | VICKERS VVAR20—FP-CCWW-21
2 ITEM 2 1. 000 | MAGNALOY M-100-3/4X1/8
3 ITEM 3 1. 000 | MAGNALOY M-100-28mm X 8mm
4 SG 001792 P 1. 000 | MAGNALOY 170-HYTREL
5 ITEM S 1.000 | RWE 67995
6 VL 0003325REC 1. 000 | EATON 26002-RAD
7 ITEM 7 1. 000 | ABB M2AA-100-LA 3HP/3PH
8 ITEM 8 6. 000 | KARMAN K434
9 ITEM 9 1. 000 | VICKERS AKVVZ20/V10
10 CL 0000537 1.000 | LENZ FCS-537
11 SG 0011537 1. 000 | LDI G1615-03-A-1
12 SG 001077902 1. 000 | PALL HH9020-A12-KN-RBPT
13 ITEM 13 1. 000 | OILAIR [H-120-15-100-3
14 CL 000304805 1.000 | VICKERS DG4V3S-0OC-MUH-5-60
15 CL 000304806 1.000 | VICKERS DG4V3S-6C-MUH-5-60
16 ITEM 16 1.000 | VICKERS MCD-3595

ITCH 17 CSAD01173602 5.000 [ CCS 6710P34 60 RISING
K HOME 18 CSAD01173603 1.000 | CCS 6710P37 40 FALLING
19 ITEM 19 1.000 | HS 15695A01

20 ITEM 20 1. 000 | LENZ AFC-1M-20RC
21 ITEM 21 1.000 | MUR 23-030
22 ITEM 22 1.000 | RWE 07791
23 ITEM 23 1.000 | RWE 07891
24 CL 001011569 1.000 | RWE 07591A00
25 CS 000304804 1.000 | VICKERS PRV1-10—K-0-6/
26 CL 000304811 1.000 | VICKERS PRV1-10—K-0-12/
27 ITEM 27 1.000 | VICKERS CVI-10-P-0-5
28 CS 001145207 3.000 | VICKERS SPC2-10—P-0-25
29 ITEM 29 1.000 | DELTROL FM620SK
30 CL 001145203 1.000 | VICKERS FCV7-10-K-0-NVF
31 CL 000304808 1.000 | VICKERS SV4-10-C-0-24DG
32 CL 000304807 3.000 | VICKERS SVI-10-4-0-24DG
33 ITEM 33 2. 000 | CABLE 48696-D-01-048
34 ITEM 34 2. 000 | CABLE 48596-D-01-048
35 ITEM 35 3.000 | CABLE 48596-G-01-057
36 ITEM 36 1.000 | CABLE 48496-D-01-148
37 ITEM 37 4.000 | CABLE 48396-C-01-048
38 ITEM 38 1.000 | VICKERS FCV7-10-S-0-FF
39 ITEM 39 1.000 | MW 93-0513
40 ITEM 40 2 000 | DMIC CX20BGSBIIN
41 ITEM 41 1. 000 | CABLE 48396-D-01-048
42 ITEM 42 1. 000 | CABLE 48596-1-00-252

PL-76



FUNCTION LABEL, TWO PLACES

) DIN PLUG
C[ s ]

e m T o

48596 SERIES_CABLE
E@wm-‘ LED, FLAT PRONG OPP. CABLE END
FOR SOLENOIDS
48696 SERIES CABLE
54| WITH' LED, FLAT PRONG AT CABLE END
BOTTO FOR SOLENQIDS
VIEW

48496 SERIES CABLE
[[pE | WITHOUT_ LED
@ FOR PRESSURE SWITCHES

SOL. 30 ¢ CBL-230 )
TAILSTOCK CLAMP

®E

COLLET OPEN
PRESSURE SWITCH
PS4

TAILSTOCK IN POSITION
PRESSURE SWITCH
PS7

@)

MAIN SYSTEM PRESSURE
PS9

SPINDLE BRAKE
PRESSURE _SWITCH
PSé6

Revised: August 18, 1999

PL-76

\ RESERVOIR

HATCH

@ SURGE SUPPRESSOR

COOLER RETURN
COUPLING

TURRET REMOTE MANIFOLD

40

TURRET VALVE
@ SOL 4
1

©

TiRRET PO CHECK

PRESSURE & TANK
CONNECTIONS

TURR%T UNCL AMP

TURRET CLAMP
CONNECTION

MANIFDLD@

ONNECTION

COLLET CLOSED
PRESSURE SWITCH

SYSTEM
PUMP INLET
/ PSS

)

COOLING PUMP /
INLET

COLLET PRESSURE
ADJUST

AILSTOCK PRESSURE

®

ADJUSTMENT

PRESSURE CHECK

TURRET MANIFOLD
TANK CONNECTION

&

J
\— COLLET DRAIN

TS+ PO CHECK

]

A

g

[C 1 i

©)

O

SYSTEM MANIFOL

COLLET PRESSURE@

TAILSTOCK PRESSURE

SELECT VALVE

SOL_6
Ok

—
TAILSTOCK FEED—
@ CONTROL
TAILSTOCK SPEED

FLUID DRAIN PLUG

—

SYSTEM PUMP

DRAIN

SYSTEM PRESSURE

ADJUSTMENT
LOCK NUT

®

AND

SOL 1B, COLLET CLIIIS!D

TAILSTOCK CLAMP

SYSTEM PRESSURE PILOT CHECK VALVE
BRAKE O 1A, COLLET OPEN
VALVE sOL 3 [/ L~
SOoL 34 Ao
QUILL FWD g ©| B E
CBL-234 goog EIL 35, QUILL REVERSE
. CBL-235
'19 [oX-We]
- . PRESSURE FILTER
IN O|®
IN
@)
© BlEIC
(]
D\ 3
TURRET (T
PRESSURE
CONNECTION

ACCUMULATOR CHARGING CAP/

Hydraulic System (Non-CE Mark)

MANIFOLD PORT FUNCTION

TAILSTOCK CLAMP

1c

TAILSTOCK UNCLAMP

COLLET CLOSE / OPEN

CC, CO

TAILSTOCK QUILL FORWARD (-)

TS -

TAILSTOCK QUILL REVERSE (+)

TS +

ACCUMULATOR

ACC

AUX PRESSURE SWITCH PORT

Ps6B1

STD PRESSURE SWITCH PORT

PS6B2

STANDARD BRAKE PORT

B2

TS- PO CHECK

SYSTEM MANIFOLD
REAR VIEW

TAILSTOCK
CLAMP
PRESSURE
SWITCH
(PS3D
CBL-231

ITEM |HARDINGE PART NO.| QUANTITY RWE REFERENCE NO.

1 CL 0003310 R 1.000 | HYDRO SYSTEMS 31960 10 GAL

2 CL 000838401 2.000 | MAGNALOY ADAPTER M056422A

3 SG 0011792 2 000 | MAGNALOY COUPLING PM-90

4 CL 000933201 1.000 | LEESON 113776

5 ITEM 5 1.000 | VICKERS PVQI3A2LSE1S10C14

6 VL 0003325REC 1.000 [ EATON 26002-RAD 2 GPM GEAR
7 CL 000304805 1.000 | VICKERS DG4V 3S-0C-MUHS-60

8 CL 000304806 1.000 | VICKERS DG4V 3S—6C-MUHS—60

9 ITEM 9 8.000 | BOLT MOUNTING 10-24X1-1/4

10 CSAQ01173602 5.000 | CCS 6710P34

11 CSA001173603 1.000 [ CCS 6710P37

12 CL 0000537 1.000 | LENZ FCS-537

13 ITEM 13 3.000 | LENZ AFC-IM-20RC

14 SG 0011537 1.000 | LDI GI615-03-A-1

15 SG 001077902 1.000 | PALL HH-9020A-12KNRBPT

16 ITEM 16 1.000 | CABLE 48496 -01-132

17 CS 0010116 4.000 | ES0027HB

18 ITEM 18 5.000 | CABLE 48596-B-01-148

19 ITEM 19 2.000 | CABLE 48696-B-01-148

20

21 ITEM 21 2 000 | CABLE 48496-D-01-148

22 ITEM 22 3.000 | CABLE 48496-£-01-132

23 ITEM 23 1.000 [ MOD CONT MCD-3595

24 CL 000304807 2000 | VALVE SVI1-10-4-0-24DG

25 CL 000304808 1.000 | MOD CONTROL SV4-10-C-0-24DG
26 CS 000304804 1.000 | MODULAR CONTROL PRVI1-10-K-0-6/
27 CS 001145207 3. 000 | MODULAR CONTROL SPC2-10-P-0-25
28 CL 001145203 1.000 | MOD CONTROL FCV7-10-K-0-NVF
29 ITEM 29 1.000 | MODULAR CONTROL CV1-10-P-0-S
30 ITEM 30 1.000 | OMLAR 1H-120-15-100-3

31 ITEM 31 1.000 | MOD CONTROL FCV7-10-S-O-FF
32 ITEM 32 1.000 [ MW 93-0513

35 CL 000304811 1.000 | MODULAR CONTROL PRV1-10-K-0-12/
36 ITEM 36 1.000 | CABLE 48596-1-1-00-252

37 ITEM 37 1.000 | MUR 23-020

Page 99



- NOTES -

Page 100 PL-76



“Performance Has Established Leadership for Hardinge”

Hardinge Inc.

Elmira, New York 14902-1507 USA
Phone: 607-734-2281 Fax: 607-734-8819
www.hardinge.com



	Title Page
	Ordering Information
	Table of Contents
	Drawings
	Base Assembly
	Button-Up
	Carriage/Cross Slide, Z Axis Drive
	Collet Closer Assembly
	Coolant System
	Coolant, Thru-Spindle
	Coolant Guard Assembly
	Coolant Tank Assembly
	Chip Conveyor
	Standard

	Filter Enclosure Assembly
	Foot Switch Assembly
	Collet Closer
	Tailstock

	Headstock Assembly
	High Pressure Coolant
	Live Tool Drive Assembly
	Lubrication System
	Operator Panel
	CE Mark
	Non-CE Mark

	Part Catcher
	Pedestal Assembly
	Power Case Assembly
	CE Mark
	Non-CE Mark

	Power Case Enclosure Assembly
	CE Mark
	Non-CE Mark

	Option Panel Assembly, Live Tooling
	Steady Rest Assembly, 60 mm
	Tailstock Assembly
	Tailstock Sub-Base Assembly
	Tool Touch Probe Assembly
	Turret Assembly
	Turret Top Plate
	10 Station, English
	10 Station, Metric
	12 Station, English
	12 Station, Metric

	Hydraulic System
	CE Mark
	Non-CE Mark



